CUSHMAN'

LET’S WORK:

SERVICE PARTS MANUAL
HAULER Pro X

655820-AE

ISSUED AUGUST 2016 REVISED APRIL 2020






SERVICE PARTS MANUAL
72V ELECTRIC POWERED VEHICLE

HAULER PRO X

STARTING MODEL YEAR 2017

CALIFORNIA Proposition 65 Warning

WARNING: Motor vehicles may contain fuels, oils and fluids, battery posts, terminals, and related accessories which
contain lead and lead compounds and other chemicals identified by the State of California to potentially cause can-
cer, birth defects, and other reproductive harm. These chemicals are found in vehicles, vehicle parts and accesso-
ries, both new and replacements. During maintenance, these vehicles generate used oil, waste fluids, grease,
fumes, and particulates, all identified by the State of California to potentially cause cancer, birth defects, and other
reproductive harm.

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:

Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175
International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609
cushmancomm@textron.com

Page i



This vehicle has been designhed and manufactured in the United States of America (USA).
The Standards and Specifications listed in the following text originate in the USA unless
otherwise indicated.

The use of non-Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Failure to properly maintain batteries may void the warranty. Refer to the battery manual for
instructions on the proper maintenance and care of the batteries.

BATTERY PROLONGED STORAGE

Batteries self-discharge over time. The rate of self-discharge varies depending on the ambi-
ent temperature, the age and condition of the batteries.

Fully charged batteries will not freeze in winter temperatures unless the temperature falls
below -75°F (- 60°C).

For winter storage, the batteries must be clean, fully charged and disconnected from any
source of electrical drain.

The battery charger may remain connected to the vehicle to maintain a full charge on the
batteries, provided the charger is plugged into an active electrical source. If power to the
electrical source is disconnected or interrupted, the battery charger continues to check the
charge on the battery pack. This pulls power from the battery pack and eventually drains the
batteries if power is not restored in a timely manner.

As with all electric vehicles, the batteries must be checked and recharged as required or at
a minimum of 30 day intervals.

Check and maintain the proper fluid level in all battery cells during the storage period.
Proper fluid level is required for maximum battery performance.

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufac-
turer or lead smelter for recycling. For neutralized spills, place residue in acid-resistant con-
tainers with absorbent material such as sand. Dispose in accordance with local, state and
federal regulations for acid and lead compounds. Contact local and/or state environmental
officials regarding disposal information.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt et et e e e e e e \%
ACCELERATOR . . oottt et e e e e e e A
BATTERY CHARGER.. . . ..ottt e e B
BODY . oot C
BRAKES . ..ttt D
CA B L e E
ELECTRICAL .\ttt et e ettt e e e e e e e e e F
ELECTRONIC SPEED CONTROL . . ..\ttt ettt et e e e e e e e e e e e e e G
FRONT SUSPENSION AND STEERING . . .\ oottt et ettt e e e e e e e e e e e H
MOTOR . oottt et e e e e e J
REAR AXLE . .\ttt e e e K
REAR SUSPENSION . ..ottt e e e e e e e e e e e e e L
SEATING .« .ottt M
TRUCK BED ..ottt et e e e e e e e e e e e e N
WEATHER PROTECTION . .\ttt ettt ettt e e e e e e e e e e e e e e e e e e e P
WHEELS AND TIRES . . . .\ttt ettt et e e e e e e e e e e e e e e R
DECALS AND LABELS .. ittt ettt e e e e e e e e e S

655820 Service Parts Manual Page iii



N[O =)

Page iv 655820 Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Page v



Title Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.
NOTE: Confirm the part selected is correct by verifying it with the illustration.

If an asterisk (*) appears in the part number column on the parts list page, read upward until a part number is found. The
part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates the part depicted is not available
for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembily is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION

11
19
20
26
31
35
36
37
38
39
41
42
43
44
51
52
69
72
73
74
75
76
78
79
80

BLACK

PATRIOT BLUE PEARL
INFERNO RED METALLIC
STEEL BLUE PEARL
METALLIC CHARCOAL
SAFETY YELLOW

IVORY

FOREST GREEN

BRIGHT WHITE

FLAME RED

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

SUNBURST ORANGE
BRITISH RACING GREEN
MONSTER GREEN
MATTE BLACK

MATTE GREEN

BARLEY GOLD

OASIS GREEN

JAVA BROWN

REAL TREE XTRA DIPPED
JACOBSEN ORANGE 172
REAL TREE ADVANTAGE MAX 5-DIPPED

Page vii



Part of Frame

PEDAL BOX ASSEMBLY
includes items 2 - 34

ACCELERATOR PEDAL ASSEMBLY
includes items 28 - 30

PEDAL HARNESS
includes items 33 - 34

To harness
from direction
selector

Page A-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 PEDAL BOX ASSEMBLY (PDS) (INCLUDES ITEMS 2-34) ...cccooveeveeenn. 1
2 ACCELERATOR PEDAL BRACKET .....oooviiiiiiiieieieeisieieeie e, 1
3 PAN HEAD PHILLIPS SCREW, #8 - 10 X 1/2" LG ....cooveveveeeieiereeciean 4
4 PEDAL BOX AND COVER ....couiuiiiiiieiiieieiee et 1
5 D0684GE TRUSS HEAD SCREW (SS), #8 - 32 X 3/4" LG ..cvvveireeeesieeieeneiseiennes 2
6 MICRO SWITCH ..ottt 1
7 PAN HEAD SCREW, #4 - 20 X 5/8" LG.....otuiuiiiiirerinireieeieeeiseeseeneienes 2
8 ACCELERATOR ROD CAM .....ootiiiiiiiiieineeeseseeneseseseesesessssssssesesesenns 1
9 INDUCTIVE THROTTLE SENSOR .....ooviiiiiiiiiicieieieieieieieisesesse s 1
10 SELF THREADING NUT, 138" ...ttt 2
11 PLUNGER ...ttt 1
12
13
14 SPRING RETAINER ...ttt 1
15 BUSHING, .75" X 2" LG ..evveiiieieieieieeisese e 1
16 COMPRESSION SPRING ......cotuiuiiiiieinieieisitieieisesieissssiss e 1
17 SPRING RETAINER, 3/8".....c.coiiiieiiiireisieiiseieiesseseie s 1
18 ACCELERATOR ROD .....ooiiiiiiiiicieiieieieisseie st 1
19 HEX NUT, 5/16" = 24 ...ttt 1
20 10385G4 CLEVIS YOKE (ADJUSTABLE)......coiuiiiiieiiieieieisieieseiesse e 1
21 CLEVIS PIN, 5/16" X 13/16" LG ...coevoviriieieiiereieisieesieieee s 1
22 NYLON BUSHING, .37" X .31" LG ...vireviieeeieieeeeie e 3
23
24 COTTER PIN, 3/32" X 3/4" LG ..o 1
25 PEDAL PIVOT PIN ..ottt 1
26 PUSH NUT, 5/16" ....ooooiviiiecieiieeeie ettt 1
27 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 28 - 30).......... 1
28 OVAL RIVET, 3/16" X 7/16" LG ...ouvveveiieieeeisecieisieeeieise e 6
29 ACCELERATOR PEDAL PAD........ciiiiiiiinieineeinesinesenessinssessssensaes 1
30 ACCELERATOR PEDAL.........cocoiiiuiiiiiiiieieieieeieiesssse e 1
31

Page A-2


.?sku=73333G11
.?sku=652241G03
.?sku=01051G01
.?sku=25853G01
.?sku=00684G6
.?sku=25861G01
.?sku=01050G01
.?sku=28444G01
.?sku=25854G01
.?sku=00983G01
.?sku=602484
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=73332G01
.?sku=00532G4
.?sku=10386G3
.?sku=17838G1
.?sku=10387G3
.?sku=74432G01
.?sku=12064G6
.?sku=25799G03
.?sku=16409G1
.?sku=27512G01
.?sku=70125G04

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTY.
32 PEDAL HARNESS (INCLUDES ITEMS 33 - 34) ....coviiiiiiiineeieinenenns 1
33 LOOM FLEX (BULK), 3/8" .....eiuruereieineneeneensinssssseeseesssessseeinsessssnaes 1
34 NYLON CLAMP, 8" LG ...ovuiiirieecieeneseeneseeneseesesesssssenssesssssenssesssseeees 2
35

36 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG.....cvucvierieerercinnieseeeississseenssisssensenns 4

Page A-3



.?sku=25879G08
.?sku=17313G1
.?sku=17618G1
.?sku=00715G2

ACCELERATOR

Notes:

655820 Service Parts Manual Page A-4




Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 72V ON-BOARD BATTERY CHARGER ......ccoiiiiieieiicisieee e 1
2
3 HEX HEAD BOLT, 1/2" - 20 X 3/4" LG w..ovvveeeeeieeeeeeeseeeie e, 4
4 FLANGED LOCK NUT, 1/2" = 20 ....ccutuiiiiiecieieieenenesieieieieeese s 4
5
6
7 72V BATTERY CHARGER, 1000W ........cooviuiieiieieeieiieieiesessieie s 1
8 72V BATTERY CHARGER, 1500W .......oouiiiiiiiriecneinereeneseneseeseesesseeseeseees 1
9
10 652503 ON-BOARD CHARGER, 5 METER DC CORD .......ccoooiuiirinirinieisccieeneeeeeens 1

Page B-2



.?sku=640261
.?sku=00414G6
.?sku=11027G2
.?sku=634567
.?sku=645743

BATTERY CHARGER

Notes:

Page B-3 655820 Service Parts Manual



BATTERY CHARGER

Notes:

655820 Service Parts Manual Page B-4




Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 | 648566G00XX| COWL (SEE COLOR CODE IN HOW TO USE SECTION) ...c.ocvvrrvrrerininninnes 1
2 RIVET (ALUMINUM), 3/16” X 1.18" LG .evovvrirereiireieieiiereieieieeieiss e, 4
3
4
5 61327 FRONT FASCIA ..ottt sse s 1
6 54279 MOUNTING BRACKET ....oiiiiiiiiiieieieinsssiese et 1
7 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ..oevovieieerereieieieeesee s, 2
8 LOCK NUT, 1/4" = 20 ..oieiiieeieieieisieeie ettt 2
9 RIVET (ALUMINUM), 3/16" X .45" LG ...vuvueereereereseneeenensessssssessssensssssseeneens 2
10
11 HEX WASHER HEAD SWAGEFORM SCREW, 1/4" - 20 X .70" LG .............. 4
12 FENDER WASHER ..ottt 2
13 654276 FRONT FASCIA MOUNTING BRACE ..o 1
14
15
16
17 BRUSH GUARD ..ottt 1
18 HEX HEAD BOLT, 5/16 - 18 X 3 1/4" LG .cvovvveveieiireieiieeieie et 2
19 SPACER, .328" 1.D. X .75" O.D. X 1" LG .ovciveveiieirereieeieeeeeeee e 4
20 SPACER, .328" 1.D. X .75" O.D. X 1.5" LG ..cueueteereiririireieieineeieesiseees e 2
21 00559G8 FLAT WASHER, .349" 1.D. X .692" O.D. ..c.eviiriiiricinsinnseeeinsiesseseensesseesseene. 4
22 HEX HEAD BOLT, 5/16 - 18 X 2 3/4" LG ...cuvreiieieieeeicieeneieisseseseis s 2

Page C-2



.?sku=71055G02
.?sku=613273
.?sku=654275
.?sku=00414G6
.?sku=14390G4
.?sku=15058G1
.?sku=01038G01
.?sku=16469G1
.?sku=662022
.?sku=00441G2
.?sku=75048G04
.?sku=75048G03
.?sku=00440G6

Front of Vehicle

o
L
<
g
>
el
S
-
[
o
—
L

Page C-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 FRONT BASKET ...ooouitiiiiieieiieieie ettt ettt 1
2 FRONT BASKET BRACKET (DRIVER SIDE) ....ccoovviiiiieieiriireieeeie e, 1
3 FRONT BASKET BRACKET (PASSENGER SIDE) ......cccooeueviiiriieiiecieieienne, 1
4 ROUND HEAD CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG ..cooveeveeeeieieieinee. 4
5 1098GH LOCK NUT, 3/8" = 16 ..euveereeeereseieineseiseessessse e ssssse s ssessesssessssssesseenes 4
6 B g SPACER .328" 0.D. X .75" 1.D. X .75" L.G. c.eurerereieiriieiieieseiseie e 4
7 SPACER, .328" O.D. X .75" 1.D. X .50" L.G. .e.eevteireieiriieieieiseiesseieieisssenes 2
8 SPACER .328" O.D. X .75" .D. X 1" L.G. oeieieeeiieieieieeieieee e 2
9 FLAT WASHER, 5/16" ......vuiuieeeineecneenessinesessseine e ssseesssssssseessssssseesans 8
10 D0440G8 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG ..ovvverieircieeeeeeieiseeseisse s, 4
11
12
13
14
15 535202 WINCH RECEIVER ....ooiiiiiiicieieiei ettt nns s 1
16 WINCH RECEIVER RETAINER .....oiuiiiiiieininireisiniees e 1
17 D 3 HEX HEAD BOLT, 7/16" - 14 X 7/8" LG .ovuevreerereieieeneeeeieseeseisssesessesseessenn. 4
18 LOCK NUT, 7/18" = 14 oot 4

Page C-4



.?sku=74523G01
.?sku=651010G01
.?sku=651010G02
.?sku=00769G2
.?sku=11098G5
.?sku=619586
.?sku=634807
.?sku=75048G04
.?sku=00570G2
.?sku=00440G6
.?sku=635202
.?sku=604572
.?sku=00462G8
.?sku=00734G1

Front of Vehicle

Dash Panel

Front of Vehicle

GLOVE BOX DOOR ASSY (PASSENGER SIDE)

includes items 26 - 29

22/

Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 INSTRUMENT PANEL ...ocotiiiiiiiiieieieisieieesee ettt 1
2 RIVET (ALUMINUM), 3/16” X 1 1/8” LG ...cvvviveieiireieieiiereieieieeiess e, 2
3 RIVET (ALUMINUM), 3/16” X 9/16” LG ....cvvviveriirereieieieieieseeie e, 3
4 RIVET (ALUMINUM), 3/16” X 1.18" LG ....euvueeireiicinireeneeineeeseseeeeeesncsenneens 2
5 HEX HEAD BOLT, 5/16” - 18 X 1.5" LG .cuovvviveiiireieieieereieeieeie e 2
6 FLAT WASHER, 5/16” ......cviiiiiiiiiiiiieteieiieieieisisssie s 2
7 SPACER, .328" X .75" X .5" ...coiieieieicteteteeeie et 2
8
9
10 CUP HOLDER (DRIVER SIDE) ....cocviiuiiiiiiiieieieiieeieisieeie e 1
11 PAN HEAD TAPPING SCREW (WITH WASHER), M4.8 - 1.6 X 22MM LG ... | 4
12
13 SINGLE CENTER CUP HOLDER ..ottt 2
14 [P SUPPORT ..ottt st 1
15 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG ......cccccovvrrennnnn. 2
16 502409 BARREL CLIP, MB = 1 ..ttt 2
17 SELF THREADING NUT, 5MM X 10MM X 15MM .....covviiriininiieinieirieneienss 3
18 HEX WASHER HEAD SWAGEFORM SCREW, 1/4" - 20 X .70" LG .............. 4
19
20
21
22 550042 INSTRUMENT PANEL SUPPORT BRACKET (PASSENGER SIDE) ............. 1
23 HEX WASHER HEAD SWAGEFORM SCREW, 1/4" - 20 X .70" LG .............. 2
24
25 GLOVE BOX DOOR ASSY (PASSENGER SIDE) (INCLUDES ITEM 26-29) [ 1
26 650813 DOOR oottt 1
27 654475 LOCK ASSEMBLY ...ooiiiiiiiiieieiseiese it 1
28 652386 HINGE .ottt 1
29 RIVET (ALUMINUM), 5/32" X 425" LG ...coovirereiriireieiseseeeeisesseeesseneinins 3
30 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 1/2" LG ...c.ovvvvvreerirennn. 2
31 RIVET (ALUMINUM), 5/32" X .785" LG ....covrivererircrererieseeeieieeeieesesseie s, 3

Page C-6



.?sku=648568
.?sku=71055G01
.?sku=14601G11
.?sku=71055G02
.?sku=651011
.?sku=634808
.?sku=75048G01
.?sku=648562
.?sku=613373
.?sku=650913
.?sku=650043
.?sku=645323
.?sku=602409
.?sku=71597G01
.?sku=01038G01
.?sku=01038G01
.?sku=650042
.?sku=01038G01
.?sku=01038G01
.?sku=650784
.?sku=14601G10
.?sku=00614G4
.?sku=71045G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
32 652390 GLOVE BOX STRIKER ...iiiiiiieiriei ettt 1
33 TRAY PANEL (PASSENGER SIDE) ....cocviuiviiiiieieieeie e, 1
34
35 RADIO CLIP ..ttt 1

Page C-7



.?sku=652390
.?sku=648561
.?sku=664044

BODY

Notes:

655820 Service Parts Manual Page C-8




Y«

Front of Vehicle

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 UPPER FLOOR PANEL ..ottt ettt 1
2 RIVET (ALUMINUM), 3/16” X .575" LG .cvovvrireieiireieieiieseieiesesese e, 7
3 FLOOR PANEL (LOWER) .......oooviiiiieiieieisecieie e 1
4 RIVET (ALUMINUM), 3/16” X .575" LG ..ocveviveieeieiesieeereeieieve et 6
5
6 565025 ACCESS COVER (MICRO SWITCH) ...couiiiiiiiiiieieieceieesinseisssseseseeseseeeees 1
7 64734 FLOORBOARD SPACER ....coutuiiiiiiiinieieiciniseiseeiesseie e 2
8
9 653010 BASE PLATE ..ttt eecseesese ettt ses s ssesnssessens 1
10 GUN HOLDER MOUNTING ..ottt 1
11 D 5 HEX WASHER HEAD SCREW, 1/4" - 14 X 3/4" LG ...oovvevveieieiseieieieeeeenn. 3
12 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3/4" LG ..cevvveieeeieeeieeeseeeeie e, 1
13 11027GH FLANGED LOCK NUT, 3/8" - 16 ...euvreieeecrnineineneneessssessssessssessseesssessssessens 1

Page C-10



.?sku=641260
.?sku=14601G11
.?sku=14601G11
.?sku=664052G02
.?sku=14601G11
.?sku=14601G11
.?sku=665025
.?sku=664735
.?sku=74365G01
.?sku=00114G6
.?sku=800385
.?sku=11027G5

o

Front of Vehicle

Page C-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BATTERY TRAY BRACKET (DRIVER SIDE) ....ccccoiiiuiieiriiiieieeieeieieisseeeinns 1
2 BATTERY TRAY BRACKET (PASSENGER SIDE) .....ccccooovuriiiireieiircieieiennn, 1
3 HEX HEAD BOLT, 5/16" - 18 X 1.25" LG ..c.ovvevevirereieieeeeie e, 4
4 00559G8 FLAT WASHER, 5/16" .....ouviiiiiieieiecieieieeeieise e 4
5 11098G6 LOCK NUT, 5/18" = 18 ..eeercereireeseeeseesseeessesssessesisssassessessssssessesssessssssesseenes 4
6 HEX HEAD SCREW, 5/16" - 18 X .8" LG ....cevevriireieiiersieisieeieisseseie e, 4
7 BATTERY CHARGER BRACKET ....cooviviiiiiieeieiesceie e 1
8 HEX HEAD BOLT, 3/16" - 16 X 1" LG .ouiiiiieiieieiieeeeieieeieieeeeie e 1
9 FLAT WASHER, 3/8" = 16 ....evueuiueiieceiseineseeneseenesesessessseessssessssessseessssesssansnns 1
10 FLANGED LOCK NUT, 3/16" ...ovuiiereiireneieineseinessineseessssessssessssessseessssessseenens 1

Page C-12



.?sku=652443G103
.?sku=652443G203
.?sku=00439G2
.?sku=00715G2
.?sku=633627
.?sku=00426G8
.?sku=00643G1
.?sku=11027G5

N,
;e

i V

A Existing -

PASSENGER EQUIPMENT HOLDER KIT Floorboa : _\Hardware J’Z,z"
includes items 24 - 25 7 A 1)
\/\f\ \>u ‘/\\ "’J "

S o\ 5.

ACCELERATOR PEDAL GUARD KIT I—:?'B\nt of Vehicle
includes items 26 - 27 SUOSN

xisting
ardware

I

ACCELERATOR PEDALGUARD

HARDWARE KIT includes items 28 - 29 Existing

Hardware

Page C-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 UPPER FLOOR MAT ..ottt sttt 1
2 UPPER FLOOR MAT (FOR VEHICLES WITH HYDRAULIC BRAKES).......... 1
3 PEDAL PIVOT COVER ....ooovieiiiiiicie ettt 1
4 SEAT FRAME ..ottt 1
5 HEX WASHER HEAD SCREW, 5/16" - 18 X .8" LG ...coceovvirieieieiieeeieceeean, 2
6
7 LARGE FRONT FENDER FLARE (DRIVER SIDE) .......cccooeeuriiiieieiiieneinan 1
8 LARGE FRONT FENDER FLARE (PASSENGER SIDE) .....cccocoeuiiniriiriniennne. 1
9 RIVET (ALUMINUM), 3/16” X 1.18" LG ..cvevrvrirrieirireieeeiereieieieeesissessiesssenens 4
10
11
12
13 ROCKER PANEL (DRIVER SIDE) .....cooviiiiiiiieieieiiseissiseie s 1
14 ROCKER PANEL (PASSENGER SIDE) .....cccotiiiiririnieeneeeneseneeineseeseseeeens 1
15 15058G6 RIVET (ALUMINUM), 3/16" X .95" LG ..ooovuiviiirieieineieiseieississsseeseesneessnn. 2
16 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG .......ccccvvrrunvnee. 4
17 SPACER, .5" 0.D. X .38" 1.D. X .325" LG ...ceuevrireiririireininieeeisiseeie s 4
18 FLANGED LOCK NUT, MB = 1 ..covuiviviiieieieieieieienesete et 4
19 UPPER ROCKER PANEL WITH FENDER FLARE MOUNTING HOLES

(DRIVER SIDE) ..ottt 1
20 UPPER ROCKER PANEL WITH FENDER FLARE MOUNTING HOLES

(PASSENGER SIDE) ....ciuiiiiiiiicieie ettt 1
21
22
23 666366 PASSENGER EQUIPMENT HOLDER KIT (INCLUDES ITEMS 24 - 25) ........ 1
24 FLOORBOARD MOUNT......ouitiiiiimiirinieieessisieesisssesisssssese s 1
25 666379 ACCELERATOR PEDAL GUARD KIT (INCLUDES ITEMS 26 - 27).......... 1
26 ACCELERATOR PEDAL GUARD.........c.coiueiiireieisieieieiessieie e, 1
27 ACCELERATOR PEDAL GUARD HARDWARE KIT

(INCLUDES ITEMS 28 - 29) ..ot 1

28 TORX HEAD SCREW, M6 X 1 - 23.4MM LG ....coovvvierieiirciinne 3
29 6 5 LOCK NUT, MB = 1 oot 3

Page C-14



.?sku=651764G01
.?sku=651764G02
.?sku=70135G01
.?sku=70441G01
.?sku=00715G2
.?sku=674546G01
.?sku=674546G02
.?sku=71055G02
.?sku=615239
.?sku=617333
.?sku=15058G6
.?sku=645323
.?sku=645323
.?sku=23726G4
.?sku=601476
.?sku=601476
.?sku=655917G03
.?sku=655917G04
.?sku=661653
.?sku=662991
.?sku=666380
.?sku=645323
.?sku=645323
.?sku=601476
.?sku=601476

Front of Vehicle

o SIDE PANEL (DRIVER SIDE) includes items 10, 12 - 13

o SIDE PANEL (PASSENGER SIDE) includes items 11- 13

Page C-15



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 SEAT WRAP ...ttt 1
2 RIVET (SS), 5/32” X 55" LG w.evvieeeeiiiecieieieeie e 8
3 RIVET (SS), 3/16” X .7" LG .ottt 2
4 SEAT HINGE PLATE ....cooiiiaiiieieineiei et essssesasenes 1
5 SEAT WRAP (FOR CE VEHICLES) ...covoiieiieiiicieieieeie s 1
6
7
8 SIDE PANEL (DRIVER SIDE) (INCLUDES ITEMS 10, 12 -13) ...cocoveieiennnn 1
9 SIDE PANEL (PASSENGER SIDE) (INCLUDES ITEMS 11 - 13)...cccvcveunne..... 1
10 SIDE PANEL (DRIVER SIDE) ....cvoviiiciiicieieieeeie e 1
1 SIDE PANEL (PASSENGER SIDE) ..ottt 1
12 602184 TRIM CLIP ..ot 1
13 02409 BARREL CLIP, MB = 1...eoivieiriciceieeeisese et 5
14 HIP RESTRAINT CLOSEOUT (DRIVER SIDE)......c.coiiveiieieieieeieieeieeians 1
15 HIP RESTRAINT CLOSEOUT (PASSENGER SIDE) ......oovvuieeieieieieieieienes 1
16 PAN HEAD TAPPING SCREW, M4.5 - 1.6 X 22MM LG .......ccoovvererrirrennn. 2
17 BUTTON HEAD TORX SCREW, M6 - 1 X 30MM LG ......ccoovvrririeiiiinne. 6
18 RIVET, 3/16” X 9/16" LG ...evveeeeiieeiete e 1
19 RATCHET RIVET, .25" X .887" ..ottt 2
20 10570G12 RIVET (ALUMINUM), 1/4” X 825" .....coovoereeeeresieieesesseseesesisssssssss s 2
21
22
23 B55654 SIDE PANEL MOUNT BRACKET .....couiiiiiiiiiinieiseieise s 1
24 HEX HEAD BOLT, 5/16" = 18 X 1" LG ..euvoveeveeeceieieeeeie e 1
25 11098G6 LOCK NUT, 5/1B" ..ottt 1

Page C-16



.?sku=649251G03
.?sku=10570G10
.?sku=10570G11
.?sku=71609G01
.?sku=649251G04
.?sku=652716G01
.?sku=652716G02
.?sku=649388G01
.?sku=649388G02
.?sku=602184
.?sku=602409
.?sku=649657G01
.?sku=649657G02
.?sku=613373
.?sku=634161
.?sku=14601G11
.?sku=16816G2
.?sku=655654
.?sku=00438G8

FOR VEHICLES WITH TAILLIGHTS

Front of Vehicle

Page C-17



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 HITCH RECEIVER ..ottt s 1
2 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG ..ovveveveireeeeieiieeieeieeie e, 4
3 FLAT WASHER, 7/16” .....oovivieieeieieiecieieseeeeie e 4
4 LOCK NUT, 7/16” = 14 oottt 4
5 FLAT HEAD MACHINE SCREW, 5/16" - 18 X 1" LG ....cvoveereiereeireeeneceeenen. 1
6 FLAT WASHER, 5/16" ......ouiuiieiiieeieiicenieieeeensse e 1
7 11098G6 LOCK NUT, 5/16" = 18 ....eiuiiriiieeiniseeniseises s eissse st 1
8
9
10
11 REAR VALANCE PANEL ...ttt 1
12 RATCHET RIVET, .25" X .887" ...ttt 2
13 REAR FENDER WITHOUT TAILLIGHT (DRIVER SIDE) ......cccccoviiiiriiinenen. 1
14 REAR FENDER WITHOUT TAILLIGHT (PASSENGER SIDE) ........cccoveunnn.. 1
15 REAR FENDER WITH TAILLIGHT (DRIVER SIDE) ......cccccoviiiirinieicieinieenn. 1
16 REAR FENDER WITH TAILLIGHT (PASSENGER SIDE) ......cccevvniriininiinen. 1
17 REAR FENDER WITH TAILLIGHT (4 PASSENGER) (DRIVER SIDE) .......... 1
18 REAR FENDER WITH TAILLIGHT (4 PASSENGER) (PASSENGER SIDE) .. 1
19 12635 PAN WASHER HEAD TORX SCREW, M6 - 1 X 20MM LG .....cooouvvririninnnnn. 2
20 RATCHET RIVET, .25" X .887" ..ottt 4
21 RIVET (ALUMINUM), 3/16” X 1 1/8” LG ...cvvvirrieiireieieiieeieie e, 2

Page C-18



.?sku=647080
.?sku=00463G4
.?sku=00922G3
.?sku=00734G1
.?sku=00198G8
.?sku=00571G2
.?sku=74890G01
.?sku=16816G2
.?sku=16816G2
.?sku=74892G01
.?sku=74892G02
.?sku=74892G03
.?sku=74892G04
.?sku=625170G01
.?sku=625170G02
.?sku=612635
.?sku=16816G2
.?sku=16816G2
.?sku=71055G01

Rear Bumper

7 Rear Hitch Receiver

Front of Vehicle

CLEVIS HITCH

S 7/'/
—
B [N

p
io J
=

DROP ANGLE HITCH

Q\B\ —

_—
. —
L
p

g

Al

=)

DROP CLEVIS HITCH

DROP ANGLE HITCH

Page C-19




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 HEAVY DUTY HITCH....ooitiiiiiiiieieieicie et 1
2 HITCH BALL, 1 7/8" ..ottt 1
3 CLEVIS PIN, 5/8" X 3" LG...ovviieieeiieeceeieseceie e 1
4 COTTER PIN, 15/32" X 2 1/16" LG..oeviieceeieeneieieieieieee s 1
5
6 646729 ANGLE HITCH .ottt 1
7 CLEVIS PIN, 5/8" X 3" LG uueeiaiieirieseisieeesseieesiseseis s sss e 1
8 COTTER PIN, 15/32" X 2 1/16" LG.vuiereeceecreieceieieieceese e 1
9
10 CLEVIS HITCH ..ottt 1
11 CLEVIS PIN, 5/8" X 3" LG cvveiiriieiiiseisieiesscisesiseseiseesessis e 1
12 COTTER PIN, 15/32" X 2 1/16" LG..o.uiviiiieeiinincinineeieieieesee e 1
13 CLEVIS PIN, 1/2" X 3" LG.uvevieieieiieieieise et 1
14 COTTER PIN, 5/2" LG .ot 1
15
16 DROP ANGLE HITCH ..ottt 1
17 HITCH BALL, 1 7/8" ..ottt 1
18 CLEVIS PIN, 5/8" X 3" LG...ovviiieieeiiiiieieisieieie e 1
19 COTTER PIN, 15/32" X 2 1/16" LG...cveveuiniiiieeieieieeninesieieieiee e 1
20
21 46744 DROP CLEVIS HITCH ..ottt 1
22 CLEVIS PIN, 5/8" X 3" LG...ovveiieieiiieieieieieieie e 1
23 COTTER PIN, 15/32" X 2 1/16" LG..oucuuiieiiieieieecieieieeceeieeee e 1
24 14443G1( CLEVIS PIN, 1/2" X 3" LGovieeieiieiieieee et 1
25 COTTER PIN, 5/2" LG .ottt 1
26
27 DROP ANGLE HITCH ..ottt 1
28 CLEVIS PIN, 5/8" X 3" LG...evveiiiieieiiiseteieissseisie s 1
29 P1683G COTTER PIN, 15/32" X 2 1/16" LG evueeerceereineeeseseenesessssesssessseesseeseeeeen. 1

Page C-20



.?sku=646730
.?sku=31757G1
.?sku=31757G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=646729
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=646727
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=14443G10
.?sku=14443G10
.?sku=19314G1
.?sku=19314G1
.?sku=646743
.?sku=31757G1
.?sku=31757G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=646744
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=14443G10
.?sku=14443G10
.?sku=19314G1
.?sku=19314G1
.?sku=646731
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21317G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1

BODY

Notes:

Page C-21 655820 Service Parts Manual



BODY

Notes:

655820 Service Parts Manual Page C-22




° BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) includes items 3 - 12

e BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) includes items 3, 5 - 30

\CS

ant of Vehicle
[
e\ @4@

,./ -
N
oD _— O\

o o

0 @

Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PART NO. 2 3 4 5 DESCRIPTION Qry.

1 BRAKE PEDAL ASSEMBLY (WITHOUT LIGHTS)

(INCLUDES ITEMS 3 = 12) ..ottt 1
2 70690G02 BRAKE PEDAL ASSEMBLY (WITH LIGHTS)

(INCLUDES ITEMS 3, 5 = 30) 1..covuieieiecieeeeeie e 1
3 PARK BRAKE PEDAL ......ouiiiiiiiiniiieieieteeieiseeseie e 1
4 BRAKE PEDAL (WITHOUT LIGHTS) e 1
5 TORSION SPRING.......ouiuiiiiieii et 2
6 PIVOT PIN ...ttt 1
7 PUSH NUT, 5/16” = 24 ..o 2
8
9 SERVICE BRAKE PAD........oiiiiiiiirineisineiseiessessis e ssesss e 1
10 OVAL RIVET, .375" X 488" LG .....covveevriceeieieieeeeie e 6
1 PARK BRAKE PEDAL PAD .......c.ooiuiieieeeeeieeeeeeee e 1
12 OVAL RIVET, .375" X 468" LG .....cooviuiuiiiicieiniieeeseseeee e 3
13 SERVICE BRAKE PEDAL PLATE ......cocuiiiuiiiiieieinieeeieieeeie s 1
14 FLAT HEAD PHILLIPS SCREW, #10 - 24 X .875" LG, GRADE 5............ 4
15 RUBBER WELL NUT, #10 = 24 ..ot 2
16 B52355 BRAKE PEDAL SPACER .......ooviiiiieieice e 2
17 P7137G01 CONICAL SPRING ......oovuiiiiieiieeeieeie et 2
18 LOCK NUT, #10 = 24 ..o 2
19 10606G8 MICRO SWITCH ...ttt 1
20 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1 1/4" LG....co.oovverreeeeeen. 1
21 FLAT WASHER, #10 ...t 2
22 FLAT WASHER, #6 ......ooiiiieieieieieeeeie et 2
23 LOCK WASHER, #6 ....coovvieieeieiiieeeieie e 1
24 LOCK NUT, #6 = 32.....oceieieieeeese e 1
25 LIMIT SWITCH SCREW, #6 - 32 X .22" LG ...cooveiveiiicieieieeeeeieeeinns 1
26 D g FLAT WASHER, 5/16” ......ovoiviireieieie e 2
27 FASTON TAB......oimititiiieeteinee ettt ea s 1
28 WIRE HARNESS (BRAKE LIGHT)......cooieirieeiieieieieiesese e 1
29 WIRE TIE ...ttt 2
30 BRAKE PEDAL (WITH LIGHTS) ...cvviicieiiceieeeee s 1



.?sku=70612G02
.?sku=652253G03
.?sku=652251G03
.?sku=70681G01
.?sku=70682G01
.?sku=658825
.?sku=70257G01
.?sku=16409G1
.?sku=16409G1
.?sku=70256G01
.?sku=16409G1
.?sku=16409G1
.?sku=652820
.?sku=00737G8
.?sku=00739G1
.?sku=652355
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=652791G03

o BRAKE PEDAL ASSEMBLY (WITHOUT LIGHT) includes items 2 - 10

m BRAKE PEDAL ASSEMBLY (WITH LIGHT) includes items 2, 4 - 10, 12 - 29

Page D-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.

1 BRAKE PEDAL ASSEMBLY (WITHOUT LIIGHT) (4 WHEEL DRUM BRAKES)

(INCLUDES ITEMS 2 = 10) ..vovuieirieieceeieieie s 1
2 660528G03 PARK BRAKE PEDAL WELDMENT .......oooimiiiieieieieeeeceeeieee o, 1
3 | 651207G0003 BRAKE PEDAL WELDMENT (WITHOUT LIGHTS) ....c.oovvvririeieiiiene. 1
4 TORSION SPRING ..ot 2
5 PIVOT PIN, .314" DIAX 5.25" LG ...coovuiieieiiieieieieceieieieee e 1
6 PUSH NUT, 5/16” =24 ..o 2
7 BRAKE PAD ..ot 1
8 PARK BRAKE PAD ......oouvuiieiececeeeeeees e eseseesses s 1
9 OVAL RIVET, .375" X 468" LG ....cooveviiiiiieieieeeieie e 9
10 p65556 DECAL (MULTI LATCH PLATE) ...t 1
11 51213G04 | BRAKE PEDAL ASSEMBLY (WITH LIIGHT) (4 WHEEL DRUM BRAKES)

(INCLUDES ITEMS 2, 4 - 10, 12 = 29) ..oooiiiieieieieieeieie e 1
12 | 651207G0103 BRAKE PEDAL (WITH LIGHTS) ..o 1
13 BRAKE PEDAL PLATE ....ooiiiieiiiieieieieieee st 1
14 FLAT HEAD PHILLIPS SCREW, #10 - 24 X .875" LG ...c.eoovveevreeeieinnen. 4
15 WELL NUT (RUBBER), #10 = 24 ..ot 2
16 P7137GO01 CONICAL SPRING ... 2
17 p52355 BRAKE PEDAL SPACER ....c.ocuiiiiieiiiiieceiciseieeee st 2
18 D g FLAT WASHER, 5/16” ..o 2
19 FLAT WASHER, #10 ..ot 2
20 LOCK NUT, #10 = 24 ..ot 2
21 10606G8 MICRO SWITCH ..ot 1
22 FASTON TAB ..ottt 2
23 PAN HEAD PHILLIPS SCREW WITH

INTERNAL TOOTH LOCK WASHER, #6 - 32 X 22" LG ....ccocevvvrrinnn, 2

24 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1.25" LG ....cc.ccovvevverereieinnann. 2
25 FLAT WASHER, #6 .....cootiiiiieiiiecieieeee et 4
26 LOCK WASHER, #6 ......coovviieeieiieeeie sttt 2
27 LOCK NUT, #6 = 32 ..ottt ettt 2
28 P4605G1 WIRE HARNESS (BRAKE LIGHT) ...ovuiiieiiiceeieie e 1
29 NYLON CLAMP, 8" LG ..ot 2

Page D-4


.?sku=651213G03
.?sku=70681G01
.?sku=70682G01
.?sku=658825
.?sku=70257G01
.?sku=665987
.?sku=16409G1
.?sku=665556
.?sku=651213G04
.?sku=652820
.?sku=00737G8
.?sku=00739G1
.?sku=27137G01
.?sku=652355
.?sku=00642G8
.?sku=00559G5
.?sku=14390G10
.?sku=14628G1
.?sku=13514G1
.?sku=00645G2
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=24605G1
.?sku=17618G1

a COMPENSATOR ASSEMBLY (2 WHEEL DRUM BRAKES) includes items 2 - 14

. =) -
— =) _

' & Part of Frame

///\*\\ Front of Vehicle ° Jyod

e

e\@ >~

|
|
|
|
\
@\ A (fy?@ /@
K ﬁ Fromhicle \\\\\x@hﬁ
I

To Rear
Brake Drum

Rear AxI;(Passenger Side)

Page D-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 654666 COMPENSATOR ASSEMBLY (2 WHEEL DRUM BRAKES)

(INCLUDES ITEM 2 - 14) oo 1
2 28082G01 BRAKE DRUM EQUALIZER ......cccoiiiiiiiiii e 1
3 652256 BRAKE DRUM YOKE ... 1
4 612557 COMPENSATOR LINK ROD, 10.5" LG ...ooiiiiieiiee e 1
5 15121G1 FLAT WASHER, 3/8" ... e 2
6 17979G1 BUSHING, .464" [.D. X 1" O.D. X 2" LG ..ioooiiiiiiieieee e 1
7 23061G2 TUBE, .315" 1.D. X 144" O.D. X 3.66" LG ..o 1
8 23463G1 COMPRESSION SPRING, 1.28" DIAX 4.06" LG ......coociiiiiieiieeee 1
9 00532G4 HEX NUT, 5/16" - 24 ..o 2
10 629486 SPHERICAL HEX NUT, 5/16"- 24 ..ot 1
11 11098G9 HEX LOCK NUT, 5/16" - 24 ..o 1
12 28083G01 COMPENSATOR BUMPER, .56" DIA ... 2
13 624697 BRAKE CABLE, 48.06" LG .....c..oiiiiiiiiieeieeer e 1
14 624698 BRAKE CABLE, 57.81" LG ....cciiiiiiiii et 1
15 00643G1 FLAT WASHER, 3/87 ... e 1
16 11098G5 LOCK NUT, 3/8” = 16 ..ottt 1
17 10386G3 CLEVIS PIN, .313" X .84" LG ..o 1
18 10387G3 COTTER PIN, .094" X 78" ..ot 1
19 651070 BRAKE DRUM YOKE ... ..o 1
20 70582G01 SHOULDER BOLT, .495 DIA X 3/8" - 16 THREAD X 3.406" LG.........c.cccneeee. 1
21 70581G01 BUSHING (ACETAL), .51" 1.D. X.795" O.D. X .75" LG ....ccceiiiiiiiiceceee 2
22 70676G01 TORSION SPRING, 1.34" DIA. ...t 1
23 01111GO01 RETAINING RING, .8" O.D. X .39" I.D. X 42" LG ....ccooiiiiiii e 4
24
25 10386G3 CLEVIS PIN, .313" X .84" LG ..o 2
26 10387G3 COTTER PIN, .094" X 78" ..ot 2
27
28 12416G2 WEDGE CLAMP (NYLON), 11.8" LG (NOT ILLUSTRATED) ....c.cocvieriernee 5

Page D-6




0 COMPENSATOR ASSEMBLY (4 WHEEL DRUM BRAKES) includes items 2 - 12

\\ \\\ — ~ o e _— e
N\ Part of Frame _
\ ¢ % e
\\\\ . ) P ////// P _—
" Front of Vehicle e J

To Rear
Brake Drum

\

To Front
Brake Drum

- ~ -

Rear Axlré (Passenger Side)

Page D-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.

1 COMPENSATOR ASSEMBLY (4 WHEEL DRUM BRAKES)

(INCLUDES ITEM 2 = 12) oottt 1
2 BRAKE DRUM EQUALIZER ......otuiiiiiiiieiniiicieinieieesises s 1
3 p61316 YOKE WELDMENT ..ottt 1
4 561538 COMPENSATOR LINK ROD, 6.91" LG ...ovoveiriceieicieiece e, 2
5 HEX NUT, 5/16" = 24 ..o 4
6 SPHERICAL HEX NUT, 5/16"- 24 .....cocvoiiieieieieeceeieiecee e 2
7 HEX LOCK NUT, 5/16" = 24 ..ot 2
8 COMPENSATOR BUMPER, .56" DIA .......ccccooiurimririeinieinieeeeiseeieeeees 4
9 FRONT BRAKE CABLE, 57.81" LG (DRIVER SIDE)..........cccooviuriiinnnnn. 1
10 FRONT BRAKE CABLE, 48.06" LG (DRIVER SIDE)..........cccoovvuivrinnnn. 1
11 REAR BRAKE CABLE, 98" LG (PASSENGER SIDE).........cc.ccocoeviurinennn. 1
12 p52752 REAR BRAKE CABLE, 103" LG (PASSENGER SIDE)..........cc.cccoeuvvunan.. 1
13 EQUILIZER AND BRAKE CABLE ASSEMBLY INCLUDES ITEMS (2, 8 - 10) 1
14
15 FLAT WASHER, 3/8” ....oiuiiiiiieieieeeieee st 1
16 LOCK NUT, 3/8” = 16 ..t 1
17 CLEVIS PIN, .313" X .84" LG ..ottt 2
18 COTTER PIN, .094" X .75" ..ot 2
19
20 SHOULDER BOLT, .495 DIA X 3/8" - 16 THREAD X 3.406" LG...................... 1
21 BUSHING (ACETAL), .51" 1.D. X .795" O.D. X .75" LG ..c.evevevrerrreiiercieennn. 2
22 TORSION SPRING 1.34" DIA ..o 1
23 RETAINING RING, .8" O.D. X .39" 1.D. X 42" LG ..oeuiiviieceeieecieierecieieeeneen. 8
24
25 CLEVIS PIN, .313" X .84" LG ..ottt 2
26 COTTER PIN, .094" X .75" ..ottt 2
27
28 WEDGE CLAMP (NYLON), 11.8" LG (NOT ILLUSTRATED) ......ccvevrrrrrnenn. 5
29 DOUBLE TUBE CLAMP, 1" (NOT ILLUSTRATED) .......ccoovuurirrinirieceeieinene. 1
30 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG (NOT ILLUSTRATED)..... 1

Page D-8



.?sku=651204G01
.?sku=28082G01
.?sku=661816
.?sku=661536
.?sku=00532G4
.?sku=629486
.?sku=11098G9
.?sku=28083G01
.?sku=624698
.?sku=624697
.?sku=652751
.?sku=652752
.?sku=624711
.?sku=00643G1
.?sku=11098G5
.?sku=10386G3
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=01111G01
.?sku=10386G3
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=12416G2
.?sku=660369
.?sku=70200G01

Page D-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
1 HILL BRAKE CATCH BRACKET .....cootiiiiiiiiieieieieieie et 1
2 D 0 HEX HEAD BOLT, 1/4" =20 X .75" LG ..oovveeeieeeieieieieseeeeis s, 2
3 LOCK NUT, 1/4" = 20 ..ottt 2
4 PARK BRAKE CAM ...ttt 1
5 FLANGED BEARING .502 O.D. X .378 1.D. X .380 LG ...ccceeovvverrriririiriininnne. 2
6 SPACER, .76" O.D. X .405" 1.D. X 1.25" LG ...ooovvieeeeieieieieieieeeeeesieeeeas 1
7 SQUARE HEAD SET SCREW WITH PATCH LOCK, 1/4" - 20 X .5"LG ........ 2
8
9
10 ADJUSTABLE RUBBER BUMPER .......coooiuiiiiieieiiceieieieeeie e 1
1 FLANGED LOCK NUT, 5/16" = 18 ....eiiuiiieiiiceresieices s 1
12 KICK-OFF CAM PIVOT ..ottt 1
13 KICK-OFF LINKAGE ROD .....coooiuiiiiiiirieieineieseiseissiesse s ssse s 1
14 00559G8 FLAT WASHER, 1/4" = 20 ..o 2
15 P0835GT WASHER, .62" 0.D. X .39" I.D. X 135" LG ...ouivieeieieieeieeieeiceee e 2
16 BUSHING (NYLINER), .374" O.D. X .313" 1.D. X .312" LG ...cecevvvvrererrrnnne. 2
17 COTTER PIN, .094" X .75" .ottt 2

Page D-10



.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=70587G01
.?sku=10097G6
.?sku=14134G4
.?sku=71215G01
.?sku=70113G01
.?sku=11027G1
.?sku=70098G01
.?sku=70601G01
.?sku=20835G1
.?sku=17838G1
.?sku=10387G3

REAR MECHANICAL BRAKES

o BRAKE ASSEMBLY (DRIVER SIDE) includes items 3 - 9

e BRAKE ASSEMBLY (PASSENGER SIDE) includes items 3 - 8, 10

G BRAKE DRUM ASSEMBLY includes items 17, 18

| )
ADJUSTER ASSEMBLY
=

Page D-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |ndicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 9)....cccovuriuenee. 1
2 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 10) ...... 1
3 BRAKE SHOE, LEADING ....c.cocviuiueieiieeieieieeieiese s 1
4 512412 BRAKE SHOE, TRAILING .....ccii ittt 1
5 12413 DUST COVER ..ottt 1
6 12414 BRAKE SPRING, TOP ..ottt 1
7 BRAKE SPRING, BOTTOM ....cocoiuiiiiiieeieieceiee e 1
8 SHOE CLAMP ...ttt 2
9 12419 GEAR ADJUSTER (DRIVER SIDE) .....cotuiiiiininirinieineeeseseeseeessseesseeens 1
10 61241 GEAR ADJUSTER (PASSENGER SIDE)......c.cciuniiniirineineeieneieeneeeeeaens 1
11
12
13 HEX HEAD BOLT, 5/16" - 24 X 1" LG ..o.oveveiieeieieiieeieie e 8
14 LOCK NUT, 5/16" = 24 ..ottt 8
15
16 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 17, 18)....ccccoviiuieirienereennn. 2
17 BRAKE DRUM......ocuitiiiiiteiiiieieieiise ettt 1
18 LUG BOLT, 1/2" - 20 X 1 3/16" LGeeceireecirieieeneieineseiseseeseseesssseseseennses 4
19
20
21 FLAT WASHER, INNER WHEEL RIM, 1.31" O.D. X .85" I.D...c.ccovuriririiiennn. 2
22 FLAT WASHER - BRAKE DRUM, 1.5" O.D. X .76" L.D. ....ocoevevirereireiieiernne, 2
23 CASTELLATED HEX NUT, 3/4" = 16 .. ucuiiriieeieieicieieieeieisieeee e 2
24 10387G COTTER PIN, .125" X 1.50" LG .vucveieeiieiieieiieieieie e 2
25 6 3 BRAKE CABLE BRACKET (PASSENGER SIDE) ......c.ooturiiniireneeneinencieeeen. 1
26 52249 BRAKE CABLE BRACKET (DRIVER SIDE).......ccoooiuriiirieirieerineesseesiecee e, 1

Page D-12



.?sku=612211
.?sku=612189
.?sku=612411
.?sku=612412
.?sku=612413
.?sku=612415
.?sku=612414
.?sku=612416
.?sku=612418
.?sku=612417
.?sku=17083G2
.?sku=15126G1
.?sku=21807G2
.?sku=20947G1
.?sku=19862G2
.?sku=21809G1
.?sku=21830G1
.?sku=613172
.?sku=10387G1
.?sku=652248
.?sku=652249

FRONT DISC BRAKES

° ROTOR AND HUB ASSEMBLY includes items 2 - 6 P

|

Spindle

Page D-13




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 B51149 ROTOR AND HUB ASSEMBLY (INCLUDES ITEM 2 - 6) ..ovvuririrecenicieneen. 1
2 647507 HUB oottt 1
3 DISC, 7.2" oottt 1
4 BEARING RACE ...oiiiiiiieieie ettt es 2
5 WHEEL HUB BOLT, 1/2" - 20 X 1.718" LG ..cvevirieeiiireieieeeeieieisieeieie s 4
6 BUTTON HEAD SOCKET SCREW, 1/4” - 28 X .75" LG ...ocvvvrireeieineenss 6
7 12093G1 HEX NUT (SLOTTED), #1 - 14 .o 1
8 ROLLER BEARING .....cvuiiiiiieecinisieesieeeies st 2
9 GREASE SEAL ..ottt 1
10 D0798G8 COTTER PIN, 5/32" X 1 34”7 ..ot 1
11
12 SPINDLE CAP ..ottt ettt 1

Page D-14



.?sku=651149
.?sku=647215
.?sku=51141G1
.?sku=19862G2
.?sku=651143
.?sku=11750G2
.?sku=25146G1
.?sku=00798G8
.?sku=12091G2

[9pOW B2IYSA 38U} UO paskeq jualaylp g ||Im Uoiejuslo ay] ,

6€ Wall sepnpul Aqod d3.Lsnrav @

1¢ - 9¢ swall sepnpul Aaod mm_._.mDﬂn_/\Q
G¢ wall sspnpul ATdNISSY J3.1SNrav e

OF - €2 swall sepnjoul HY ‘AT9INISSY JLV1d IMVeE a

Ot - ¥ ‘2 swayl sepnjoul H1 ‘AT9INISSY J1V1d INVHE e

SIXvVHE NNYA TYOINVHOIN HLIM STTOIHIA HO4 bl - 6 SWal SIpnpul ATAINISSY 8NH ANV INNYA e

Page D-15



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 SEAL oottt 1
2 GREASE FITTING ..ottt s 1
3 ROLLER BEARING.........coouiiiiieieeieiccie et 2
4 12093G1 SLOTTED HEX NUT, 1" = 14+ .ot 1
5 LOCK NUT, 5/18" = 24 ..o 4
6 HEX HEAD BOLT, 5/16" - 24 X 1" LG ...ovovoiieieeieiceeieie et 4
7
8 DRUM AND HUB ASSEMBLY (INCLUDES ITEMS 9 - 11) ..o, 1
9 WHEEL HUB BOLT, 1/2 - 20 X 1.718" LG ...cvuiiiriciiceseeeseseeseseseeseseeene. 4
10 RACE BEARING .....ooviiiiviiiiieie ettt 2
11 647535 HUB <.ttt 1
12
13
14 00798G8 COTTER PIN, 5/32" X 1-3/4" LG ...eovueieeieieirireineeinese e 1
15 BRAKE CABLE BRACKET (DRIVER SIDE).......ccoiiiniiinininieinenineeesieeeeeeens 1
16 BRAKE CABLE BRACKET (PASSENGER SIDE) .......ccccouiuriniiinininincieeneenen. 1
17
18
19
20 BRAKE ASSEMBLY, LH (INCLUDES ITEMS 22, 24 - 40) .....c.cccovevrirerinnnnn. 1
21 BRAKE ASSEMBLY, RH (INCLUDES ITEMS 23 - 40) .....cccoeuviireieieiceeiinee. 1
22 BACKING PLATE, LH.....cooiiiiiiiiiicieieieeiee et 1
23 BACKING PLATE, RH ..ottt 1
24 ADJUSTER ASSEMBLY (INCLUDES ITEM 25).....c.ccoiiumiririiniienicieneenenes 1
25 ADJUSTER BODY (INCLUDES ITEMS 26 - 27) ....oovuririeniieineeeneneenss 1
26 ADJUSTER BOLT.....oviiiiiiiieiicieieieceie et 1
27 PISTON ANCHOR ...ttt 2
28 LOCK WASHER, 1/4" (SS)..ueuiiiueueeeiieeieieeseseseiessssesseessesesssssssesssssssesesnns 2
29 HEX NUT, BMM ..ot 2
30 ADJUSTING BOLT CAP ..ottt 1
31 ACTUATING LEVER ..ottt 1

Page D-16



.?sku=25146G1
.?sku=10389G3
.?sku=11750G2
.?sku=15126G1
.?sku=17083G2
.?sku=652164
.?sku=19862G2
.?sku=51141G1
.?sku=648617G01
.?sku=648617G02
.?sku=20938G1
.?sku=20938G2
.?sku=22519G1
.?sku=22518G1
.?sku=22516G1
.?sku=22520G1
.?sku=17287G1
.?sku=17289G1
.?sku=00664G7
.?sku=13632G1
.?sku=17294G1
.?sku=22512G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 LEVER PIN Lottt nenas 1
33 U CLIP oottt ettt 1
34 SLIDING BLOCK ......oiiitiiiieieteeteeete ettt ave s 1
35 DUST COVER ...ttt 1
36 TENSION PIN ..ottt 2
37 SPRING CLAMP ...ttt 2
38 BRAKE SHOE SET (INCLUDES ITEM 39)......c.coovoiieceeccieeeeeeeeeenen, 1
39 BRAKE SHOE ....ooiiiiiiieiiisie ettt 2
40 17290G1 BRAKE SPRING ......oouiuiiiiiieieieiete ettt 2

Page D-17


.?sku=22513G1
.?sku=22514G1
.?sku=22515G1
.?sku=22511G1
.?sku=17292G1
.?sku=17291G1
.?sku=23398G1
.?sku=23355G1

BRAKES

Notes:

655820 Service Parts Manual Page D-18




FOR VEHICLES WITH E-BRAKE

0 BRAKE ASSEMBLY (DRIVER SIDE) includes items 3, 4, 6 - 14
e BRAKE ASSEMBLY (PASSENGER SIDE) includes items 3, 5 - 14

@ BRAKE DRUM ASSEMBLY includes items 21, 22

Page D-19



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3, 4, 6 - 14)............ 1
2 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3,5 - 14) ...... 1
3 BRAKE SHOE ......ooiiiiiieiieeieieteeee et 2
4 PARK BRAKE WHEEL LEVER (DRIVER SIDE) ......ccovuiiieniierenereeenene. 1
5 PARK BRAKE WHEEL LEVER (PASSENGER SIDE)..........ccccovviiriuinn. 1
6 WHEEL CYLINDER .......ceiiiiitiieiitieieieiieie e 1
7 * WHEEL CYLINDER BOLT ...ttt 2
8 * UPPER RETURN SPRING .....coooiiiiiiiiiiiieireieseie et 1
9 * LOWER RETURN SPRING.......cuitiiiiiiniienisiaisinesesensisenseessesnsessseeenss 1
10 * CUP AND SPRING ...ttt 2
11 * ADJUSTER ..ottt 2
12 * FLAT WASHER ....oootiiiieisee et 2
13 * HEX HEAD BOLT, 1/4" - 28 X 1/2" LG..oovurerereeieinereeneneineeeseseneseseeenenn. 2
14 * DUST COVER ..ottt 1
15 HARDWARE KIT (INCLUDES 7 - 10, SERVICES BOTH WHEELS) .............. 1
16 ADJUSTER KIT (INCLUDES 11 - 14, SERVICES BOTH WHEELS) .............. 1
17 SOCKET HEAD BOLT, 5/16" - 24 X 1" LG...cvueveeeerceeieieeeieesieeseseseseeseseeneees 8
18 LOCK NUT, 5/16" = 24 .....oucviieiieieieecieie et 8
19
20 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 21, 22)......cccccoevieiriniirnnnen. 2
21 BRAKE DRUM. ..ottt 1
22 LUG BOLT, 1/2" - 20 X 1 3/16" LG..vveeieeiecieeeiee e 4
23
24
25 FLAT WASHER, INNER WHEEL RIM, 1.31" O.D. X .85" I.D...c.ccovurrririciennn. 2
26 FLAT WASHER - BRAKE DRUM, 1.5" O.D. X .76" 1.D. ...coceevevirereiirireirnee, 2
27 CASTELLATED HEX NUT, 3/4" = 16 ...ucuiiieieieieecieiei e 2
28 10387G COTTER PIN, .125" X 1.50" LG .vuceereeereerereeneeeeeeesseesseesssseesssssssessssesnees 2

Page D-20



.?sku=75685G01
.?sku=75685G02
.?sku=75830G01
.?sku=75829G01
.?sku=75829G02
.?sku=75828G01
.?sku=75827G01
.?sku=75826G01
.?sku=631224
.?sku=15126G1
.?sku=21807G2
.?sku=20947G1
.?sku=19862G2
.?sku=21809G1
.?sku=21830G1
.?sku=613172
.?sku=10387G1

Front of Vehicle

Q/@i e .l S0
N \

Part of Frame

Front of Vehicle

t_/ QPUSH ROD ASSEMBLY includes items 28 - 30

ltems 22 - 30: For Vehicles Manufactured Before March 18, 2019

Page D-21



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 HEX HEAD BOLT, 5/16" - 18 X 1 1/8" LG. ..eoeviieieeieeeeeieeeieee e, 2
2 FLANGED HEX LOCK NUT, 5/16" = 18 ....vvuiueieieecieiieeeee e, 2
3
4
5 COTTER PIN, 3/32" X 3/4" .ottt 2
6 B79072 HARNESS (HYDRAULIC BRAKE) (NOT ILLUSTRATED) .......ccoeooruirririnnne. 1
7 549149 MASTER CYLINDER COVER .....cooiimiiiiiiiiieie e 1
8 HEX WASHER HEAD SWAGEFORM SCREW, 1/4"-20 X .70" LG .............. 2
9 BELL CRANK ..ottt 1
10 B54555 STIFFENER BRACKET ...ttt 1
11 FLANGED HEX HEAD BOLT, 5/16" - 18 X 1" LG ....cvovvieeieeieieieceieeieeieeennn. 2
12 FLANGED LOCK NUT, 5/16" = 18 ..o 2
13 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG ....ovvieieeieereieieieeseeseeese e, 3
14 FLAT WASHER, 7/16" ....couivieeieeiieeieie e 3
15 LOCK NUT, 7/16" = 14 oot 3
16 CLEVIS PIN, .311" X .998" LG ....coouiiimiiiiririicieieieeieieieeseie s 2
17 BUSHING (NYLINER), .374" O.D. X .313" .D. X .312"LG ...coovrerriireinene. 2
18 BUSHING (ACETAL), .51" 1.D. X .795" O.D. X .75" LG ...eveveverrrereierriereiennn, 2
19 HEX HEAD BOLT, 1/2" - 13 X 5" LG .ot 1
20 FLAT WASHER (SS), 172 ..ot 2
21 D0551G1 HEX NUT, 172" = 13 1o 1

ITEMS 22 - 30: FOR VEHICLES MANUFACTURED BEFORE MARCH 18, 2019
22 MASTER CYLINDER ..ottt 1
23 649216 MASTER CYLINDER MOUNTING BRACKET ......c.covorviieieeinineesesee e, 1
24 620274 SWITCH (STOP LIGHT), 1.47" DIA ..ot 1
25 600401 ADAPTER, .56" X 1.05" LG ....cruuiiieieieiicieeeeeie s 1
26 600479 WASHER (PRESSURE SEAL), M8 .......cooouiiiiieieieieieieeieeieeeie e 1
27 65107 PUSH ROD ASSEMBLY (INCLUDES ITEMS 28 - 30) .....coovvuieieieiceienen. 1
28 P1508G1 CLEVIS YOKE ...ttt 1
29 D s HEX NUT, 3/8" = 24 ..o 1
30 551076 PUSH ROD, 3/8" = 24 X 3.21" LG ..o 1

Page D-22


.?sku=00439G1
.?sku=800697
.?sku=10387G3
.?sku=679072
.?sku=649149
.?sku=01038G01
.?sku=649068
.?sku=654555
.?sku=13437G3
.?sku=11027G1
.?sku=00463G11
.?sku=00560G2
.?sku=00734G1
.?sku=14443G3
.?sku=17838G1
.?sku=70581G02
.?sku=01040G01
.?sku=00560G3
.?sku=00551G1
.?sku=73793G01
.?sku=649216
.?sku=620274
.?sku=600479
.?sku=651077
.?sku=21508G1
.?sku=00532G6
.?sku=651076

Part of Frame

For Vehicles Manufactured After March 19, 2019

Front of Vehicle

Front of Vehicle

Page D-23



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
ITEMS 1 - 5: FOR VEHICLES MANUFACTURED AFTER MARCH 19, 2019
1 668579 MASTER CYLINDER ... 1
2 671267 MASTER CYLINDER MOUNTING BRACKET ......coooiiiii e 1
3 613293 CRUSH WASHER, M0 ..o e 4
4 513292 BANJO BOLT, M10 - 1.25 oo 2
5 PRESSURE SWITCH (FOR VEHICLES WITH LIGHTS) ......cocoiiiiiiiiiiieee 1

Page D-24



.?sku=613292
.?sku=640820

HYDRAULIC BRAKE PEDAL ASSEMBLY
includes items 2 - 3

LINKAGE ROD ASSEMBLY
includes items 10 - 12

BRAKE CALIPER ASSEMBLY
includes items 34 - 37

Front of Vehicle

For Vehicles Manufactured
After March 19, 2019

For Vehicles Manufactured
Before March 18, 2019 %

Front of Vehicle

Frame and axle
shown partially
for clarity

™

Front of Vehicle

Part of Frame

\C¢

Front of Vehicle

Page D-25



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
1 p51144 HYDRAULIC BRAKE PEDAL ASSEMBLY (INCLUDES ITEM 2 - 3) .............. 1
2 p40478 PEDAL GRIP, 3.75" X 3.08" ......ouiuiiiiriiiieiieieiseieeee e 1
3 649865 BRAKE PEDAL ..ottt 1
4 BUSHING (ACETAL), .51" 1.D. X .795" O.D. X .75" LG ...covvrveerereeeercerecieenen. 2
5 SOCKET HEAD SHOULDER BOLT, 1/2" X 2", 3/8" - 16 X .5" LG.....c.ceevnv.. 1
6 D0643G1 FLAT WASHER, 1.015" O.D. X .421" 1.D. X .071" LG ...cvvovvririeieieeccae. 2
7 LOCK NUT, 3/8" = 16 ...eeiieeiieieeeieeeteisises e ss et 1
8
9 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 10 - 12) ....covvviveiriiiennne. 1
10 CLEVIS YOKE ..ottt 2
11 D 3 HEX NUT, 3/8" = 24 ..o 2
12 649071 LINKAGE ROD, 3/8" - 24 X 8.18" LG ....c...eovvieeieiceceeieieieee e, 1
13 CLEVIS PIN, .311" X 998" LG .....cooviieiieieiiieieieieeie st 1
14 BUSHING (NYLINER), .374" O.D. X .313" .D. X .312"LG ..c.eveverrrerrennen. 1
15 COTTER PIN, 3/32" X 3/4" .ot 1
16
17 BANJO BOLT, M10 =1 X 20MM LG ....coviiniiiceieieieeeie s 1
18 CRUSH WASHER, M10......c.ouiiiiiiieieiiicieie e 2
19 WIRE RETAINER, .34" DIA ..ottt 2
20 649248 BRAKE LINE (FRONT)

(FOR VEHICLES MANUFACTURED BEFORE MARCH 18, 2019). ............... 1
21 D1038G01 HEX WASHER HEAD SWAGEFORM SCREW, 1/4" - 20 X .70" LG............... 1
22 670635 BRAKE LINE (FRONT)

(FOR VEHICLES MANUFACTURED AFTER MARCH 19, 2019)..........c......... 1
23 BRAKE LINE (REAR)

(FOR VEHICLES MANUFACTURED BEFORE MARCH 18, 2019) ............... 1
24 674278G01 | BRAKE LINE (REAR)

(FOR VEHICLES MANUFACTURED AFTER MARCH 19, 2019)................... 1
25 BANJO BOLT, 3/8" - 24 X .88" LG ...coovurreeeiiieieineinsseise et 1
26 GASKET (COPPER), .391" I.D. X .625" O0.D. X .062" LG......cococevvvirererrinrnnne, 2
27
28 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG ..ooveeveiiesieieieeiese e 1

Page D-26


.?sku=651144
.?sku=640478
.?sku=70581G02
.?sku=635177
.?sku=00643G1
.?sku=11098G5
.?sku=649072
.?sku=21508G1
.?sku=00532G6
.?sku=14443G3
.?sku=17838G1
.?sku=10387G3
.?sku=616459
.?sku=613293
.?sku=74875G01
.?sku=649248
.?sku=01038G01
.?sku=648521
.?sku=75683G01
.?sku=75684G01
.?sku=00414G5

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
29 HEX NUT WITH INTERNAL LOCK, 1/4" = 20 ......coviiiriirireieieinieeeieeisseeeeene 1
30 WEDGE CLAMP (NYLON), 11.8" LG ..ot 10
31
32 BRAKE CALIPER ASSEMBLY (INCLUDES ITEMS 34 - 37) ...cccovovinininnnne. 1
33
34 BRAKE PAD KIT ..ottt 1
35 CALIPER ..ottt 1
36 CALIPER PLATE ..ottt 1
37 59244 BRAKE CALIPER PLATE SPACER .........cocoiiiiiiiniinieieineiseees e 1

Page D-27



.?sku=00550G1
.?sku=12416G2
.?sku=670873
.?sku=672761
.?sku=670862
.?sku=658896
.?sku=659244

BRAKES

Notes:

655820 Service Parts Manual Page D-28




Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652854 CAB, ROPS KIT oottt ettt ettt e e ettt e e et e et e ettt et e et et e re e e e e eene e e 1
2 652855 CAB, UTILITY KIT ettt ettt ettt ettt eae e et e et e e e ree e e 1
3 5 6 CAB, BALL CAGE KIT .ottt e, 1

Page E-2



.?sku=652854
.?sku=652855
.?sku=652856

CAB

Notes:

Page E-3 655820 Service Parts Manual




CAB

Notes:

655820 Service Parts Manual Page E-4




Front of Vehicle

Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
1 514015 8 VOLT BATTERY = T8Y0.......eiuiuiiiiriseiseineieeseeeeseiesse s ssssess e esssssse s 9
2 512626 8 VOLT BATTERY = T875......ouiiieiieeeieeeieieie s 9
3 8 VOLT BATTERY - T890, HYDROLINK........ccoriririiiienieieieereie s 9
4 8 VOLT BATTERY - T875, HYDROLINK .......coovririmiriieriiinieieieeeeseesneeeeneees 9
5 BATTERY RETAINER ..ottt 1
6 531150 TERMINAL PROTECTOR ......ouuiiiiieieeieeceesieeisies s 17
7 616229 BATTERY HOLD DOWN WELDMENT ........oovuiiiniiiiiieieieiseieseieeseieseeseon. 1
8 HEX NUT, 5/16" = 18 ..ottt 18
9
10 TIE DOWN BOLT ..ot 2
1 TIE DOWN BOLT ..ttt 2
12 FLANGED LOCK NUT, 5/16" = 18 .....cumieieeiceieieieiesiesee e 5
13 BATTERY HOLD DOWN ANGLE ..ot 1
14 D1087G01 BATTERY HOLD DOWN ROD.......ooiiiiiicieieieis e 1
15
16
17 11098G6 LOCK NUT, 5/16" = 18 ..eveeieiviececeeieie et 1
18 00559G8 FLAT WASHER, 5/16".......oovuieieieeieieie e 5
19 00438G6 HEX HEAD BOLT, 5/16" = 18 X 5/8" LG ...cvuvvueirieieeieieiece e 1
20 BATTERY RETAINER ANGLE .....c.cuoiiiiiiiiiiiiieieiceieseeie e 1
21
22
23
24 FRONT BATTERY RACK ..ottt 1
25 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG .....ovoveiieeieieiicieieeieeines 2
26 00559G8 FLAT WASHER, 5/16".......ovuieieiecieieie e 4
27 00438G6 HEX HEAD BOLT, 5/16" = 18 X 3/4" LG ...couveevreieieieie e 5
28 11098G6 LOCK NUT, 5/16" = 18 ..o s 2
29
30 REAR BATTERY RACK ......coiiiiiiieiiiicteteieeeie ettt 1
31 D 3 LOCK WASHER, 5/168" ...ttt 3

Page F-2



.?sku=614015
.?sku=612626
.?sku=614381
.?sku=614382
.?sku=612867
.?sku=631156
.?sku=616229
.?sku=00702G2
.?sku=01101G01
.?sku=70386G01
.?sku=11027G1
.?sku=11841G1
.?sku=01087G01
.?sku=73218G02
.?sku=652254G03
.?sku=70200G01
.?sku=652572G03
.?sku=00565G8

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32
33 515352 POLYPROPYLENE CLAMP ... 2
34 524372 HYDROLINK, SNAKE (SHORT) ....coiiiiiieiiie e 1
35 HYDROLINK, SNAKE (LONG) ...ttt 1

Page F-3



.?sku=615352
.?sku=624372
.?sku=624371

ELECTRICAL

Notes:

655820 Service Parts Manual Page F-4




HAND PUMP

Front of Vehicle

Front of Vehicle

-Board

On
Battery Charger

Front of Vehicle |

FUSE BLOCK INSTALLATION -

DC-DC CONVERTOR (72V)

includes item 6

Page F-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 510536 ON-BOARD CHARGER RECEPTACLE ......o.ooviiiiiecieeieieieieieiseeeene 1
2 RIVET, /16" ..ottt 4
3
4 DC-DC CONVERTER (72V) (INCLUDES ITEM 6) ......coovvreirieeceeieierienenen. 1
5 P3726G11 SPACER ...ttt 2
6 * LOCK NUT, 1/4" = 20 ... 2
7
8 4 GABATTERY WIRE, 15" LG ..ottt 6
9 4 GABATTERY WIRE, 22" LG ..ot 1
10 4 GABATTERY WIRE, 80" LG .....cooueviicecieieiceieieseeieese e 1
1 4 GABATTERY WIRE, 38" LG ...ooiiuriiirieicieiicieieise e 1
12 4 GABATTERY WIRE, 68" LG ......ooriiiieieieiceeceiessie e 1
13
14 B1539G1 NYLON CLAMP, 15.5" LG....coouevorririeeioeioieeeeseiseiseisie e 2
15
16 FUSE BLOCK MOUNTING PLATE ......oouiuitiiiieieiniecee e 1
17 PAN HEAD TORX TAPPING SCREW, M4.8 - 1.6 X 22MM LG ..........cc.......... 3
18 FUSE, 15A ..ottt s s 3
19 FUSE PANEL ...ttt 1
20 635804 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 1" LG....cveververrenene. 2
21
22 TROJAN HAND PUMP KIT ..ottt 1
23 514521 REGULATED SUPPLY HOSE, 20FT LG .....covuiuieieiiiieieieeiese e 1

Page F-6



.?sku=610536
.?sku=71055G02
.?sku=633778
.?sku=23726G11
.?sku=634270G03
.?sku=634270G04
.?sku=634210G08
.?sku=634210G09
.?sku=634270G01
.?sku=31539G1
.?sku=649890
.?sku=613373
.?sku=35212G01
.?sku=630034
.?sku=635806
.?sku=676122
.?sku=614521

Front of Vehicle

CHARGER RECEPTACLE ASSEMBLY
includes items 6 - 14

~ =~

Page F-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 B71774 CONTROL HARNESS ...t 1
2 ON-BOARD CHARGER HARNESS .......c.cooviiiieiiiieieieeeie e 1
3 NYLON CLAMP, 15.5" LG ....ouiiuieiiciceeineeeieie e 4
4
5 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 6 - 14)............... 1
6 02594 CHARGER WIRE HARNESS WITH FUSE .....c.couiiiiiieiiiee i, 1
7 663285 CHARGING RECEPTACLE.......ooiiiiiiiieieieieee e 1
8 18 GAWIRE (RED) ....c.oviuieiieieciceeie st 1
9 * RECEPTACLE COVER ..ottt 1
10 * FEMALE CONNECTOR ......oocomitmiiiiieiiniioceesessie e 2
11 * INSULATOR SLEEVE .....ooomimiiiiiiieie e 1
12 * BRASS SCREW, #10 - 32 X 1/2" LG...ooveeieieiceeee e 2
13 * PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG w...oooovvieereieieie e, 3
14 * LOCK NUT, #6 = 32....c.ceeceiveioioisisssese s 3
15 ALUMINUM RIVET, 3/18" ..oiiiuieeerieeieieisineseieeseseseieess e 4
16
17 39412 RECEPTACLE COVER PLATE (CE VEHICLES) ..o, 1
18 14601G13 ALUMINUM RIVET, 5/32" X 9/16" (CE VEHICLES)........cccvvrveiririeerreireenens 4
19 AC RECEPTACLE (CE VEHICLES) .....ooiuieieiiieieieieee e 1
20 RECEPTACLE BRACKET (CE VEHICLES) .....ocovoeveiiiieeieeeieeiee e, 1
21 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1/2" LG (CE VEHICLES)............. 4
22 LOCK NUT, #10 - 24 (CE VEHICLES) .......ouiiiirieieiseieieieiesiese e 4

Page F-8



.?sku=671774
.?sku=640264
.?sku=31539G1
.?sku=73063G01
.?sku=602594
.?sku=663285
.?sku=25978G25
.?sku=71055G02
.?sku=639412
.?sku=638478
.?sku=639167
.?sku=00379G4
.?sku=14390G10

/

FRONT GRILLE ASSEMBLY WITH LIGHTS includes items 3 - 5
NN/ /7

—

HEADLIGHTS

\\

,/’ 7 -
/r/ < //
,/’\_/\
/
&
Near Fender
TAILLIGHT / L
7777}/

Page F-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 FRONT GRILLE ASSEMBLY WITH LIGHTS (INCLUDES ITEMS 3 - 5) ........ 1
2 FRONT GRILLE ASSEMBLY WITH LED LIGHTS

(INCLUDES ITEMS 3 =4, B) ... 1
3 648564 FRONT GRILLE ..ottt 1
4 651437 LENS COVER ....oooieiiieeieie et 1
5 HEADLIGHT ..ottt 1
6 LED HEADLIGHT ..ottt 1
7 HEADLIGHT ...ttt 1
8 f1597G01 SELF THREADING NUT, 5 X 10 X 15MM ..ot 9
9 VINYL TAPE (FOR VEHICLES WITHOUT TURN SIGNAL LIGHTS) .............. 1
10 19102 TURN SIGNAL BULB ...ttt 1
11 : 3 JUMPER HARNESS, HI/LOW LED HEADLIGHT (FOR VEHICLES

MANUFACTURED BEFORE OCTOBER 14, 2018) .....c.coevriiieiieieieeieenen. 1
12 JUMPER HARNESS, HI/LOW LED HEADLIGHT (FOR VEHICLES

MANUFACTURED AFTER OCTOBER 14, 2018).........ccovoieieieieciee e, 1
13 STEERING COLUMN COVER .....coouimimiiiieirineieeseieese s 1
14 B1539G1 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED)........oovurvrirrirnreeneceeieinenn. 2
15
16 TURN SIGNAL LIGHTS JUMPER HARNESS .........coiiiiiieieieiceee s 1
17
18 32860G01 HORN . ...ttt 1
19 TAILLIGHT <ottt 1
20
21 REVERSE BUZZER ..ottt 1
22 D1041G01 ALUMINUM RIVET, 5/32" ..ot 2
23 31539G01 NYLON CLAMP, 15.5" LG.....ouiuieiiiieieeieieeiseieie s 1
24
25 15AMP CIRCUIT BREAKER, 24V (ELECTRIC BED LIFT OPTION)............... 1
26 ALUMINUM RIVET, 5/32" ..ot 2
27 p64706 HORN JUMPER HARNESS .......coouiiiiieieicieieie s 1
28 B 5 TURN SIGNAL SWITCH ASSEMBLY WITH HORN ........covviiiieieiciiieians 1

Page F-10



.?sku=651698G01
.?sku=651698G03
.?sku=651411G01
.?sku=651411G03
.?sku=619100
.?sku=71597G01
.?sku=71781G02
.?sku=619102
.?sku=670038
.?sku=677730
.?sku=20965G3
.?sku=31539G1
.?sku=664780
.?sku=32739G3
.?sku=613271
.?sku=01041G01
.?sku=01041G01
.?sku=21320G4
.?sku=01041G01
.?sku=01041G01
.?sku=664706
.?sku=615236

Page F-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 662083G01 GAUGE PANEL (KEY, STATE OF CHARGE METER)........cccocoiiiiiiiiie 1
2 662083G02 GAUGE PANEL (KEY, STATE OF CHARGE METER, 12V OUTLET)............. 1
3 662083G03 GAUGE PANEL (KEY, STATE OF CHARGE METER, 12V OUTLET, USB).... 1
4 649803 PAN HEAD TORX SCREW, M6 - 2.65 X 25MM LG.......coooiiiiiiiiieeieeeee 2
5 627035 PLUG e e e 4
6 602184 CLIP s 2
7 20271G10 HOLE PLUG, DIA 1,128 e 1
8
9 71055G01 ALUMINUM RIVET, 3/16" X 1" LG ..o 2
10 637067 12V POWER OUTLET LABEL (CE VEHICLES)........ccooiiiiiiiiiiieeeece 1
11 71078G01 12V POWER OQUTLET ..o 1
12 33623G02 PLASTIC RIVET ...ttt 2
13 612314 STATE OF CHARGE METER ........oiiii e 1
14 639384 USB PORT HOUSING ASSEMBLY (INCLUDES ITEMS 15 - 16) ......c.ccocoueeee 1
15 639383 USB PORT HOUSING. ... 1
16 639382 USB PORT LID .ot 1
17 10001356 USB ELECTRONICS ... 1
18 17618G1 NYLON CLAMP, 8" LG ...ttt 1
19 651897G01 HORN SWITCH ... 1
20
21 611283 KEYSWITCH ..o 1
22 611282 KEY SET (COMMON) .....ciiiiiiieiii ettt 1
23 609682 KEYSWITCH ... 1
24 609693 KEY SET (UNIQUE)......ci e 1
25
26 651897G04 TRUCK BED SWITCH ..ot 1
27 651897G02 HEADLIGHT SWITCH, 2 - POSITION (ON/OFF) ......ooiiiiiii e 1
28 651897G03 HEADLIGHT SWITCH, 3 - POSITION (HI/LOW) ......oviiiiieiie e 1

Page F-12




Y -

Front of Vehicle

@ STROBE LIGHT KIT includes items 11 - 20

G STROBE LIGHT ASSEMBLY includes items 12 - 13

Canopy Shown for Reference only

_O HOUR METER INSTALLATION
Cc

7

/ FrontofVehicle/
W

Canopy Top

| J

Page F-13




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.
1 633745 BRACKET ... e 1
2 633950 RUN/TOW SWITCH LABEL.......cociiiiiiie et 1
3 650304G01 TOGGLE SWITCH (INCLUDES HARDWARE)........ooiiiiiiiiee e 1
4 71055G01 ALUMINUM RIVET, 3/16" X 1" LG ..ooiiiiie e 2
5
6 620133 HOUR METER ..ot e e 1
7 74696G01 RETAINER CLIP ..o 1
8
9
10 618916 STROBE LIGHT KIT (INCLUDES ITEMS 11 - 20)....cccciiiiiiiiiieee e 1
11 638496 STROBE LIGHT ASSEMBLY (INCLUDES ITEMS 12 -13)......cccciiiii. 1
12 639425 STROBE LIGHT ...t 1
13 17064G1 FEMALE PUSH ON TERMINALS ... 2
14 00979G01 SOCKET HEAD SCREW, 10-24 X 7/8"LG .....ccociiiiiiiiiiieneeeeeeee 3
15 00559G5 FLAT WASHER, #10 ... 3
16 14390G10 LOCK INUT, #10 - 24.... et 3
17 656405 STROBE LIGHT HARNESS ... 1
18 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) .....cccoiiiiiiiieniieeeniecsie 16
19 614901 SELF STRIPPING WIRE SPLICE (NOT ILLUSTRATED)........cccoceiiiene 1
20 35212G05 FUSE (NOT ILLUSTRATED) ..ottt 1
21
22 656410 ACCESSORY LIGHTS KIT (NOT ILLUSTRATED) .....eeeiiiiiiciiieeie e 1
23 629631 DUAL SET LED LIGHTS KIT (NOT ILLUSTRATED) ..o 1

Page F-14




FOR VEHICLES WITH E- BRAKE

/ Front of Vehicle_y ° 9
e

Page F-15



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
1 B53459 E-BRAKE SWITCH BRACKET ..ottt 1
2 E-BRAKE RELEASE SWITCH LABEL .....covviieiieieieieieeeeiee e, 1
3 TOGGLE SWITCH (INCLUDES HARDWARE)........c.coouiimiuiiienieinieeneneeeeeens 1
4 ALUMINUM RIVET, 3/16" X 1" LG ...evuteirieieieereineeeeieeeesesesseessseessseesseeeneeen 2
5 NYLON CLAMP, 8" LG (NOT ILLUSTRATED).......coosururirerrrireeeineeeeeeeeneennn. 12
6 p56944 FERRITE CLAMP, 5MM 1.D. (NOT ILLUSTRATED) .......ccevueiriiieieieieieennn. 1
7
8 RATCHET RIVET, 187" X 550" ...ttt 1
9
10 KEY ON WALKAWAY HARNESS (NOT ILLUSTRATED) .........ccocvvvrieieennne. 1
11 BRAKE HARNESS (NOT ILLUSTRATED) ....c..ccvuiuireieieieieieeis e, 1

Page F-16



.?sku=653459
.?sku=653470
.?sku=650304G02
.?sku=71055G01
.?sku=17618G1
.?sku=656944
.?sku=16816G5
.?sku=655562
.?sku=652201

ELECTRICAL

Notes:

Page F-17 655820 Service Parts Manual



ELECTRICAL

Notes:

655820 Service Parts Manual Page F-18




aELECTRONIC SPEED CONTROL ASSEMBLY includes items 2 - 17

Front of Vehicle

Page G-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 652979 ELECTRONIC SPEED CONTROL ASSEMBLY, 72V
(INCLUDES ITEMS 2 = 17) oottt 1

2 CONTROLLER, 350A

(FOR VEHICLES MANUFACTURED AFTER MARCH 5, 2018) .............. 1
3 HEX HEAD BOLT, M8 - 1.25 X 16MM LG ....c.c.covrivireiirieeieieeeeeieeieseinans 1
4 LOCK WASHER, 8MM ......couiiiiriiniiieiiieeeieensieesieeseessses s 1
5 4 AWG BATTERY WIRE, 18" ......iuiiiiiiriieieiieieieieeeie s 1
6 687625 CONTROLLER BRACKET ...ttt 1
7 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG...ovvveveieieeieieieeees s 4
8 FLAT WASHER, 5/16" ....cocuitiuiieiieicieieieieieieiesseieieis e 4
9 FLANGED LOCK NUT, 2/4" = 20 ...ocuoiiiiieieiieeieieineeieeeses e 6
10 FASTON TAB....cotttttiititeirt ittt bbbttt bbb 4
11 521330 SOLENOID ...ttt 1
12 22281G3 TRIM (BLACK), 1.5" ...ttt 1
13 3 3 TRIM (VINYL), 4" oottt 1
14 HEX HEAD BOLT, M6 - 1 X 30MM LG ....coovvuiriiiiiiieieieeeie e 2
15 35402 HEX INSERT NUT, MB X Lot 2
16 G 5 LOCK NUT, MB = Luovuiiiiieieiciie et 2
17 552398 CONTROLLER, 350A

(FOR VEHICLES MANUFACTURED BEFORE MARCH 5, 2018) ........... 1
18 FLAT WASHER, 7/16".......cuiiiiiieieiiicieieiieeieisie e s 2
19 LOCK NUT, 7/16" = 14 ..ottt 2
20 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG ..vovvevieeieeeieeieee e 2
21 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED)......c.cooeiurrrirerriniirereienseneenens 1
22
23 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG ...oovvevieieererereieie e, 1
24 FLAT WASHER, L/4" ..ottt 1
25 LOCK NUT, 1/4" = 20 ...uiiiueieieieieieieese ettt 1
26
27 CONTROLLER COVER ......oiuiiiiiiieieiiieieie et 1
28 HEX HEAD BOLT, M10 - 1.5 X 35MM LG....cvuiuriiiriininiieieieineeeeieise e, 1
29 U-NUT (BARREL), M10 X 1.5....oiuiieiiiieieireseesiei ettt 1

Page G-2


.?sku=666996G05
.?sku=606262
.?sku=606272
.?sku=634270G05
.?sku=00797G2
.?sku=00642G7
.?sku=11027G2
.?sku=11027G2
.?sku=12914G1
.?sku=621330
.?sku=32372G8
.?sku=606421
.?sku=635402
.?sku=601476
.?sku=652398
.?sku=00922G3
.?sku=00734G1
.?sku=00463G4
.?sku=31539G1
.?sku=00414G7
.?sku=00559G7
.?sku=11027G2
.?sku=11027G2
.?sku=635407
.?sku=627579
.?sku=635363

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30
31
32 506262 HEX HEAD BOLT, M8 - 1.25 X 16MM LG ......ocveviiiiciciicieieeceeee e, 4
33 506272 LOCK WASHER, 8MM ......coiiiiiiiieiiiisieiesieieie sttt ssesenns 4
34
35 RATCHET RIVET, .25" X 887" ....ovuiveveiieeieieieieeie et 1

Page G-3


.?sku=606262
.?sku=606272
.?sku=16816G2

ELECTRONIC SPEED CONTROL

Notes:

655820 Service Parts Manual Page G-4




Page G-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 CONTROLLER, 1234SE, 350A, 2WD

(FOR VEHICLES MANUFACTURED AFTER OCTOBER 6, 2019)................. 1
2 672599G013] CONTROLLER, 1234SE, 350A, 2WD, (WITH E- BRAKE OPTION)

(FOR VEHICLES MANUFACTURED AFTER OCTOBER 6, 2019)................. 1
3 687625 CONTROLLER BRACKET ....oiuiiiiiiiiieieieiesse et 1
4 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG....c.covuriiiriiinininiienicienneen. 6
5 NUT, VB = Lottt 4
6 506264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG....c.covuriririiericinincininceeneen. 5
7 WASHER, MM .....ooiviiiiiiiiieiiieeie et 5
8 HEX INSERT NUT, MB X L ..ocuiiieiiiiieieieicseieis st 2
9 LOCK NUT, IMB = L ettt 2
10 11027G2 FLANGED LOCK NUT, 1/4" = 20 ...ciuiieiieirineieisieissiessesse s 2

Page G-6



.?sku=672599G009
.?sku=606421
.?sku=450452
.?sku=606264
.?sku=606272
.?sku=635402
.?sku=601476
.?sku=11027G2

ELECTRONIC SPEED CONTROL

Notes:

Page G-7 655820 Service Parts Manual



ELECTRONIC SPEED CONTROL

Notes:

655820 Service Parts Manual Page G-8




SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)
includes items 4 - 13

SPINDLE AND HUB ASSEMBLY (DRIVER SIDE) g g
includes items 5 - 13, 17 |

Steering Box
Assembly

Page H-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 533795 FRONT AXLE ...ttt 1
2 LEAF SPRING ..ottt 2
3 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13) ...ttt 1
4 SPINDLE ASSEMBLY  ....cviiiiieicncicseessseeseseesese ettt ssnaens 1
5 532925 FLANGED BUSHING, O.D 35MM X 1.D 25MM ......ccovururirincneineneneeenencens 1
6 BEARING, O.D 28MM ......couiiiiieiiiieieieieie st 1
7 GREASE SEAL.....ctiiiiiiiiiiiititte sttt 1
8 ROLLER BEARING AND RACE ASSEMBLY .......coooiuiiriiieirinieinieinnneenenss 2
9 WHEEL HUB ..ottt 1
10
11 12093G1 SLOTTED NUT, #1 = 14 ..ot 1
12 COTTER PIN, 5/32" X 1 3/4" LG c..ovviieieieieeeieeisises et 1
13 SPINDLE CAP ..ottt 1
14 THRUST WASHER (SS), 1.3" 1ottt 1
15
16 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 13, 17) cuvuiiiieiieieieieie ettt 1
17 SPINDLE ASSEMBLY ..ottt 1
18
19 FLAT WASHER, 1/2".....ovuiuiveiieieieieeeie et s 2
20 KING PIN TUBE, 4.36" LG .....cuiuiiiieiieieiieieieiese et 1
21 D g HEX HEAD BOLT, 1/2" - 13 X 6" LG .evvvuevreereieineseisisseesseieessssssssseessesssesseenes 1
22 LOCK NUT, 1/2" = 131ttt s 1
23 B 3 SPRING PLATE ...ttt 2
24 LOCK NUT, 7/18" = 14 ...ttt 6
25 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG c.vvveveeeieereeeieieeeieieiseeie e, 6
26 SHOCK ABSORBER WASHER ..ottt sssesss s ensnen 4
27
28
29
30

Page H-2


.?sku=633795
.?sku=70990G03
.?sku=70930G01
.?sku=70802G01
.?sku=632925
.?sku=632926
.?sku=25146G1
.?sku=11750G2
.?sku=35886G01
.?sku=00798G8
.?sku=12091G2
.?sku=70754G01
.?sku=70931G01
.?sku=70803G01
.?sku=00560G3
.?sku=70745G01
.?sku=00407G6
.?sku=14390G6
.?sku=652258
.?sku=00734G1
.?sku=00463G11
.?sku=10435G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 RUBBER SHOCK ABSORBER BUSHING........c.cciiiiimieiinisreeeneissieneene 4
32 D 5 HEX NUT, 274" = 20....ctciiiiieieieieie et 2
33 SHOCK ABSORBER ..ottt 1
34 VINYL CAP ..ottt 2

Page H-3


.?sku=10194G1
.?sku=00532G6
.?sku=76419G01
.?sku=10044G01

FRONT SUSPENSION AND STEERING

Notes:

655820 Service Parts Manual Page H-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 STEERING BOX ASSEMBLY (INCLUDES ITEMS 2 - 23) ....oovuiiriiieirieieine 1
2 STEERING RACK COVER AND BEARING. .........cccooviriieirieieiesieeieiens 1
3
4 * JAM NUT, 172" = 20 ...t 1
5 RETAINING RING (EXTERNALY) ....cocooiiiiiriieieieieieieisisis e 1
6 BALL BEARING, O.D 1.65" X 1.D 78" ....oruirrireieireineieieeissie e 1
7 PINION ..ottt 1
8 RETAINING RING (INTERNALY) .....cuotiiieirinieieieieieieee e 1
9 SEAL (PINION) .....cutiiiiieieiseeieist ettt 1
10 STEERING RACK ...ttt 1
11 * SET SCREW, #10 - 32 X .25" LG ..oovvieiriieieieieiesie e 1
12 RACK LOADER ...ttt 1
13 COMPRESSION SPRING ..ottt 1
14 GASKET (RACK LOADER COVER) ....c.coiuiiiiiriieiicieieie s 1
15 652259 COVER (RACK LOADER).......cocuiuiiiiiiinineesinsieieses st 1
16 HEX WASHER HEAD BOLT, 1/4" - 20 X 11/16" LG ....covueveiieirieiicieiene 2
17 GREASE FITTING (STRAIGHT) ..ottt 1
18 74694G01 ROD END (INNER) «...coiuircieiiie ittt 1
19 RACK BOOT ..ottt 1
20 NYLON CLAMP, 10" ....oiiiuiiieiiieieieietese et seeseseesesene s 1
21 HOSE CLAMP, 181" ...ttt 1
22
23 TIE ROD END (OUTER) (INCLUDES ITEMS 24 - 25)......ccccocvvieeennn. 1
24 GROMMET ..ottt 1
25 HEX SLOTTED NUT, 7/16" = 20......cuiueieiiieieinieieieiseeieisse e 1
26 COTTER PIN, 3/32" X 1" oottt 1

Page H-6



.?sku=70964G01
.?sku=70965G01
.?sku=70750G01
.?sku=15112G1
.?sku=70603G01
.?sku=70751G01
.?sku=70638G01
.?sku=70604G01
.?sku=70590G01
.?sku=70666G01
.?sku=70645G01
.?sku=652259
.?sku=71102G01
.?sku=10389G3
.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2

@ STEERING COLUMN KIT includes items 13 - 25

@ TIE ROD ASSEMBLY includes items 37 - 41

\CS

Front of Vehicle

Page H-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 00464G6 HEX HEAD BOLT, 7/16" - 14 X2 3/4" LG .....ooiiiiiee e 2
2 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3.5" LG ...ooiiiiiii e 1
3 70667G02 SPACER, O.D, 1" X I.D 46" X 1.2" LG . 2
4 70667G04 SPACER, O.D 1" X 1.D .46" X .69" LG ...cciiiiiieeee e 1
5 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG ..o 2
6 00560G2 FLAT WASHER, 7/18" ...t e 7
7 00734G1 LOCK NUT, 7/16" - 14 . 3
8 00532G7 HEX NUT, 174" = 20 ..ot 1
9 01006G01 HEX WASHER HEAD BOLT, 3/8"- 16 X 1 1/4" LG ....cccooiiiiiiicieee 4
10 00879G1 LOCK WASHER, 3/8" ...ttt 4
11
12 70758G05 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 13 - 25) ......cccveenneee. 1
13 70610G03 STEERING COLUMN ... ..o 1
14 28569G01 STEERING COLUMN BUSHING .......cccoiiiiiiiiiiiiei e 1
15 01022G01 HEX WASHER HEAD BOLT, #6 - 20 X 5/16" LG .......cccciiiiiieee 1
16 70607G01 STEERING SHAFT ..ot 1
17 15112G1 BALL BEARING, O.D 1.65" X 1.D .78" ... .o 1
18 70887G01 WAVE WASHER ......coii e 1
19
20 70580G01 INTERMEDIATE SHAFT ..o e 1
21 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG ..o 1
22 00565G8 LOCK WASHER, 5/16" ......oi it 2
23
24 70751G01 RETAINING RING (INTERNAL) ... 1
25 70888G01 RETAINING RING (EXTERNAL).....coctiiiiiiii e 1
26
27 602980 STEERING WHEEL (PREMIUM) ... 1
28 602979 STEERING WHEEL .....ooiii e 1
29 71147G01 STEERING WHEEL COVER ... 1
30 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG....coiiiiii e 1
31 00565G8 LOCK WASHER, 5/16" ... 1

Page H-8



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 LOCK NUT, 5/8" = 18 ...ttt 1
33
34
35
36 TIE ROD ASSEMBLY, 26.44" LG (INCLUDES ITEMS 37 - 41).....cccocovuninennn. 1
37 THREADED ROD (24" LG) .....voiuiviieieeieieieisie e 1
38 TIE ROD END (LEFT HAND THREADS) ..ot 1
39 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS).........ccecevierriarnenn. 1
40 TIE ROD END (RIGHT HAND THREADS) ........ovuiiiiieieiieeieise e 1
41 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) ........cccccooeveverennn. 1
42 LOCK NUT, 7/16" = 14 ..oeiuieiiiisieieieeees st 2
43
44 SCORECARD HOLDER..........oiuiiiiiieieiisieisiiee e 1

Page H-9



.?sku=14390G2
.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1
.?sku=652801

FRONT SUSPENSION AND STEERING

Notes:

655820 Service Parts Manual Page H-10




MOTOR WITHOUT IntelliBrake™
o SPEED SENSOR KIT includes items 8 - 9

Rear Axle

Front of Vehicle

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 681071 L@ @] i 47 SRR 1
2 LOCK WASHER, BMM ......coouiuiiiiiiiieiiiieieieissse et 6
3 BONDED SEAL WASHER, 1/4” 1D ....cocvovieeieiicieieieeee et 3
4 516716 HEX HEAD BOLT, M6 - 1 X 16MM LG.....cooiieiiiiiiiisieiieieiee et 3
5 HEX HEAD BOLT, M6 - 1 X 25MM LG.....cooviriiririireieieieeieieise e 6
6 LOOP CLAMP ...ttt 1
7 SPEED SENSOR KIT (INCLUDES ITEMS 10 - 11)...cuiiierirericineceneseeneneeeen. 1
8 SPEED SENSOR ....couiiiiiiiiinieieieieeeie ettt 1
9 PAN HEAD TORX SCREW, M6 - 1 X 12MM LG ...covvreiriireenceinceeeceenes 1
10
11
12 MOTOR WIRE (U), 2AWG, 44" .......cocoiiiueiriririinieieseieieisssessie s 1
13 MOTOR WIRE (V), 2AWG, 41" ...t 1
14 MOTOR WIRE (W), 2AWG, 37" ...oviiieieieiiseieisissseieies et 1
15
16 668275 END CAP ..ottt 1

Page J-2



.?sku=601327
.?sku=00915G1
.?sku=616716
.?sku=605741
.?sku=630761
.?sku=614252
.?sku=612741
.?sku=614253
.?sku=635137G01
.?sku=635137G02
.?sku=635137G03

FOR VEHICLES WITH E-BRAKE

°SPEED SENSOR KIT includes items 10 - 11

Rear Axle

Front of Vehicle

Page J-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 681071 MOTOR, 72V .ottt 1
2 E - BRAKE ..ottt 1
3 LOCK WASHER, 1/4" .....cocoivieiieiiieeeeieieseeeee s 3
4 LOCK WASHER, BMM.......cuiiiiiiiiieesieisieesseessseesssessssessssessssessssessssessssessens 6
5 FLANGED HEX HEAD BOLT, M6 - 1 X 60MM LG.....c.cooviuririireieirierciesinee, 3
6 HEX HEAD BOLT, M6 - 1 X 25MM LG.....coovvvireiiiriieieieeieie e 6
7
8
9 514252 SPEED SENSOR KIT (INCLUDES ITEMS 10 - 11)...ccovreieereneeneneencsnencneeeen. 1
10 SPEED SENSOR .....oouiiiiiieiiieie ettt 1
11 PAN HEAD TORX SCREW, M6 - 1 X 12MM LG ....cooveriiiiieieeireenne 1
12
13
14 MOTOR WIRE (U), 2AWG, 44".........coeviriiriririisieiissisieissssssie s, 1
15 MOTOR WIRE (V), 2AWG, 41" ....cocvoviiriieiiieieeieieseie e 1
16 MOTOR WIRE (W), 2AWG, 37" ...eeiiiiieeieierceeieiseseisie s 1

Page J-4



.?sku=655677
.?sku=00664G7
.?sku=601327
.?sku=73715G01
.?sku=605741
.?sku=614252
.?sku=612741
.?sku=614253
.?sku=635137G01
.?sku=635137G02
.?sku=635137G03

MOTOR

Notes:

Page J-5 655820 Service Parts Manual



MOTOR

Notes:

655820 Service Parts Manual Page J-6




REAR AXLE WITH LIMITED SLIP
DIFFERENTIAL, 16.99:1 includes items 5 - 42

REAR AXLE, 16.99:1
includes items 4, 7 - 42

Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 REAR AXLE WITH LIMITED SLIP DIFFERENTIAL, 16.99:1

(INCLUDES ITEMS 5 = 42) ..ot sssesssssesseasans 1
2 533599 REAR AXLE, 16.99:1 (INCLUDES ITEMS 4, 7 - 42)....cciviirieneceeeeieeieenen. 1
3
4 DIFFERENTIAL ASSEMBLY .....viuiiiiiieieieeeieieieceiseseesessessseesssessseessees 1
5 LIMITED SLIP DIFFERENTIAL CARRIER WITH CC CLUTCH ......cccccu.. 1
6
7 HEX HEAD BOLT, 3/8" - 16 X 2.125" LG ....ovucuriuieirceneneinieieeeieieseseeeesnens 4
8 HEX HEAD BOLT, 5/16" - 18 X .75" LG ..eceiieeueieieieeieieeeiee s 10
9 BEARING ASSEMBLY .....ooouiiiiiiieiniiieieisseisiesseseie st 2
10 BALL BEARING SINGLE LIP SEAL ......oiueiiiiiieiiiieieieceieisiseie s 1
11 BALL BEARING .....coviieiviiieeieies ettt 1
12 RETAINER RING ...ooiiiiiiiieeiseieieete ettt 1
13 O-RING SEAL ..ottt 1
14 LOCK NUT, 3/8" = 24....ouiviveieiieieieeeieieiseeieis et 4
15
16
17 END CAP ...ttt 2
18 611789 BALL BEARING ....cotuiiieiieeeie ettt nses s 2
19 512064 OIL SEAL ..ttt 2
20 GASKET L.ttt 1
21 AXLE SHAFT (DRIVER SIDE) ..ottt 1
22 6517609 AXLE SHAFT (PASSENGER SIDE) ..ottt 1
23 INPUT GEAR ...coviiitieiiecie ettt st 1
24 OIL SEAL 1.ttt 1
25 520335 HEX HEAD BOLT, 3/8" - 24 X 1.25" LG ....vuvveeeieeeeienecineseeneeeesneseeneeseeees 4
26
27
28 520340 BALL BEARING ..ottt ettt sttt ese e seene s 1
29 520345 O-RING, L8MM ....cooiiiiriiiineieieeeiet ettt 2
30 RUBBER PLUG ..ottt 1

Page K-2



.?sku=633600
.?sku=633599
.?sku=601082
.?sku=614059
.?sku=15118G1
.?sku=15558G1
.?sku=17473G1
.?sku=23519G2
.?sku=23520G1
.?sku=23530G1
.?sku=24628G1
.?sku=601084
.?sku=608811
.?sku=611788
.?sku=612064
.?sku=612824
.?sku=617608
.?sku=617609
.?sku=620327
.?sku=620328
.?sku=620335
.?sku=620340
.?sku=620345
.?sku=620347

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
31 520348 DIFFERENTIAL COVER PLATE ....coouitiiirieinieiseeeei e 1
32 520349 INTERMEDIATE GEAR ASSEMBLY ..ottt 1
33 DRIVE GEAR ...oooiiiiieiiieiieieestseeses ettt 1
34 520355 BALL BEARING. ..ottt 1
35 O-RING, I8MM ..ottt 2
36 520359 RETAINING RING ..ot 6
37
38
39 520329 INPUT GEARS KIT (NOT ILLUSTRATED) ..ot 1
40 INTERNAL GEARS KIT (NOT ILLUSTRATED)......cooevieiierireieiseisniennns 1
41 620362 BALL BEARING KIT (NOT ILLUSTRATED) ......coiiiirririrrinereineeenieeeieenns 1
42 DIFFERENTIAL COVER ASSEMBLY KIT (NOT ILLUSTRATED).............. 1
43
44 SCUFF GUARD (FOR VEHICLES WITH E-BRAKE).......cccceeviveveiiieieisinene, 1

Page K-3


.?sku=620348
.?sku=620349
.?sku=620350
.?sku=620355
.?sku=620358
.?sku=620359
.?sku=620329
.?sku=620361
.?sku=620362
.?sku=620363
.?sku=72764G02

REAR AXLE

Notes:

655820 Service Parts Manual Page K-4




Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 SHOCK ABSORBER........cooiiiiiiiiiieieieeieie sttt 1
2 SHOCK ABSORBER WASHER, 1.D. .406" X O.D. 1.25"........cccccccovirerrrrirnnnnn 4
3 RUBBER BUSHING.........cocuiiieiiiieiiectetes e 4
4 D0532G6 HEX NUT, 3/8" = 24 ..ottt 2
5 10044G0 VINYL CAP.....iiitiitieee ittt 1
6 B 3 HEAVY DUTY LEAF SPRING, 600 LBS ........cccoiriririiiiniinieieineisseseesneessene. 2
7 05445 BUSHING, 49 MM......oiuiiiiiiiiiiiiieinieeisees et 2
8 LIFT BRACKET ..ottt 1
9 FLAT WASHER, 3/8" ... cotiiteciieieiseisssieesissseise s sssesssasans 8
10 LOCK NUT, 3/8" = 1B ...uvviiireeeisieeeie ettt 4
11 HEX HEAD BOLT, 3/8" - 16 X 5 1/2" LG ...eoviuiuieiireieeeieereisie et 4
12 FLANGED BUSHING.......cccuiiiuiiiiiieietie ittt 2
13 SPLIT SPACER (STEEL), 1.D .376" X O.D. 1" X 1" LG ..evevevrereerereeneeereeeene. 2
14 524030 FLANGED BUSHING .....c.vutiiueiiieiiseintieieeeessse e eessseie s sssse s ssseeseesens 4
15 SHACKLE BRACKET ...ttt 1
16 D0665GY HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG .ovvveveieieieieieisieeie e, 2
17 LOCK NUT, 3/8" = 1B...uvviiireeeieieieie ettt 2
18
19 MOUNTING PLATE (DRIVER SIDE) ......c.coiuiiiiimiinininieinieineeieisise e 1
20 MOUNTING PLATE (PASSENGER SIDE) ..ot 1
21 RUBBER BUMPER ..ottt 1
22
23
24 SPLIT LOCK WASHER, ML10.......cctuitiiiiiiiineininiiseise e 1
25 HEX NUT, M10 X 1.0 coocoiieiieeicieiee et 1
26 D0665GY HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG .coeuiiceicerieieieesieeieseeeieeeeen. 1
27 LOCK NUT, 3/8" = 16 ...iueeiereieieiescieieieie et 1
28 FLAT WASHER, 3/8" ...ttt 1

Page L-2



.?sku=76418G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01
.?sku=627738
.?sku=605445
.?sku=652708G03
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=00430G12
.?sku=624030
.?sku=624030
.?sku=70289G02
.?sku=624030
.?sku=624030
.?sku=652252G03
.?sku=00665G9
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=652713G103
.?sku=652713G203
.?sku=70492G01
.?sku=608654
.?sku=00974G01
.?sku=00665G9
.?sku=00665G9
.?sku=12262G1
.?sku=00643G1

REAR SUSPENSION

Notes:

Page L-3 655820 Service Parts Manual



REAR SUSPENSION

Notes:

655820 Service Parts Manual Page L-4




a SEAT BACK ASSEMBLY includes items 2 - 4
Front of Vehicle
0 SEAT BOTTOM ASSEMBLY includes items 12 - 20

Page M-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 641897G00** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 4)....covuiiiineeencieereieeneeneneens 1
641897G0001  OYSTER
641897G0002  STONE BEIGE
641897G0006  BLACK
641897G0004  GRAY
2 644820G0 VINYL SEAT BACK COVER.......oiiiiiiiiicinicieisise e 1
644820G01 OYSTER
644820G02  STONE BEIGE
644820G06  BLACK
644820G04  GRAY
3 SEAT BACK COVER ..ottt 1
4 SEAT BACK HIP BASE ..ottt 1
5 605056 HEX HEAD BOLT (SS), 1/4" =20 X 1" LG ..euvoveieeeeeeeieeeeeeeeeee e 2
6 D0664G LOCK WASHER, /4" . ..ot 2
7 617533 PUSH RIVET ...ttt 4
8
9
10
11 | 629269G15* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 12 - 20) ...coooiuinininiinenne. 1
629269G1501 OYSTER
629269G1502  STONE BEIGE
629269G1506  BLACK
629269G1504  GRAY
12 644819G0* VINY SEAT BOTTOM COVER ....cooouiiiiieeieeieieieee e 1
644819G01  OYSTER
644819G02  STONE BEIGE
644819G06  BLACK
644819G04  GRAY
13 D0720G08 FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1" LG ...cccevvuernnne 6
14 61541 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG ......coovrueirieicirieenes 8
15 HIP RESTRAINT (PASSENGER SIDE) ....c.cooviiiiiiiiininieeisisieieeiseeeeens 1
16 517643 HIP RESTRAINT (DRIVER SIDE) ......ooiiiieeieeeieeeeieeeeeee e 1
17 1610G0 SEAT HINGE ...ttt 2
18 64435 SEAT BOTTOM WOOD ASSEMBLY ...t 1
19 60255 SEAT BOTTOM COVER ..ot 1
20 16816G2 RATCHET RIVET, .25" X .887" (NOT ILLUSTRATED).......ccerieirereerireenss 4

Page M-2



.?sku=644820G01
.?sku=644820G01
.?sku=605529
.?sku=644268
.?sku=605056
.?sku=00664G7
.?sku=617533
.?sku=00720G08
.?sku=615417
.?sku=617644
.?sku=617645
.?sku=71610G01
.?sku=644351
.?sku=602551
.?sku=16816G2

@ SEAT BACK ASSEMBLY includes items 16, 17 Front of Vehicle

@ SEAT BOTTOM ASSEMBLY includes items 24 - 35

Page M-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 4971G0 SEAT BACK SUPPORT PLATE ...ttt 1
2 00438G§ HEX HEAD BOLT, 5/16" - 18 X 1" LG ...itiiiiiiiiiiii et 2
3 D . FLAT WASHER, 5/18".....co ittt 2
4 11098G6 LOCK NUT, 5/16" - 18...ciiiiiiiiiie ittt ettt ettt 1
5 D0715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X 13/16" LG ......cevviiiirieienieee s 1
6
7 1263G0 ACCESS COVER... ..ottt 1
8 18436G DRIVE RIVET, 3/16" ... ettt 3
9
10 652243G03 SEAT BACK SUPPORT BRACKET ....cooiiiiiitiiiiiire e 1
11 01006G0O HEX WASHER HEAD BOLT, 3/8" - 16 X 1.25" LG .....ovveiiiiiiiiieiiiieeee i 2
12 11098G5 LOCK NUT, 3/8" = 1B ...eeiieiiiiiiiiee ittt ettt e e s 1
13 00643G FLAT WASHER, 3/8" ...ttt 1
14
15 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17) ....cuvviiiiiiieeiiiieee e 1

71274G01  WHITE
71274G02  BLACK
71274G03  TAN
71274G04  GRAY
71274G05 OYSTER
71274G07 BROWN
16 18144G** VINYL SEAT BACK COVER.......ooiiiiiiiiiiiiiiieeete e 1
18144G2  WHITE
18144G3  BLACK
18144G4  TAN
18144G5 GRAY
18144G6  OYSTER
18144G8 BROWN
17 4889G0 PLASTIC SEAT BACK COVER (BLACK) ...oviiiiiiiiiire e 1
18 552444G03 BED BUMPER BRACKET ...ooiiiiiiiiiiii it 2
19 6 6 HEX HEAD BOLT, 1/4" - 20 X 1" LG oottt 2
20 P0664G LOCK WASHER, /4" ...ttt 2
21
22

Page M-4



.?sku=74971G01
.?sku=00438G8
.?sku=00642G8
.?sku=00715G2
.?sku=71263G01
.?sku=18436G1
.?sku=652243G03
.?sku=01006G01
.?sku=11098G5
.?sku=00643G1
.?sku=74889G01
.?sku=652444G03
.?sku=605056
.?sku=00664G7

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
23 | 629269G01** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 35).....ccccviinineninninnn. 1
629269G0101  OYSTER
629269G0103  TAN
629269G0104  GRAY
629269G0105  WHITE
629269G0106  BLACK
629269G0107 BROWN
24 71602G** VINYL SEAT BOTTOM COVER.......ouiiiiiiiinieeieinineis e 1
71602G01  WHITE
71602G02  GRAY
71602G03  OYSTER
71602G04  TAN
71602G06  BLACK
71602G07  BROWN
25 1012G0 VINYL TRIM (SEAT BOTTOM) ..ot 1
26 1603G02 FOAM PADDING (SEAT BOTTOM) ...oiuiiirireeceeneeenessenesseseseessseessseeenes 1
27 1610G0 SEAT HINGE .....oiiiiieiieeee ettt 2
28 D 3 FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1" LG....cccevreevee. 6
29 SEAT BOTTOM ...ttt 1
30 HIP RESTRAINT (PASSENGER SIDE).......ccccotiuiieiiieieineeieieiseeie s, 1
31 HIP RESTRAINT (DRIVER SIDE) ....c.covviviiiiiieieieiieeiesieeee e, 1
32 61541 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG ......coevevriiiirinnne. 8
33 D3222G FLAT STAPLE (NOT ILLUSTRATED) ..ot AR
34 17074G RUBBER PAD ...ttt 2
35 P3223G FLAT STAPLE (NOT ILLUSTRATED) .....coiiiiiiieieneeeiseisesees e AR

Page M-5



.?sku=71012G01
.?sku=71603G02
.?sku=71610G01
.?sku=00720G08
.?sku=645492
.?sku=617644
.?sku=617645
.?sku=615417
.?sku=23222G1
.?sku=17074G1
.?sku=23223G1

SEATING

Notes:

655820 Service Parts Manual Page M-6




0 SEAT BACK ASSEMBLY includes items 2 - 4
@ SEAT BOTTOM ASSEMBLY includes items 12 - 22

FRONT CE SEAT BRACKET ASSEMBLY
includes items 23, 24

Page M-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 641897G00** SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 4)....ovviiiiiieeeee e 1
641897G0001  OYSTER
641897G0002 STONE BEIGE
641897G0006 BLACK
641897G0004  GRAY

644820G0 VINYL SEAT BACK COVER .....ooiimiiiiiiiinieieissieis e 1
OYSTER
644820G02  STONE BEIGE
644820G06  BLACK
644820G04  GRAY

N

3 SEAT BACK COVER ....oooviiiiitiiiteieieie ettt 1
4 SEAT BACK HIP BASE ....ouiiiiiiiririniieeieieie sttt 1
5 505056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG ..vuvurvreeeeeeeeereneieenesseseseesssseseeeeen. 4
6 LOCK WASHER, /4" . ..ot 4
7 PUSH RIVET ..ttt st 4
8

9

10

11 | 629269G18* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 12 - 22) ...coooiuiiininiinenee. 1

629269G1801 OYSTER
629269G1802 STONE BEIGE
629269G1806 BLACK
629269G1804  GRAY

12 644819G0* VINY SEAT BOTTOM COVER ....coiiiiiiiiiiiiiieee e 1
644819G01 OYSTER
644819G02  STONE BEIGE
644819G06  BLACK
644819G04  GRAY

13 FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1" LG ...coovvrrrnnn. 6
14 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG .....coocurvrcieiinnnn. 8
15 HIP RESTRAINT (PASSENGER SIDE) ....c.cooviiiiiiiiininieeisisieieeiseeeeens 1
16 517645 HIP RESTRAINT (DRIVER SIDE) ......ccoiiiiiiiniiireseneeenensieeeeeenssseseeeeneees 1
17 SEAT HINGE ..ottt st 2
18 b51763 SEAT BOTTOM WOOD ASSEMBLY ...t 1
19 SEAT BOTTOM COVER ..ottt 1
20 16816G2 RATCHET RIVET, .25 X .887 ...eovuiiieieieiieiseensisssese st 4
21

Page M-8


.?sku=644820G01
.?sku=644820G01
.?sku=605529
.?sku=644268
.?sku=605056
.?sku=00664G7
.?sku=617533
.?sku=00720G08
.?sku=615417
.?sku=617644
.?sku=617645
.?sku=71610G01
.?sku=651765
.?sku=602551
.?sku=16816G2

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
22 637082 FRONT SEAT BRACKET ASSEMBLY (CE VEHICLES)
(INCLUDES ITEMS 23, 24)....eiiii ittt 1
23 535659 FRONT SEAT BRACKET ....cootitiiiiieieeee e 1
24 6 3 QUARTER TURN SCREW ASSEMBLY ....ovviiiiiiiiiiiiiiireeeeeeeeee 2
25 BUTTON HEAD TORX BOLT, M10 - 1.5 X25MM LG .......ooooeiiiiiiiiiinns 2

Page M-9


.?sku=635659
.?sku=635958
.?sku=615417

SEATING

Notes:

655820 Service Parts Manual Page M-10




e SEAT BACK ASSEMBLY includes items 7, 8 Front of Vehicle

@ SEAT BOTTOM ASSEMBLY includes items 14 - 24

Page M-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 635660 SEAT LATCH REAR BRACKET ..ottt 1
2 10570G12 RIVET, 257 X .556........cvuirimieiireiineicsiesisssss s 2
3 635654 QUATER TURN CLIP-ON RECEPTACLE .......ccooooiiiieiiicice e, 2
4
5
6 71274G* SEAT BACK ASSEMBLY (INCLUDES ITEMS 7, 8).....coorvirrricricrecinninane. 1

71274G01  WHITE
71274G02  BLACK
71274G03  TAN
71274G04  GRAY
71274G05  OYSTER
71274G07  BROWN
7 18144G** VINYL SEAT BACK COVER........omimiimiiriisissis s 1
18144G2  WHITE
18144G3  BLACK
18144G4  TAN
18144G5  GRAY
18144G6  OYSTER
18144G8  BROWN
8 4889G0 PLASTIC SEAT BACK COVER (BLACK) ......oooriiriiniecicieccieceae 1
9 605058 HEX HEAD BOLT, 1/4" - 20 X 1" LG .ocvvorvicriecineiececeesessn 2
10 D0664G LOCK WASHER, 1/4" ..o 2
11
12
13 | 629269G14** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 14 - 24) ....ccooorvicricrinns 1
629269G1401  OYSTER
629269G1403  TAN
629269G1404  GRAY
629269G1405  WHITE
629269G1406  BLACK
629269G1407 BROWN
14 | 71602G** VINYL SEAT BOTTOM COVER ......ooviirriiriieeienisecsiecesnnn 1
71602G01  WHITE
71602G02  GRAY
71602G03  OYSTER
71602G04  TAN
71602G06  BLACK
71602G07  BROWN
15 1012G0 VINYL TRIM (SEAT BOTTOM).....ccoumriimiininiiseisnieeneessn s 1
16

Page M-12



.?sku=635660
.?sku=635654
.?sku=74889G01
.?sku=605056
.?sku=00664G7
.?sku=71012G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
17 FOAM PADDING (SEAT BOTTOM) ..ot 1
18 SEAT HINGE .......oiiuitiiceeeieeeee ettt 2
19 D g FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1" LG....ccevvnevee. 6
20 SEAT BOTTOM ..ottt 1
21 HIP RESTRAINT (PASSENGER SIDE) ..ot 1
22 617645 HIP RESTRAINT (DRIVER SIDE) .....oooiiiiiiiiiieinieieeesseeeeeee s 1
23 61541 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG ....c.coovrviiiirnnnee. 10
24 17074G RUBBER PAD ....cooouiiiiieicieiie ettt 2

Page M-13



.?sku=71603G02
.?sku=71610G01
.?sku=00720G08
.?sku=645485
.?sku=617644
.?sku=617645
.?sku=615417
.?sku=17074G1

SEATING

Notes:

655820 Service Parts Manual Page M-14




Seat Backrest
Assembly

FLIP SEAT BOTTOM ASSEMBLY
includes items 2 - 4

e BACKREST ASSEMBLY (BLACK)

includes items 10 - 14

Page M-15




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 XXXXXX SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 -4) ....ooviieiieeeeeee 1
617895 GRAY
617897 BROWN
621026 OYSTER
621027 TAN
621036 BLACK
2 XXXXXX SEAT BOTTOM VINYL
617892 GRAY
617893 BROWN
615646 OYSTER
615647 TAN
615648 BLACK
3 SEAT BOTTOM ..ottt 1
4 61740 SEAT BOTTOM FOAM ...ttt 1
5
6
7 62715 DECK BOARD ASSEMBLY ....ouoiiieiieceeeeeeees et en st 1
8
9 71274G0* BACK REST ASSEMBLY (INCLUDES ITEMS 10 - 14) ....oovoiiiieeeeeeeeeeeen 1
71274G04  GRAY
71274G07 BROWN
71274G05  OYSTER
71274G03  TAN
71274G02  BLACK
10 18144G* SEAT BACK COVER
18144G2  BLACK
18144G3  TAN
18144G4  GRAY
18144G6  OYSTER
18144G8 BROWN
11 644269 SEAT BACK BASE ..ottt 1
12 P5433G4 SEAT BACK FOAM ..ottt ettt 1
13 74489G01 SEAT BACK COVER ...ttt ettt 1
14 D1107GO0 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG.....ccecveveveeserreriessennenn 4
15
16 5 5 RUBBER BUMPER.........ceiiiitieee ettt e et n st 2
17 61667 FLAT WASHER, MM ...ttt ettt 2
18 : / TRUSS HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 5/8" LG................... 2

Page M-16



.?sku=645820
.?sku=617401
.?sku=627157
.?sku=644269
.?sku=25433G4
.?sku=01107G01
.?sku=619756
.?sku=616671
.?sku=800344




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 SEAT BACK WELDMENT ..ottt 1
2 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG..c.vvvvvevririenns 4
3 LOCK WASHER, 1/4" ......ocoovieieeieieieeieieseee e 4
4 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG..ovvvveeeeieieicieeenns 4
5 LOCK NUT, 1/4" = 20 o.coeieeeeeeeieeseseensssensssessssissseesssess s ssseessssessseessssesssasans 8
6
7
8 SWELL LATCH. ..ottt 2
9 537994 SWING DECK BOARD FILLER ..ottt sisesssesseesneen 1
10 RUBBER PAD ..ottt s s 6
11 FLAT WASHER (SS), 1/4" ..ottt 2
12 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG....ccevvvvivrerrnnee. 4
13 SEAT FRAME ..ottt 1
14 FLAT WASHER, /4" ..ottt 4

Page M-18



.?sku=627804
.?sku=16705G9
.?sku=16705G9
.?sku=00664G7
.?sku=16705G1
.?sku=14390G4
.?sku=638060
.?sku=637994
.?sku=640577
.?sku=00793G2
.?sku=16705G9
.?sku=16705G9
.?sku=640259
.?sku=01110G01

Y

Front of vehicle

| =

@ FOOTREST HANDLE ASSEMBLY
includes items 23 - 27

Front of Vehicle

Page M-19



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 FLIP SEAT ARMREST ..ottt 2
2 CARRIAGE BOLT, 3/8" - 16 X 2.25" LG....covuiireeircenicieieiseseeeeiseseeeseeesnees 4
3 LOCK NUT, 3/8" = 16 .....cuvviceeieiicesie e 6
4 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG ....vviviveieieiisiseseeieiene e 2
5 FLAT WASHER, 3/8".....covuetieeiieieeneesssiessissseise e 4
6
7
8 SEAT FRAME BRACKET ..ottt sesseesnes 2
9 D0426G3 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG ....cvuiuieeereeerieeeieiseseisesseseneee e 2
10 FLANGED LOCK NUT, 3/8" = 16.....cucuiiiiieiiiieieieieseie e 4
11
12 FOOTREST WELDMENT ...ttt 1
13 FLANGED HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG c.vvvveieiereieirieeie e, 2
14 FLAT WASHER, 7/16"......ouiuiitieieieisceeteieeeissse e 4
15 LOCK NUT, 7/16" = 14 ..ottt 2
16
17 311399 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG ..utuieeerieerieieieeseneiseeeesesees e 2
18 FLAT WASHER, 3/8".......ooiuitiiiieieieiiieie sttt s 4
19 14390G6 LOCK NUT, 1/2" = 131ttt 2
20 524030 FLANGE BUSHING ..ottt 4
21
22 FOOT REST HANDLE ASSEMBLY (INCLUDES ITEMS 23 - 27) ....cccooeunvee. 1
23 FOOT REST HANDLE WELDMENT ...ttt 1
24 543468 KINOB, 1/2 = 13 ..ottt 1
25 651665 REAR FACING SEAT AND DECK WARNING LABEL .........cccooiunirininninn 1
26 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG.....oeveveveieeieieieeeeeeeeeiee s 1
27 LOCK NUT, 3/8" = 16 ..vuveeinieiiieieieieeeses st 1

Page M-20



.?sku=627783
.?sku=630673
.?sku=630643
.?sku=630674
.?sku=00560G1
.?sku=627797
.?sku=00426G8
.?sku=11027G5
.?sku=628552
.?sku=00463G4
.?sku=00560G2
.?sku=00734G1
.?sku=311398
.?sku=00560G3
.?sku=14390G6
.?sku=624030
.?sku=643451
.?sku=646777
.?sku=643468
.?sku=651665
.?sku=00428G4
.?sku=11098G5

SEATING

Notes:

Page M-21 655820 Service Parts Manual



SEATING

Notes:

655820 Service Parts Manual Page M-22




PLASTIC TRUCK BED

° TRUCK BED ASSEMBLY, 40” includes items 2 - 15

- ) ‘ R =, i
: Q ‘/\ j
7 N R—==I% N i &
Ir‘ !/\ / ‘
“o 9/ c\‘\:{?\ | !
Front of Vehicle o/ | g

Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 TRUCK BED ASSEMBLY, 40" (PLASTIC) (INCLUDES ITEMS 2 - 15) ........... 1
2 649871 BED, 40" ...ttt 1
3 TAILGATE, 40" .....oovivieeieieieeeie ettt 1
4 551108 LOWER STIFFENER .....oouitiiiitiieieieieieieietee e 1
5 B 5 PAN HEAD PHILLIPS SCREW, 1/4" - 20 X 5/8" LG....ccovvurerrercrrenecenenens 12
6 UPPER STIFFENER ......oetiiiiieieiieie et 1
7 TAILGATE LATCH ..ottt 2
8 6 3 PAN HEAD PHILLIPS HEAD SCREW, 1/4" - 20 X 3" LG...c.oovveveieiinenn 4
9 663527 LOCK NUT, 1/4" = 20 oo sesissesenssse s ss e sseessses s sseensseenssnes 4
10 551635 TAILGATE CABLE ASSEMBLY ..ot 2
11 TAILGATE BRACKET ..ottt 2
12 SHOULDER BOLT, .875" DIA X 3/4" LG ...cvotueueeeiireireeiieieieeeeseeeiseeneenens 4
13
14 63506 PAN HEAD PHILLIPS SCREW, 1/4" - 20 X 5/8" LG....ccoveurivrenireineceneneens 6
15 651109 PIVOT PIN ..ottt 2

Page N-2


.?sku=649869
.?sku=649872
.?sku=651108
.?sku=663506
.?sku=663506
.?sku=651107
.?sku=663143
.?sku=663718
.?sku=651635
.?sku=651110
.?sku=73460G01
.?sku=663506
.?sku=663506
.?sku=651109

Front of Vehicle

@ TRUCK BED LATCH ASSEMBLY includes items 19 - 26

Page N-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 CLEVIS PIN, .5" DIA X 5.25" LG..oovovieeisieiieieieinieseisisieeie s 2
2 FLAT WASHER, 1/2"......vuiiiiiiieieieieieie s s 2
3 BUSHING (ACETAL), 2.3" LG...ovuiecveiiceeiiccie e 2
4 524030 FLANGED BUSHING, 93" LG ..ottt 4
5 COTTER PIN, .320" X 2.969" ....coovieeriereeeneeerereesenssseseesessssessssensssessssesssesnsses 2
6 GAS SPRING ...ttt 1
7 BED TETHER CABLE ASSEMBLY .....covviiiieiieieeieieee e 1
8 CLEVIS PIN, .5" DIA X 2.22" LG..ocuiieeieieieeieieieieeisie et 1
9 COTTER PIN, .320" X 2.969" .....oviierirreeeneeisereesenssseseesessssssssesssssssssenssesnsses 1
10 GAS SPRING CHANNEL......cocuiiiiiiiieiiieieieiee et 1
11 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG ..c.evvurvreerirceennen. 6
12 FLAT WASHER, /4" ..ottt 6
13 CLEVIS PIN, .5" DIA X 3" LG ..ottt 1
14 COTTER PIN, .320" X 2.969" .....oviuiiiieeeirieiseseeeessssineeeessssesssessssessssessssesnses 1
15 LATCH BED PLATE ..ottt st 1
16 RIVET (ALUMINIUM), 3/16" X .985" LG ....coovuruririireieeniereiseeiseseeeieeeseeeeeseeens 2
17
18 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 19 - 26) ......ccovrvreennne 1
19 547965 LATCH oottt 1
20 LATCH RETAINER BRACKET ..ottt 1
21 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG....c.cccvovurunnn. 4
22 HANDLE GRIP ..ottt 2
23 RETAINER BRACKET ....coviiiiiiiieicieieieeeeie et 2
24 TORSION SPRING. ..ottt ssse s 1
25 ADJUSTABLE RUBBER BUMPER ......c.ccooiiiiiiiieieiieieieiseeie e 2
26 LOCK NUT, 5/16" = 18 ...ceuirceiaeiceiecseiseseiseseessssissssesess s ssesnnsesnsnes 2

Page N-4



.?sku=71571G01
.?sku=00571G5
.?sku=71570G01
.?sku=624030
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=71537G02
.?sku=602904
.?sku=14443G12
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=71569G02
.?sku=01118G01
.?sku=01118G01
.?sku=00642G7
.?sku=14443G10
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=658171
.?sku=71055G01
.?sku=651708
.?sku=647965
.?sku=652440G03
.?sku=01118G01
.?sku=01118G01
.?sku=71704G01
.?sku=657267
.?sku=71538G01
.?sku=70113G01
.?sku=11027G1

@ ELECTRIC DUMP ASSEMBLY includes items 13 - 21

CIRCUIT BREAKER

Page N-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 CLEVIS PIN, .5" DIA X 5.25" LG..oovovieeisieiieieieinieseisisieeie s 2
2 FLAT WASHER, 1/2"......vuiiiiiiieieieieieie s s 2
3 BUSHING (ACETAL), 2.3" LG...ovuiecveiiceeiiccie e 2
4 524030 FLANGED BUSHING, .93" LG...cooutiiiiiiieieiisieie ettt 4
5 COTTER PIN, .320" X 2.969" ......oiuiiririreieinieieieinieieiesseese s ssennes 2
6 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG ...c.cevvverrrreinennn. 8
7 FLAT WASHER, /4" ......oouiiiiieieieieeeeieieeee et 8
8 CHANNEL OUTRIGGER ..ottt 1
9
10
11
12 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 13 - 21) ...coviiriiiinnnee. 1
13 ELECTRIC ACTUATOR ..ottt 1
14 SPACER, .75" O.D. X .5" LD, ettt 2
15 14443G10 CLEVIS PIN, .5" X 3" LG oot 1
16 CLEVIS PIN, .5" X 1.92" LG ..ottt 1
17 COTTER PIN, .320" X 2.969" ......ceuiiirriririiieieisseieieseeeeeiss e 2
18 ELECTRIC DUMP HARNESS ......cocoiiiiiiiiriiieieisiseseieissse e 1
19 NYLON CLAMP, 8" LG ...ooiuiiiieieieerineieieeie st 7
20 21320G04 CIRCUIT BREAKER, 15A, 24V .....c.coiiiiiiiieiniieineieiseieieeie e 1
21 ALUMINUM RIVET, 5/23" DIA ....ooouiiiiiieieiieieieiseeie s 2

Page N-6



.?sku=71571G01
.?sku=00571G5
.?sku=71570G01
.?sku=624030
.?sku=21683G1
.?sku=21683G1
.?sku=01118G01
.?sku=00642G7
.?sku=71547G02
.?sku=653323
.?sku=27612G04
.?sku=27613G01
.?sku=14443G10
.?sku=14443G11
.?sku=21683G1
.?sku=21683G1
.?sku=653362
.?sku=17618G1
.?sku=01041G01

Front of Vehicle

e D-RING KIT FOR PLASTIC BED includes items 4 and 5
Plastic Bed

\C ¢

Front of Vehicle
Plastic Bed

&

Page N-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 B 3 MESH NET KIT FOR PLASTIC BED (INCLUDES MOUNTING HARDWARE) | 1
2
3 652349 D-RING KIT FOR PLASTIC BED (INCLUDES 4 AND 5) .....cocooiuniiniieiennn. 1
4 B g D-RING (PLASTIC BED) ....cuiuiiiriieieieieieieieieieiete e 4
5 HEX HEAD BOLT, M8 - 1.5 X 16MM LG .....cvuiiiireirieiieieieieeieeise s 4

Page N-8



.?sku=652838
.?sku=650566
.?sku=73296G01

TRUCK BED

‘ TOOL HOLDER KIT (PLASTIC BED) includes items 2 - 6

Plastic Bed

Existing
ardware

0
, o
[— \
=
D
AR\ P~
N

n\‘)

Front of Vehicle

Page N-9 655820 Service Parts Manual



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 TOOL HOLDER KIT (PLASTIC BED) (INCLUDES ITEMS 2 - 6) ..cvvvvreennne 1
2 BED DIVIDER........citiiieiteiiiiseieietesese ettt sse st s s 1
3 LONG HANDLER TOOL HOLDER ........ccccetiueieiiiisieieicee e 1
4 D0416GH HEX HEAD BOLT, 1/4” - 20 X 2 3/4” LG ...vveveieieieeeeeeeeee e 4
5 LOCK NUT, 1/4” = 20 ...oiiiiietieieieieieie ettt 4
6 PAN HEAD PHILLIPS SCREW (SS), 1/4” - 20 X 5/8” LG ...cocvvvvirereeninene 1

Page N-10



.?sku=652510
.?sku=652657
.?sku=651732
.?sku=00416G6
.?sku=14390G4
.?sku=16705G2

0 REFRESHER DROP IN WITH COUNTER KIT includes items 3, 5 - 12

e REFRESHER DROP IN WITH COUNTER, ICEBOX KIT includes items 3 - 12

Front of Vehicle

REFRESHER DROP IN TUB
ASSEMBLY includes items 20 - 22

REFRESHER DROP IN CLOSEOUT
ASSEMBLY includes items 24 - 29

DRY GOODS DROP IN ASSEMBLY
includes items 31 - 41

REAR COUNTER ASSEMBLY
includes items 6 - 11

REFRESHER DROP IN ASSEMBLY
includes items 13 - 31

TRUCK BED

Front of Vehicle

Page N-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 REFRESHER DROP IN WITH COUNTER KIT

(INCLUDES ITEMS 3, 5 = 12) ..o ssssssesse et 1
2 REFRESHER DROP IN WITH COUNTER, ICEBOX KIT

(INCLUDES ITEMS 3 = 12) .ot 1
3 667938 ROUND WASHER HEAD BOLT, M6 - 1 X 16MM LG....c..c.vvvvirieieienns 3
4 666955 REFRESHER DROP IN, ICE BIN.......coiiiiiiiiriiieicieiee e 1
5 REAR COUNTER ASSEMBLY (INCLUDES ITEMS 6 - 11) ...c.vuvvervrennen. 1
6 667258 REAR COUNTER ..ottt 1
7 666231 SHELF MOUNT PLATE ....ouiiieieiiieiieie e 1
8 666966 HINGE, 27" LGttt 1
9 667271 BUMPER PAD......ouiiiiiiicieeseisessissssse s ess e sssssassesnes 3
10 667798 PHILLIPS HEAD SCREW (SS), #10 X .5" LG .covvvveiieriieieereiniiennns 9
11 662020 RIVET, 3/16" X 7/16" LG ..evvirieeiieieieieeeecieis s 6
12 666939 REFRESHER DROP IN ASSEMBLY (INCLUDES ITEMS 13 - 30)............ 1
13 666953 TRAY L.t 2
14 666952 DIVIDER ...ttt 2
15 666951 LATCH PLATE ..ottt 2
16 666960 LABEL ..ottt 2
17 RIVET, 3/26" DIA ..ottt 4
18 667938 ROUND WASHER HEAD BOLT, M6 - 1 X 16MM LG .....ccevvvvriiinnnn 14
19 REFRESHER DROP IN TUB ASSEMBLY

(INCLUDES ITEMS 20 - 22) ..ot 1
20 663588 DROP IN COOLER ...ttt 1
21 666941 REFRESHER DROP IN DRAIN ......cooviiiiiririnieninieensenseesseeneens 2
22 668951 REFRESHER DROP IN SPIN WELD. .......covvriniiiiieeeeseeeieenens 2
23 REFRESHER DROP IN CLOSEOUT ASSEMBLY
(INCLUDES ITEMS 24 - 29) ..ottt 1

24 665961 COVER PLATE ..ottt 1
25 666093 DOOR ..ottt 2
26 666966 HINGE, 27" LG .ottt 2
27 666962 CAM LATCH .ottt 2
28 662020 RIVET, 3/16" X 7/16" LG ...oviviieirieeieeseee s 24

Page N-12



.?sku=666929G02
.?sku=666929G04
.?sku=667253
.?sku=71055G01
.?sku=666940
.?sku=666931

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
29 676505 ROUND BUMPON 5/16" O.D. X 5/46".......covvrrreirienirnrrsereereennn. 8
30 DRY GOODS DROP IN ASSEMBLY (INCLUDES ITEMS 31 - 41) ... 1
31 665973 DRY GOODS DROP IN ...ttt 1
32 665975 DRY GOODS DROP IN DOOR.....c..vurerieirereereensinsseessesenssesseens. 2
33 667097 SPRING HINGE .....coovviiiriiieieieie s 2
34 662020 RIVET, 3/16" X 7/16" LG ..ot 16
35 672857 BALL LATCH ..ottt 2
36 674061 COVER PLATE ..ottt 2
37 674068 HEX HEAD BOLT, #4 - 40 X .4375" LG ...covvvierereieeeeeieiseenn. 4
38 674813 ACORN NUT #4 = 40.....ouoiriieieieiisieie e 4
39 676505 ROUND BUMPON, 5/16" O.D. X 5/46" .......cccooevrrreirrerirrrireiannen. 4
40 RIVET, 5/23" DIA ..ottt 4
41 676565 REFRESHER DROP IN LID ..ot 2

Page N-13


.?sku=666933
.?sku=71045G01

TRUCK BED

Notes:

655820 Service Parts Manual Page N-14




0 FLAT TRUCK BED ASSEMBLY includes items 2 - 19

Front of Vehicle

Page N-15



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
29 FLAT TRUCK BED ASSEMBLY (INCLUDES ITEMS 2 - 19) .....coooiuninnirinnnnn. 1
30 BED FRAME .......ooiviiiieiteii ettt 1
31 FRONT PANEL ASSEMBLY ....outiiiiiiiiiiineeinceesceesessesssesssseessse s 1
32 CORNER EXTRUSION ..ottt 2
33 CORNER EXTRUSION CAP.......ceiiiiriiiiiiieieiesieieie e 2
34
35 BED SPACER (ALUMINUM) ..ottt 4
36 650116 ROUND HEAD TORX SCREW, 3/8" - 16 X 1 1/2" LG ...cvvvverererinceirennenns 4
37 FLAT WASHER, .62" O.D. X .385" L.D. ..euetiuriiieieieceieineieiceeeiee e 2
38 FLANGED LOCK NUT, 3/8" = 16 ....cooviivireiieceeieieieisie e 8
39 6 3 ROUND HEAD TORX SCREW, 3/8" - 16 X 3/4" LG .....covvvreurreinreiereenns 4
40 ROUND HEAD TORX SCREW, 5/16" - 18 X 3/4" LG ...cvuvvvrereeencrcencnnens 4
41 555642 SQUARE NUT, 5/16" = 18 ...ueiueeeierieenenessieseessesisese s sesssssssssessseens 4
42 ADJUSTABLE BUMPER (RUBBER) ........ccoviuiieiiieieieeeee e 2
43 FLANGED LOCK NUT, 5/16" = 18 ....cootuiuiieiireieieinieiseeieeieiseseseis e 2
44 47976 BED MOUNT (ALUMINUM). ....cuirriieineeeneneenesieenseseeeeesseeessesseseenesesnees 6
45 HEX HEAD BOLT, 3/8" X 16 X 4" LG wevvueieerieieeeieeeeeineieeseseeneseeseseennnes 6
46 FLAT WASHER, 3/8" ...ttt 6
47 LOCK NUT, 3/8" = 16 ..vuvveririiiisieieieseesesesisieieie e 6

Page N-16



.?sku=653275
.?sku=647761
.?sku=664662
.?sku=648142
.?sku=657300
.?sku=648829
.?sku=650116
.?sku=20835G1
.?sku=11027G5
.?sku=648778
.?sku=650167
.?sku=655642
.?sku=70113G01
.?sku=11027G1
.?sku=647976
.?sku=649153
.?sku=00560G1
.?sku=11098G5

Flat Bed Assembly

Front of Vehicle

@ TRUCK BED LATCH ASSEMBLY includes items 11 - 17

Page N-17



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 GAS SPRING ...ttt 1
2 BED TETHER CABLE ASSEMBLY .....cvviiiiieiiieieieieie e 1
3 CLEVIS PIN, .5" X 2.22" LG.vviieeviiceeieieeeie et 1
4 D1683G COTTER PIN, .320" X 2.969" ......coiuiiirriiieiieieireisiseie e 4
5 CLEVIS PIN, .5" X 3.5" LG..ouiuiieiieieieieieieisiee et 3
6 524030 FLANGED BUSHING, 193" LG....cuiieiiiieieieie e 4
7
8
9
10 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 11 - 17) ..coocvvciriirinnne 1
11 658739 ALUMINUM BED LATCH.....cuiiiiiiineieieeesiesie s 1
12 HANDLE GRIP ..ottt 2
13 LATCH CLAMP BRACKET ..ottt 2
14 D0414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG.otueieeeieieieeeeeeeneieeeie s 4
15 BRAKE SPRING........couitiiiiiiiriieiet ettt 1
16 HEX WASHER HEAD BOLT, 5/16" - 18 X .8" LG ....ccevvivrieiicieeeirieeeenes 1
17 534005 RUBBER BUSHING ...ttt sseessssesssssnssesnsseensssensses 4

Page N-18



.?sku=71537G02
.?sku=602904
.?sku=14443G12
.?sku=21683G1
.?sku=14443G13
.?sku=624030
.?sku=653279G01
.?sku=658739
.?sku=71704G01
.?sku=650239
.?sku=00414G6
.?sku=30177G1
.?sku=00715G2
.?sku=634005

Flat Bed Assembly

° ELECTRIC DUMP ASSEMBLY includes items 8 - 16

CIRCUIT BREAKER

Page N-19




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 CLEVIS PIN, .5" X 3.5" LG..ouiuiieiieieieieieieieieie e 2
2 6524030 FLANGED BUSHING, 193" LG....ouiieieiieiieie e 4
3 COTTER PIN, .320" X 2.969" .....ovieiiiuieieireieieeeessss et ssnsen 2
4
5
6
7 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 8 - 16) ......coceurivrininennn. 1
8 ELECTRIC ACTUATOR, 48V (1000).......cccouruirrerirrinireeriseensseensseinseeesseens 1
9 SPACER, .75" O.D. X .5" LDttt 2
10 14443G1( CLEVIS PIN, .5" X 3" LG oot 1
11 CLEVIS PIN, .5" X 1.92" LG ...ooviveiiceceeieicee e 1
12 COTTER PIN, .320" X 2.969" ......cuitiiireiriniriieieineeieiesee et 2
13 ELECTRIC DUMP HARNESS ......cocuiiiiiiiiiieieieisieeseisisiss e 1
14 NYLON CLAMP, 8" LG ...covuiuiiiincieeeerinsieeseieesseessesseessssesssesssesnnsessses 7
15 21320G04 CIRCUIT BREAKER, 15A, 24V ..ottt 1
16 ALUMINUM RIVET, 5/23" DIA ...coiuiiiitiieieieieeiee et 2

Page N-20



.?sku=14443G13
.?sku=624030
.?sku=21683G1
.?sku=21683G1
.?sku=653323
.?sku=27612G04
.?sku=27613G01
.?sku=14443G10
.?sku=14443G11
.?sku=21683G1
.?sku=21683G1
.?sku=653362
.?sku=17618G1
.?sku=01041G01

.

e
Q- vwﬂ - : A« /Q \@
@\w 1/ A ‘e
o e




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 TRUCK BED ASSEMBLY (ALUMINUM) (INCLUDES ITEMS 2 - 35, 38 - 46). 1
2 FRONT PANEL ASSEMBLY ....cocviiiiiiiiiieieiieeieieissseseisss e 1
3 CORNER EXTRUSION ......cotiiiiiieieieicieieieeie e 2
4 BED SPACER (ALUMINUM) ......coutuiiriiiiiinieineeieeseeeeeeessieeeee s 4
5 550116 ROUND HEAD TORX SCREW, 3/8" - 16 X 1 1/2" LG ...cvveeerrreicirniennnns 4
6 ROUND HEAD TORX SCREW, 5/16" - 18 X 3/4" LG ..c..coovvrveerreieireennenns 10
7 SQUARE NUT, 5/16" = 18 .....vvieiieieiiicieieicsie e 12
8 ROUND HEAD TORX SCREW, 3/8" - 16 X 3/4" LG .....cccecevevrrerererrernnans 12
9 11027GH FLANGED LOCK NUT, 3/8" = 16 ...cuvueireiierereereineieeeseensesssssesinssesenneens 16
10 657300 CORNER EXTRUSION CAP.....coooviiiiniiiininieinsissie e 2
11
12 64655 SIDE PANEL ASSEMBLY (DRIVER SIDE)......cceoiiiiirieieieieieinieeeseaens 1
13 SIDE PANEL ASSEMBLY (PASSENGER SIDE) .......ccooviiieiiricieiniieneeeinns 1
14
15 BED FRAME .......ouiuiiiiieiteiei ettt 1
16 549219 POST EXTRUSION ..ottt 2
17
18
19
20 ROUND HEAD TORX SCREW, 3/8" - 16 X 3 1/4" LG ...c.cvevverererercnnaan 2
21 FLAT WASHER, 3/8" ...ttt 8
22 PLAIN FLANGE BEARING.........coiiuiiiiieieiieeieieisseieie s 4
23 TAILGATE BUSHING ....coviiiiiiiiecicie e 2
24
25
26
27 TAILGATE LATCH BRACKET ...ttt 2
28 EXTRUSION POST CAP.....ooouiiiiiiiiririniieieieteie et 2
29
30 ADJUSTABLE BUMPER (RUBBER) ........cceiiiiiieiieieisieieieseese e 2
31 FLANGED LOCK NUT, 5/16" = 18 ....vueuiiieireeeieieeeieiseissee e 2

Page N-22



.?sku=649005
.?sku=664662
.?sku=648142
.?sku=648829
.?sku=650116
.?sku=650167
.?sku=655642
.?sku=648778
.?sku=11027G5
.?sku=657300
.?sku=664655
.?sku=664656
.?sku=647761
.?sku=649219
.?sku=648814
.?sku=00560G1
.?sku=649091
.?sku=648809
.?sku=658878
.?sku=657301
.?sku=70113G01
.?sku=11027G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
32 547976 BED MOUNT (ALUMINUM) w...coiiaiiiaeiceiseseeneeess s 6
33 HEX HEAD BOLT, 3/8" X 16 X 4" LG ...cvvuieireiieeieieieeesisse e 6
34 11098G5 LOCK NUT, 3/8" = L16....cvirieieeeieieieieieieieisssies et 6
35 ROUND HEAD TORX SCREW, 5/16" - 18 X 1 1/4" LG ....cvvvveeeeereeeennen. 2
36
37 660552 TAILGATE ASSEMBLY (ALUMINIUM) (INCLUDES ITEMS 38 - 46) .............. 1
38 TAILGATE ASSEMBLY ...ttt esssseeees 1
39 659417 FOAM TAPE (BLACK) ...euvviiireireissiessesseesessisssesse st ssssssssennes 2
40 TAILGATE BRACKET (DRIVER SIDE) .....c.ccoviiiiiiiiireinieieeieieiss e 1
41 TAILGATE BRACKET (PASSENGER SIDE) .....cocooviviieiiicieeeeceees 1
42 B00294 TRUSS HEAD PHILLIPS SCREW, #10 - 24 X 3/4" LG ..c.covvvvveieieennes 4
43 14390G1( LOCK NUT, #10 = 24 ...t 4
44 558929 STOP LATCH (SHIM)....eieieiieiieesieiseeieesess s 2
45 TAILGATE LATCH ASSEMBLY ....ooooiviviiiieieiceeie s 2
46 659541 FLAT HEAD TAPPING SCREW, #10 - 24 X 3/4" LG ..c.cccovverieree. 8

Page N-23



.?sku=647976
.?sku=649153
.?sku=11098G5
.?sku=648988
.?sku=660552
.?sku=659203
.?sku=658708G01
.?sku=658708G02
.?sku=800296
.?sku=14390G10
.?sku=658929
.?sku=652781

TRUCK BED

Notes:

655820 Service Parts Manual Page N-24




TRUCK BED

Bed Assembly (Aluminum)

Front of Vehicle

@ TRUCK BED LATCH ASSEMBLY includes items 11 - 17

655820 Service Parts Manual

Page N-25



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 GAS SPRING ...ttt 1
2 BED TETHER CABLE ASSEMBLY .....cvviiiiieiiieieieieie e 1
3 CLEVIS PIN, .5" X 2.22" LG.vviieeviiceeieieeeie et 1
4 D1683G COTTER PIN, .320" X 2.969" ......coiuiiirriiieiieieireisiseie e 4
5 CLEVIS PIN, .5" X 3.5" LG..ouiuiieiieieieieieieisiee et 3
6 524030 FLANGED BUSHING, 193" LG....cuiieiiiieieieie e 4
7
8
9
10 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 11 - 17) ..coocvvciriirinnne 1
11 658739 ALUMINUM BED LATCH.....cuiiiiiiineieieeesiesie s 1
12 HANDLE GRIP ..ottt 2
13 LATCH CLAMP BRACKET ..ottt 2
14 D0414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG.otueieeeieieieeeeeeeneieeeie s 4
15 BRAKE SPRING........couitiiiiiiiriieiet ettt 1
16 HEX WASHER HEAD BOLT, 5/16" - 18 X .8" LG ....ccevvivrieiicieeeirieeeenes 1
17 534005 RUBBER BUSHING ...ttt sseessssesssssnssesnsseensssensses 4

Page N-26



.?sku=71537G02
.?sku=602904
.?sku=14443G12
.?sku=21683G1
.?sku=14443G13
.?sku=624030
.?sku=653279G01
.?sku=658739
.?sku=71704G01
.?sku=650239
.?sku=00414G6
.?sku=30177G1
.?sku=00715G2
.?sku=634005

TRUCK BED

CIRCUIT BREAKER

Bed Assembly (Aluminum)

a ELECTRIC DUMP ASSEMBLY includes items 8 - 16

655820 Service Parts Manual

Page N-27



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 CLEVIS PIN, .5" X 3.5" LG..ouiuiieiieieieieieieieieie e 2
2 6524030 FLANGED BUSHING, 193" LG....ouiieieiieiieie e 4
3 COTTER PIN, .320" X 2.969" .....ovieiiiuieieireieieeeessss et ssnsen 2
4
5
6
7 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 8 - 16) ......coceurivrininennn. 1
8 ELECTRIC ACTUATOR, 48V (1000).......cccouruirrerirrinireeriseensseensseinseeesseens 1
9 SPACER, .75" O.D. X .5" LDttt 2
10 14443G1( CLEVIS PIN, .5" X 3" LG oot 1
11 CLEVIS PIN, .5" X 1.92" LG ...ooviveiiceceeieicee e 1
12 COTTER PIN, .320" X 2.969" ......cuitiiireiriniriieieineeieiesee et 2
13 ELECTRIC DUMP HARNESS ......cocuiiiiiiiiiieieieisieeseisisiss e 1
14 NYLON CLAMP, 8" LG ...covuiuiiiincieeeerinsieeseieesseessesseessssesssesssesnnsessses 7
15 21320G04 CIRCUIT BREAKER, 15A, 24V ..ottt 1
16 ALUMINUM RIVET, 5/23" DIA ...coiuiiiitiieieieieeiee et 2

Page N-28



.?sku=14443G13
.?sku=624030
.?sku=21683G1
.?sku=21683G1
.?sku=653323
.?sku=27612G04
.?sku=27613G01
.?sku=14443G10
.?sku=14443G11
.?sku=21683G1
.?sku=21683G1
.?sku=653362
.?sku=17618G1
.?sku=01041G01

0 HOOP RACK KIT includes items 2 - 9

LADDER TIE DOWN AND HOOK KIT

includes items 12 - 16

Page N-29



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 HOOP RACK KIT (INCLUDES ITEMS 2 - 9) ..ooiieiieceeeeeee e 1
2 ALUMINUM BED HOOP.......cocooiirireiiiiieieiieeiee s 2
3 HEX HEAD BOLT, 3/8" - 16 X 2" LG ...oucveviieeieieiceeeieiee e 8
4 12262G FLANGED LOCK NUT, 3/8" = 16 ..oovuiuiieieieieieieie s 8
5 HOOK RACK TIE BAR ..ottt 2
6 650950 HOOK RACK TIE BAR BRACKET .....ccuuiviiiiireieiesieseiseissie e 4
7 ROUND HEAD TORX BOLT, 5/16" - 18 X 2" LG ....euvvuerrieeeieieieiseinenns 16
8 FLANGED LOCK NUT, 5/16" = 18 ....coovuiuiieiiieirieiniseisieiee s 16
9 FLAT WASHER, 3/8" .....oiiiiiititieieieieieieie ettt 8
10
11 LADDER TIE DOWN AND HOOK KIT (INCLUDES ITEMS 12 - 16) ............... 1
12 HOOK ...ttt 4
13 ROUND HEAD TORX BOLT, 5/16" - 18 X 2" LG ...cvcvvvvveerieieeinieiseeieieenns 8
14 FLANGED LOCK NUT, 5/16" = 18 ...oviuieiieireieeseieseneiseissie s 8
15 651338 EYE BOLT, 5/16" - 18 X 5" LG ..ovueveiiieireieieiseieis et 4
16 D 3 FLAT WASHER, 5/16" .....oucvivieieeieieiesie et 4

Page N-30



.?sku=658573
.?sku=650766
.?sku=00427G8
.?sku=12262G1
.?sku=650931
.?sku=652310
.?sku=652310
.?sku=11027G1
.?sku=11027G1
.?sku=00560G1
.?sku=650921
.?sku=651379
.?sku=652310
.?sku=652310
.?sku=11027G1
.?sku=11027G1
.?sku=00642G8

c TOOL HOLDER KIT includes items 2 - 7
e QUICK FIST KIT includes items 8 - 11

@ L-TRACK D-LOOP KIT (NOT ILLUSTRATED) includes item 15

\C ¢

Front of Vehicle

Aluminum Bed

Page N-31




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 B 0 TOOL HOLDER KIT (INCLUDES ITEMS 2 = 7) 1.t 1
2 658535 BED BAR .....iiiiieiiieieteiet ettt 2
3 HEX HEAD BOLT, 3/8" - 16 X 2" LG....ovcvviieeieiiceeeeiesee e 4
4 FLANGED LOCK NUT, 3/8" = 16 ...cueuioieuiieiereeieieceeee st 4
5 FLAT WASHER, 3/8" ...ttt 4
6 652697 END CAP, 1" 1 1/2" oottt 2
7 QUICK FIST KIT (INCLUDES ITEMS 8 - 11) ..ot 1
8 QUICK FIST CLAMP (ORIGINALY) ....covuiieriieieeeieieieieie e 2
9 QUICK FIST CLAMP (MINI) ...ttt 2
10 PAN HEAD TORX SCREW, #8 - 15 X 1" LG ...ovvvvvevreiriercinieereiniiennns 4
11 FLAT WASHER, #8 ......ouiiirireiiiiieee et 4
12
13
14 L-TRACK D-LOOP KIT (NOT ILLUSTRATED) (INCLUDES ITEM 15)............. 1
15 B 5 L-TRACK D-LOOP. ..ottt 4

Page N-32



.?sku=658536
.?sku=00427G8
.?sku=12262G1
.?sku=00560G1
.?sku=652615
.?sku=652590
.?sku=646404
.?sku=648271
.?sku=00559G4
.?sku=652347
.?sku=652346

TRUCK BED

Front of Vehicle

Aluminum Bed

a ALUMINUM BED DIVIDER KIT includes items 2 - 6

655820 Service Parts Manual

Page N-33



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 ALUMINUM BED DIVIDER KIT (INCLUDES ITEMS 2 - 6)....vovvueeeieereceneennes 1
2 BED DIVIDER........citiiieiteiiiiseieietesese ettt sse st s s 1
3 BED DIVIDER BRACKET ......cvoiiiieiieiiiieeieiseeieie e 2
4 D0426G3 HEX HEAD FLANGED BOLT, 3/8" - 16 X 1" LG...eovoveiricieieieieeeeieie e 8
5 FLAT WASHER, 3/8" ...ttt sessssesssesnsseessseennses 8
6 FLANGED LOCK NUT, 3/8" = 16 ..evieieiecieeeieeneieeseseissseessseensssessseesnnes 8

Page N-34



.?sku=652674
.?sku=652673
.?sku=652677
.?sku=00426G8
.?sku=00560G1
.?sku=12262G1

TRUCK BED

Notes:

Page N-35 655820 Service Parts Manual



TRUCK BED

Notes:

655820 Service Parts Manual Page N-36




0 CANOPY TOP KIT, BLACK includes items 4, 7 - 22 0 CANOPY STRUT SET includes items 8 - 10

e CANOPY TOP KIT, TAN includes items 5, 7 - 22 @ HARDWARE KIT includes items 11 - 22

~o-am)

e CANOPY TOP KIT, BEIGE includes items 6, 7 - 22

- o

Page P-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 CANOPY TOP KIT (BLACK) (INCLUDES ITEMS 4, 7 - 22) ..ocvveeeeeeeereen. 1
2 CANPOPY TOP KIT (TAN) (INCLUDES ITEMS 5, 7 - 22) ..ooveveieeeeeeeeeen. 1
3 CANOPY TOP KIT (BEIGE) (INCLUDES ITEMS 6, 7 - 22) ...cveveeeereeeieieennn 1
4 525292 CANOPY TOP (BLACK) ...uiviiciecteeieeete ettt 1
5 625290 CANOPY TOP (TAN) ..ouiitiieeeeeeeee ettt ettt 1
6 CANOPY TOP (BEIGE) ......ceiiiiieieiieriieieiieeie et 1
7 STRUT SET (INCLUDES ITEMS 8 - 10) ..ocvveveieieieeeieeeeeeeeee e 1
8 REAR STRUT ..ottt 1
9 648270 FRONT STRUT ..ottt ettt senen s 1
10 B 3 HARDWARE KIT (INCLUDES ITEMS 11 - 22) w..cvvveeeeieveeeeieeereceean 1
11 652324 FLAT WASHER, O.D .692" X 1.D .349"........cocooevvirereririeiernn, 8
12 HEX HEAD BOLT, 1/4" - 20 X 2.75" LG...coovrveerinicieieseceeieneen, 4
13 LOCK NUT, 1/4 = 20.....ucuiueiriieieiriieseisnseeseieiss s 4
14 SPACER, 74" LG ..ot 4
15
16 FLAT WASHER, 5/16" ..ot 4
17
18 ROUND HEAD TORX SCREW (BLACK), 5/16" - 18 X 3" LG ..... 4
19 SPACER, .5" LG w.evviieiieiceeie et 2
20 HEX HEAD BOLT, 5/16" - 18 X 1" LG..oocvoiviieeieeiecreieeeeeeieeee, 4
21 LOCK NUT, 5/16" - 18 X .34" LG ..eevrvrrereieieeieieieeseieieieeieeenea, 4
22 FLAT WASHER, 5/16" ......cooviriviiiiriieieiieieeeiesesee e, 4
23
24 553594 MESH NET KIT oottt ettt ettt ne s eaens 1

Page P-2



.?sku=651917G01
.?sku=651917G02
.?sku=651917G03
.?sku=625292
.?sku=625290
.?sku=625291
.?sku=654452
.?sku=658690
.?sku=648270
.?sku=652328
.?sku=652324
.?sku=652326
.?sku=652319
.?sku=625301
.?sku=634808
.?sku=652311
.?sku=634807
.?sku=652313
.?sku=652317
.?sku=634810
.?sku=653594

o BESTOP KIT includes items 2 - 3

e UTILITY STRUT SET includes items 4 - 8

a HARDWARE KIT includes items 9 - 15

Front of Vehicle

Page P-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BESTOP KIT (BLACK) (INCLUDES ITEMS 2 - 3) ..uooviieeeeeeeee e 1
2 SOFT TOP KIT oottt 1
3 UTILITY STRUT SET (INCLUDES ITEMS 4 - 8)....cooovericiiieieieireienenne 1
4 REAR STRUT (DRIVER SIDE) .....cccotiiiiiiiiniiineeineneeeessesnsesenesenneens 1
5 REAR STRUT (PASSENGER SIDE) ....c.cooovuiiriieieineiieiniseeieseeieens 1
6 BRACE ..ottt ettt 1
7 FRONT STRUT ..ottt 1
8 HARDWARE KIT (INCLUDES ITEMS 9 - 15) ..ot 1
9 ROUND HEAD TORX SCREW, 5/16" - 18 X 3" LG ......ccceuevnnnene. 8
10 534810 FLAT WASHER, 5/16" ......coiiiiiiieiniieeneeeneeeneneessssssseessseensseesseeens 8
1 HEX NUT, 5/16" ..ottt 4
12 HEX HEAD BOLT, 5/16" - 18 X 1" LG..ooeveiviiieieierereieeeeeeieee, 4
13 LOCK NUT, 5/16" = 18 ...eviieieiiircieieieeseieiseese e 8
14 FLAT WASHER, 5/16" ......c.coiveviiiiriieieiieieieesseie e, 4
15 SPACER, O.D .328 X I.D .75....ouiueveiieiieisicieieiessie s 2
16
17
18
19 01379 REAR VIEW MIRROR KIT (NOT ILLUSTRATED)........cotiurirririeerieesecenenen. 1

Page P-4



.?sku=651916G01
.?sku=655556
.?sku=651871
.?sku=659146G01
.?sku=659146G02
.?sku=651857
.?sku=648270
.?sku=652843
.?sku=652311
.?sku=634810
.?sku=654587
.?sku=652313
.?sku=652317
.?sku=634808
.?sku=634807
.?sku=601379

ENCLOSURE ee e REAR VIEW MIRROR KIT includes items 6 - 8

m SPLIT WINDSHIELD UTILITY KIT includes items 11 - 17, 25
@ SPLIT WINDSHIELD ASSEMBLY includes items 14 - 17
@ FULL WINDSHIELD UTILITY KIT includes items 21 - 25

e WINDSHIELD HARDWARE KIT includes items 26 - 28

REAR VIEW MIRROR

FrOntS;l;(ljF \//2

Setscrew
& =

FULL WINDSHIELD Front of Vehicle

Canopy Top

PLIT WINDSHIELD

Front of Vehicle

Page P-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
1 TOP ENCLOSURE (WHITE), 54" ..ottt 1
2 TOP ENCLOSURE (BLACK), 54" ........oieeiieeeieieieeeeeeie e 1
3 TOP ENCLOSURE (TAN), 54" .. ..oiiuiiiirieieteinescieieeee e 1
4 TOP ENCLOSURE (BLACK), 86" ......curueurieurerenrenessenesseesssensseessesesesesseessnees 1
5 REAR VIEW MIRROR KIT (INCLUDES ITEMS 6 - 8) ......ccocovvvrieirieieienene. 1
6 REAR VIEW MIRROR .......coiiiitiiireiieniie et ssssess e 1
7 19502G2 SUPPORT BRACKET ..ottt 1
8 PAN HEAD SCREW (SS), #8 - 32 X 5/8" LG ...c..coovvrvreerieieceeeeiseieeeen. 1
9
10 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 11 - 17, 25).......coooverireireinnn, 1
1 SASH ...ttt 2
12 SEAL .ottt 1
13 649849 SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 14 - 17) ............... 1
14 * WINDSHIELD ..ot 1
15 LOWER LATCH .ottt 2
16 B 3 UPPER LATCH ..o e 2
17 504119 GROMMET ..ottt 2
18
19
20 FULL WINDSHIELD KIT (INCLUDES ITEMS 21 = 25).......coeveiririeereirinenen. 1
21 * FLAT WINDSHIELD ..ottt 1
22 SASH ..ottt 1
23 SEAL .ttt 1
24
25 668122 WINDSHIELD HARDWARE KIT (INCLUDES ITEMS 26 - 28).................. 1
26 GROMMET ..ot 2
27 BUTTON HEAD TORX BOLT, M10 - 1.5 X 60 MM LG ........ooovvnensnn 2
28 00525 LOCK NUT, M10 = 1.5 ..o 2

Page P-6



.?sku=652344G01
.?sku=652344G02
.?sku=652344G03
.?sku=652845G01
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1
.?sku=649825
.?sku=613136
.?sku=649836
.?sku=649836
.?sku=603201
.?sku=603198
.?sku=604115
.?sku=649883
.?sku=649885
.?sku=649836
.?sku=649836
.?sku=604116
.?sku=600527
.?sku=600525

WEATHER PROTECTION

Notes:

Page P-7 655820 Service Parts Manual



WEATHER PROTECTION

Notes:

655820 Service Parts Manual Page P-8




° WHEEL AND TIRE ASSEMBLY includes items 2 - 4
e WHEEL AND TIRE ASSEMBLY includes items 9 - 11

G WHEEL AND TIRE ASSEMBLY includes items 16 - 18 @\

@ WHEEL AND TIRE ASSEMBLY includes items 25 - 27

@ WHEEL AND TIRE ASSEMBLY includes items 40 - 42

(s2)

@ WHEEL AND TIRE ASSEMBLY includes items 32 - 34 @ @
me @ ALLOY WHEEL CAP

\ -\‘H;&"“’

\ Q Tire design may vary by part number

Page R-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 WHEEL AND TIRE ASSEMBLY (KENDA) (INCLUDES ITEMS 2 - 4) ............. 1
2 TIRE, 20 X 8 = 10, BPLY ...ovuiviviiieieieiceie e 1
3 WHEEL, 10 X B ...ovuvviieeiicceeiee ettt 1
4 543949 VALVE STEM....oiiiiiiiiciiiiieie ettt ettt nes 1
5 14723G LUG NUT, 1/2" = 20 1ottt sse s 4
6
7
8 WHEEL AND TIRE ASSEMBLY (KENDA) (INCLUDES ITEMS 9 - 11)............ 1
9 552992 TIRE, 205/65 = 10, BPLY ...vtuiiieieieieieieenesesieesieneeseseseseeissenee e 1
10 543934 WHEEL, 10 X 6 ..ecttueiiiiieeieieieieseie ettt ne e 1
11 B 3 VALVE STEM ...ttt 1
12 14723G LUG NUT, 172" = 20 ...t 4
13
14
15 WHEEL AND TIRE ASSEMBLY, TERRA TRAC

(INCLUDES ITEMS 16 - 18)

(FOR VEHICLES MANUFACTURED BEFORE MAY 19, 2018) ........cccceo...... 1
16 TIRE, 22 X 11 X 10 utitiueiiiieieisieieesise ettt 1
17 WHEEL, 10 X 7 1ottt 1
18 504915 VALVE STEM....oiiiiiiiiisieie ettt 1
19 WHEEL CAP (ALLOY) ..ottt 1
20 CHROME LUG NUT, 1/2" - 20 X 1.88" LG ...c..cveieriiieieieiieieiseesieie e 4
21 650164 O-RING ...ttt 1
22
23
24 WHEEL AND TIRE ASSEMBLY, TERRA TRAC

(INCLUDES ITEMS 25 = 27) oottt 1
25 606142 TIRE, 23 X 10.5 X 12, 1
26 506149 WHEEL ...ttt 1
27 504915 VALVE STEM.. .ottt 1
28 WHEEL CAP ...ttt 1
29 505310 CHROME LUG NUT, 1/2" - 20 X 1.88" LG ...cc.cuevrerecireeereneinenenseseeseneesensseeneens 4

Page R-2



.?sku=652263
.?sku=652986
.?sku=643934
.?sku=643934
.?sku=643948
.?sku=643948
.?sku=14723G1
.?sku=14723G1
.?sku=652392
.?sku=652992
.?sku=643934
.?sku=643934
.?sku=643948
.?sku=643948
.?sku=14723G1
.?sku=14723G1
.?sku=608914
.?sku=606141
.?sku=604927
.?sku=604915
.?sku=604915
.?sku=601353
.?sku=605310
.?sku=605310
.?sku=650164
.?sku=607252
.?sku=606142
.?sku=606149
.?sku=604915
.?sku=604915
.?sku=614272
.?sku=605310
.?sku=605310

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [1 2 3 4 5 DESCRIPTION QTY.

30
31 544592 WHEEL AND TIRE ASSEMBLY, BK X (INCLUDES ITEMS 32 - 34)............... 1
32 TIRE, 23 X 10.5 = 12 1.ttt 1
33 WHEEL, 12 X 7 ..ottt 1
34 VALVE STEM ..ottt st 1
35 530268 CENTER CAP ..ottt 1
36 14723G LUG NUT, 172" = 20...cuiiieieieieeieieie ettt 4
37
38 TIRE, 22 X 10 R10 1.oiuiiiviiieiieieete et 1
39 WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 40 - 42)

(FOR VEHICLES MANUFACTURED AFTER MAY 19, 2018) .......cc.cccoeunennvn. AR
40 658351 TIRE, K502, 22 X 10 - 10, BPLY ..ot 1
41 504915 CHROME VALVE STEM ...ccooiiiiiiiriieineeeneeeneeeseseeneses s 1
42 POLISHED SPOKED WHEEL, 10 X 7....cuvvuieiiiiieieieiseiesiese s 1

Page R-3



.?sku=644592
.?sku=629713
.?sku=631041
.?sku=11657G2
.?sku=630268
.?sku=14723G1
.?sku=665084
.?sku=653627
.?sku=604915
.?sku=604927

WHEELS AND TIRES

Notes:

655820 Service Parts Manual Page R-4




WHEELS AND TIRES

Page R-5 655820 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 608912 WHEEL COVER
(FOR VEHICLES MANUFACTURED BEFORE JANUARY 8, 2018)............... 4
2
3
4
5 66515 WHEEL COVER (SILVER)
(FOR VEHICLES MANUFACTURED AFTER JANUARY 8, 2018).........cc..v.... 4

Page R-6


.?sku=608912
.?sku=665151

WHEELS AND TIRES

Notes:

Page R-7 655820 Service Parts Manual



WHEELS AND TIRES

Notes:

655820 Service Parts Manual Page R-8




DECALS AND LABELS

HAULER PRO X

<=

o ° \‘E!E

Front of Vehicle
o\

o]

L
°

o\\l_:USHMAN

Instrument Panel

Side Panel

o [m]

655820 Service Parts Manual

Page S-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 COWL DECAL ..ottt 1
2 COWL LOGO ATTACHMENT ...oooviiiiiieieiieieie et 1
3
4 651654 OPERATING INSTRUCTION LABEL .....cutiiiiiiieiii et 1
5 ELECTRIC SHOCK WARNING LABEL ....coouiviiiiiicieieieeieeieeie e 1
6 PINCH WARNING LABEL .....coouiviiiiiieieiiieieisieeie et 1
7
8 6 g SIDE PANEL DECAL ...coviiieeiieieie ettt 1
9 | 651580G02XX| SIDE COLOR DECAL (PASSENGER SIDE)

(See COLOR CODE in HOW TO USE Section) ........ccccccuvvviiieriereeeeeesiiniinnnns 1
10 [651580G01XX| SIDE COLOR DECAL (DRIVER SIDE)
(See COLOR CODE in HOW TO USE SECHON) ....curvrieieirecirereieeeeneneaeeneen. 1

Page S-2



.?sku=650284
.?sku=649875G01
.?sku=651654
.?sku=71415G01
.?sku=651671
.?sku=652086

o .
== T
f#% . s g . %%\
T / \ i 1

Aluminum Bed

/[

READ AND OBEY THE FOLLOWING WARNINGS TO
[li] A WARNING So i o o SEvse ook o bt
i e e T e cre S e
 acoeleraior pedal Is pressed. Uninierional movement of the vehicle can cause Injury or deeth. Donot.
R e L T A T T
‘'vehide untl al cocupanis are propery sesied with thelr backs against the seat and feet flat on the floor.
) children unatisnded or allow them to play on &
e

parked vehide.

BEFORE OPERATING
anuol and allwarming b, Contactan sufhortand dasler or g0 the manubckrer' webaks for
orlabela. @ This vehics s equipped for personal use I most communlies; howewer, sits law o

local ndos may racuie addiional equbment n your communly.

L R

o e S
.
Dl ek et s o ). & ONLY i
A
‘raneport

Plastic Bed

Hoop Rack

Front of Vehicle

Page S-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 LOAD BED LABEL (ALUMINUM) (500 LBS) .....ccvoveiieeieeeeieeeeeereee e 1
2 TAILGATE DECAL ..ottt e 1
3 HOOP RACK WARNING LABEL ........cevivieiieiicieieieceeieseesie e 2
4 LOAD BED LABEL (PLASTIC) (500LBS) .....cocveveueeeeeeereieieeceeeeeeeveie e 1
5 RIVET (ALUMINUM), 3/16" X .985" LG ...ovvvivrieiireieeeiereisieieeieisssesees e 4
6

7 STEERING WHEEL DECAL .....ooovviiivieieeee et 1
8 664789 WARNING LABEL (STEERING WHEEL) ....coovvieeveiiceeieieeee e 1

Page S-4



.?sku=35980G02
.?sku=618088
.?sku=658428
.?sku=74821G01
.?sku=71055G01
.?sku=618086

DECALS AND LABELS

Notes:

Page S-5 655820 Service Parts Manual



DECALS AND LABELS

Notes:

655820 Service Parts Manual Page S-6




CUSHMAN.

Textron Specialized Vehicles, Inc.

1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT US:

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts

International:

Phone: 1-888-438-3946, FAX: 1-800-752-6175

Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor, or an authorized Branch,

Parts & Accessories Department or at www.cushman.com.

Copyrighted Material

This manual may not be reproduced in whole

or in part without the express permission of
TSV Technical Communications Department



	SERVICE PARTS MANUAL
	HAULER Pro X
	655820 -
	ISSUED JUNE 2016

	SERVICE PARTS MANUAL
	72V ELECTRIC POWERED VEHICLE
	HAULER PRO X
	STARTING MODEL YEAR 2017
	1 73333G11 PEDAL BOX ASSEMBLY (PDS) (INCLUDES ITEMS 2 - 34) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 PAN HEAD PHILLIPS SCREW, #8 - 10 X 1/2" LG 4
	4 25853G01 PEDAL BOX AND COVER 1
	5 00684G6 TRUSS HEAD SCREW (SS), #8 - 32 X 3/4" LG 2
	6 25861G01 MICRO SWITCH 1
	7 01050G01 PAN HEAD SCREW, #4 - 20 X 5/8" LG 2
	8 28444G01 ACCELERATOR ROD CAM 1
	9 25854G01 INDUCTIVE THROTTLE SENSOR 1
	10 00983G01 SELF THREADING NUT, .38" 2
	11 602484 PLUNGER 1
	12
	13
	14 17677G1 SPRING RETAINER 1
	15 17979G1 BUSHING, .75" X 2" LG 1
	16 73046G01 COMPRESSION SPRING 1
	17 17677G2 SPRING RETAINER, 3/8" 1
	18 73332G01 ACCELERATOR ROD 1
	19 00532G4 HEX NUT, 5/16" - 24 1
	20 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	21 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	22 17838G1 NYLON BUSHING, .37" X .31" LG 3
	23
	24 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	25 74432G01 PEDAL PIVOT PIN 1
	26 12064G6 PUSH NUT, 5/16" 1
	27 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 28 - 30) 1
	28 16409G1 OVAL RIVET, 3/16" X 7/16" LG 6
	29 27512G01 ACCELERATOR PEDAL PAD 1
	30 70125G04 ACCELERATOR PEDAL 1
	31
	32 25879G08 PEDAL HARNESS (INCLUDES ITEMS 33 - 34) 1
	33 17313G1 LOOM FLEX (BULK), 3/8" 1
	34 17618G1 NYLON CLAMP, 8" LG 2
	35
	36 00715G2 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 4
	1 640261 72V ON-BOARD BATTERY CHARGER 1
	2
	3 00414G6 HEX HEAD BOLT, 1/2" - 20 X 3/4" LG 4
	4 11027G2 FLANGED LOCK NUT, 1/2" - 20 4
	5
	6
	7 634567 72V BATTERY CHARGER, 1000W 1
	8 645743 72V BATTERY CHARGER, 1500W 1
	9
	10 652503 ON-BOARD CHARGER, 5 METER DC CORD 1
	1 648566G00XX COWL (SEE COLOR CODE IN HOW TO USE SECTION) 1
	2 71055G02 RIVET (ALUMINUM), 3/16” X 1.18" LG 4
	3
	4
	5 613273 FRONT FASCIA 1
	6 654275 MOUNTING BRACKET 1
	7 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	8 14390G4 LOCK NUT, 1/4" - 20 2
	9 15058G1 RIVET (ALUMINUM), 3/16" X .45" LG 2
	10
	11 01038G01 HEX WASHER HEAD SWAGEFORM SCREW, 1/4" - 20 X .70" LG 4
	12 16469G1 FENDER WASHER 2
	13 654276 FRONT FASCIA MOUNTING BRACE 1
	14
	15
	16
	17 651048 BRUSH GUARD 1
	18 652311 ROUND HEAD TORX BOLT, 5/16" - 18 X 3" LG 4
	19 75048G03 SPACER, .328" I.D. X .75" O.D. X 1.5" LG 2
	20 00565G8 LOCK WASHER, 5/16" 4
	21 00559G8 FLAT WASHER, .349" I.D. X .692" O.D. X .066" LG 4
	1 74523G01 FRONT BASKET 1
	2 651010G01 FRONT BASKET BRACKET (DRIVER SIDE) 1
	3 651010G02 FRONT BASKET BRACKET (PASSENGER SIDE) 1
	4 00769G2 ROUND HEAD CARRIAGE BOLT, 3/8” - 16 X 1 1/4” LG 4
	5 11098G5 LOCK NUT, 3/8" - 16 4
	6 619586 SPACER .328" O.D. X .75" I.D. X .75" L.G. 4
	7 634807 SPACER, .328" O.D. X .75" I.D. X .50" L.G. 2
	8 75048G04 SPACER .328" O.D. X .75" I.D. X 1" L.G. 2
	9 00570G2 FLAT WASHER, 5/16" 8
	10 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 4
	11
	12
	13
	14
	15 635202 WINCH RECEIVER 1
	16 604572 WINCH RECEIVER RETAINER 1
	17 00462G8 HEX HEAD BOLT, 7/16" - 14 X 7/8" LG 4
	18 00734G1 LOCK NUT, 7/16" - 14 4
	1 648568 INSTRUMENT PANEL 1
	2 71055G01 RIVET (ALUMINUM), 3/16” X 1 1/8” LG 2
	3 14601G11 RIVET (ALUMINUM), 3/16” X 9/16” LG 3
	4 71055G02 RIVET (ALUMINUM), 3/16” X 1.18" LG 2
	5 651011 HEX HEAD BOLT, 5/16” - 18 X 1.5" LG 2
	6 634808 FLAT WASHER, 5/16” 2
	7 75048G01 SPACER, .328" X .75" X .5" 2
	8
	9
	10 648562 CUP HOLDER (DRIVER SIDE) 1
	11 613373 PAN HEAD TAPPING SCREW (WITH WASHER), M4.8 - 1.6 X 22MM LG 4
	12
	13 650913 SINGLE CENTER CUP HOLDER 2
	14 650043 IP SUPPORT 1
	15 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X23.4MM LG 2
	16 602409 BARREL CLIP, M6 - 1 2
	17 71597G01 SELF THREADING NUT, 5MM X 10MM X 15MM 3
	18 01038G01 HEX WASHER HEAD SWAGEFORM SCREW, 1/4" - 20 X .70" LG 4
	19
	20
	21
	22 650042 INSTRUMENT PANEL SUPPORT BRACKET (PASSENGER SIDE) 1
	23 01038G01 HEX WASHER HEAD SWAGEFORM SCREW, 1/4" - 20 X .70" LG 2
	24
	25 650784 GLOVE BOX DOOR ASSY (PASSENGER SIDE) (INCLUDES ITEM 26 - 29) 1
	26 650813 DOOR 1
	27 654475 LOCK ASSEMBLY 1
	28 652386 HINGE 1
	29 14601G10 RIVET (ALUMINUM), 5/32" X .425" LG 3
	30 00614G4 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 1/2" LG 2
	31 71045G01 RIVET (ALUMINUM), 5/32" X .785" LG 3
	32 652390 GLOVE BOX STRIKER 1
	33 648561 TRAY PANEL (PASSENGER SIDE) 1
	1 641260 UPPER FLOOR PANEL 1
	2 14601G11 RIVET (ALUMINUM), 3/16” X .575" LG 7
	3 70451G01 FLOOR PANEL (LOWER) 1
	4 14601G11 RIVET (ALUMINUM), 3/16” X .575" LG 7
	5
	6 70452G01 ACCESS COVER (MICRO SWITCH) 1
	7
	8
	9 653010 BASE PLATE 1
	10 74365G01 GUN HOLDER MOUNTING 1
	11 00114G6 HEX WASHER HEAD SCREW, 1/4" - 14 X 3/4" LG 3
	12 800385 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 1
	13 11027G5 FLANGED LOCK NUT, 3/8" - 16 1
	1 652443G103 BATTERY TRAY BRACKET (DRIVER SIDE) 1
	2 652443G203 BATTERY TRAY BRACKET (PASSENGER SIDE) 1
	3 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1.25" LG 4
	4 00559G8 FLAT WASHER, 5/16" 4
	5 11098G6 LOCK NUT, 5/16" - 18 4
	6 00715G2 HEX HEAD SCREW, 5/16" - 18 X .8" LG 4
	7 633627 BATTERY CHARGER BRACKET 1
	8 00426G8 HEX HEAD BOLT, 3/16" - 16 X 1" LG 1
	9 00643G1 FLAT WASHER, 3/8" - 16 1
	10 11027G5 FLANGED LOCK NUT, 3/16" 1
	1 651764G01 UPPER FLOOR MAT 1
	2
	3 70135G01 PEDAL PIVOT COVER 1
	4 70441G01 SEAT FRAME 1
	5 00715G2 HEX WASHER HEAD SCREW, 5/16" - 18 X .8" LG 2
	6
	7 654611G01 LARGE FRONT FENDER FLARE (DRIVER SIDE) 1
	8 654611G02 LARGE FRONT FENDER FLARE (PASSENGER SIDE) 1
	9 71055G02 RIVET (ALUMINUM), 3/16” X 1.18" LG 4
	10
	11
	12
	13 615239 ROCKER PANEL (DRIVER SIDE) 1
	14 617333 ROCKER PANEL (PASSENGER SIDE) 1
	15 15058G6 RIVET (ALUMINUM), 3/16" X .95" LG 2
	16 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG 4
	17 23726G4 SPACER, .5" O.D. X .38" I.D. X .325" LG 4
	18 601476 FLANGED LOCK NUT, M6 - 1 4
	19
	20
	21
	22
	23 655917G03 UPPER ROCKER PANEL WITH FENDER FLARE MOUNTING HOLES (DRIVER SIDE) 1
	24 655917G04 PPER ROCKER PANEL WITH FENDER FLARE MOUNTING HOLES (PASSENGER SIDE) 1
	1 649251G03 SEAT WRAP 1
	2 10570G10 RIVET (SS), 5/32” X .55" LG 8
	3 10570G11 RIVET (SS), 3/16” X .7" LG 2
	4 71609G01 SEAT HINGE PLATE 1
	5 649251G04 SEAT WRAP (FOR CE VEHICLES) 1
	6
	7
	8 652716G01 SIDE PANEL (DRIVER SIDE) (INCLUDES ITEMS 10, 11, 14 - 16) 1
	9 652716G02 SIDE PANEL (PASSENGER SIDE) (INCLUDES ITEMS 12 - 16) 1
	10 649388G01 SIDE PANEL (DRIVER SIDE) 1
	11 649657G02 HIP RESTRAINT CLOSEOUT (DRIVER SIDE) 1
	12 649388G02 SIDE PANEL (PASSENGER SIDE) 1
	13 649657G01 HIP RESTRAINT CLOSEOUT (PASSENGER SIDE) 1
	14 602184 TRIM CLIP 1
	15 602409 BARREL CLIP, M6 - 1 5
	16 613373 PAN HEAD TAPPING SCREW, M4.5 - 1.6 X 22MM LG 2
	17 634161 BUTTON HEAD TORX SCREW, M6 - 1 X 30MM LG 6
	18 10570G10 RIVET (SS), 5/32” X .55" LG 1
	19 16816G2 RATCHET RIVET, .25" X .887" 2
	20 10570G12 RIVET (ALUMINUM), 1/4” X .625" 2
	21
	22
	23 655654 SIDE PANEL MOUNT BRACKET 1
	24 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 1
	25 11098G6 LOCK NUT, 5/16" 1
	1 647080 HITCH RECEIVER 1
	2 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 4
	3 00922G3 FLAT WASHER, 7/16” 4
	4 00734G1 LOCK NUT, 7/16” - 14 4
	5 00198G8 FLAT HEAD MACHINE SCREW, 5/16" - 18 X 1" LG 1
	6 00571G2 FLAT WASHER, 5/16" 1
	7 11098G6 LOCK NUT, 5/16" - 18 1
	8
	9
	10
	11 74890G01 REAR VALANCE PANEL 1
	12 16816G2 RATCHET RIVET, .25" X .887" 2
	13 74892G01 REAR FENDER WITHOUT TAILLIGHT (DRIVER SIDE) 1
	14 74892G02 REAR FENDER WITHOUT TAILLIGHT (PASSENGER SIDE) 1
	15 74892G03 REAR FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	16 74892G04 REAR FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	17 625170G01 REAR FENDER WITH TAILLIGHT (4 PASSENGER) (DRIVER SIDE) 1
	18 625170G02 REAR FENDER WITH TAILLIGHT (4 PASSENGER) (PASSENGER SIDE) 1
	19 612635 PAN WASHER HEAD TORX SCREW, M6 - 1 X 20MM LG 2
	20 16816G2 RATCHET RIVET, .25" X .887" 4
	21 71055G01 RIVET (ALUMINUM), 3/16” X 1 1/8” LG 2
	1 646730 HEAVY DUTY HITCH 1
	2 31757G1 HITCH BALL, 1 7/8" 1
	3 21317G1 CLEVIS PIN, 5/8" X 3" LG 1
	4 21683G1 COTTER PIN, 15/32" X 2 1/16" LG 1
	5
	6 646729 ANGLE HITCH 1
	7 21317G1 CLEVIS PIN, 5/8" X 3" LG 1
	8 21683G1 COTTER PIN, 15/32" X 2 1/16" LG 1
	9
	10 646727 CLEVIS HITCH 1
	11 21317G1 CLEVIS PIN, 5/8" X 3" LG 1
	12 21683G1 COTTER PIN, 15/32" X 2 1/16" LG 1
	13 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	14 19314G1 COTTER PIN, 5/2" LG 1
	15
	16 646743 DROP ANGLE HITCH 1
	17 31757G1 HITCH BALL, 1 7/8" 1
	18 21317G1 CLEVIS PIN, 5/8" X 3" LG 1
	19 21683G1 COTTER PIN, 15/32" X 2 1/16" LG 1
	20
	21 646744 DROP CLEVIS HITCH 1
	22 21317G1 CLEVIS PIN, 5/8" X 3" LG 1
	23 21683G1 COTTER PIN, 15/32" X 2 1/16" LG 1
	24 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	25 19314G1 COTTER PIN, 5/2" LG 1
	26
	27 646731 DROP ANGLE HITCH 1
	28 21317G1 CLEVIS PIN, 5/8" X 3" LG 1
	29 21683G1 COTTER PIN, 15/32" X 2 1/16" LG 1
	1 651213G01 BRAKE PEDAL ASSEMBLY (WITHOUT LIGHT) (INCLUDES ITEMS 2 - 9) 1
	2 641748 PARK BRAKE PEDAL WELDMENT 1
	3 651207G0003 BRAKE PEDAL WELDMENT (WITHOUT LIGHTS) 1
	4 70681G01 TORSION SPRING 2
	5 70682G01 PIVOT PIN, .314" DIA X 5.25" LG 1
	6 01071G01 PUSH NUT, 5/16” - 24 2
	7 70257G01 BRAKE PAD 1
	8 70256G01 PARK BRAKE PAD 1
	9 16409G1 OVAL RIVET, .375" X .468" LG 9
	10
	11 651213G02 BRAKE PEDAL ASSEMBLY (WITH LIGHT) (INCLUDES ITEMS 2, 4 - 9, 12 - 29) 1
	12 651207G0103 BRAKE PEDAL (WITH LIGHTS) 1
	13 70258G03 BRAKE PEDAL PLATE 1
	14 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X .875" LG 4
	15 00739G1 WELL NUT (RUBBER), #10 - 24 2
	16 27137G01 CONICAL SPRING 2
	17 652355 BRAKE PEDAL SPACER 2
	18 00642G8 FLAT WASHER, 5/16” 2
	19 00559G5 FLAT WASHER, #10 2
	20 14390G10 LOCK NUT, #10 - 24 2
	21 10606G8 MICRO SWITCH 1
	22 14628G1 FASTON TAB 2
	23 13514G1 PAN HEAD PHILLIPS SCREW WITH INTERNAL TOOTH LOCK WASHER, #6 - 32 X .22" LG 2
	24 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1.25" LG 2
	25 00559G3 FLAT WASHER, #6 4
	26 00565G3 LOCK WASHER, #6 2
	27 00525G5 LOCK NUT, #6 - 32 2
	28 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	29 17618G1 NYLON CLAMP, 8" LG 2
	1 651204G02 COMPENSATOR ASSEMBLY (2 WHEEL DRUM BRAKES) (INCLUDES ITEM 2 - 11) 1
	2 651072 BRAKE DRUM EQUALIZER 1
	3 651070 BRAKE DRUM YOKE 1
	4 612557 COMPENSATOR LINK ROD, 10.5" LG 1
	5 15121G1 FLAT WASHER, 3/8" 2
	6 17979G1 BUSHING, .464" I.D. X 1" O.D. X 2" LG 1
	7 23061G2 TUBE, .315" I.D. X .44" O.D. X 3.66" LG 1
	8 23463G1 COMPRESSION SPRING, 1.28" DIA X 4.06" LG 1
	9 00532G4 HEX NUT, 5/16" - 24 2
	10 629486 SPHERICAL HEX NUT, 5/16"- 24 1
	11 11098G9 HEX LOCK NUT, 5/16" - 24 1
	12 70582G01 SHOULDER BOLT, .495 DIA X 3/8" - 16 THREAD X 3.406" LG 1
	13 70581G01 BUSHING (ACETAL), .51" I.D. X .795" O.D. X .75" LG 2
	14 70676G01 TORSION SPRING 1.34" DIA 1
	15 00643G1 FLAT WASHER, 3/8” 1
	16 11098G5 LOCK NUT, 3/8” - 16 1
	17 10386G3 CLEVIS PIN, .313" X .84" LG 2
	18 10387G3 COTTER PIN, .094" X .75" 2
	19 28083G01 COMPENSATOR BUMPER, .56" DIA 2
	20
	21 624700 BRAKE CABLE, 47.31" LG 1
	22 624698 BRAKE CABLE, 57.81" LG 1
	23 01111G01 RETAINING RING, .8" O.D. X .39" I.D. X .42" LG 4
	24
	25 10386G3 CLEVIS PIN, .313" X .84" LG 2
	26 10387G3 COTTER PIN, .094" X .75" 2
	27
	28 12416G2 WEDGE CLAMP (NYLON), 11.8" LG (NOT ILLUSTRATED) 5
	1 70080G02 HILL BRAKE CATCH BRACKET 1
	2 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	3 14390G4 LOCK NUT, 1/4" - 20 2
	4 70587G01 PARK BRAKE CAM 1
	5 10097G6 FLANGED BEARING .502 O.D. X .378 I.D. X .380 LG 2
	6 14134G4 SPACER, .76" O.D. X .405" I.D. X 1.25" LG 1
	7 71215G01 SQUARE HEAD SET SCREW WITH PATCH LOCK, 1/4" - 20 X .5" LG 2
	8
	9
	10 70113G01 ADJUSTABLE RUBBER BUMPER 1
	11 11027G1 FLANGED LOCK NUT, 5/16" - 18 1
	12 70098G01 KICK-OFF CAM PIVOT 1
	13 70601G01 KICK-OFF LINKAGE ROD 1
	14 00559G8 FLAT WASHER, 1/4" - 20 2
	15 20835G1 WASHER, .62" O.D. X .39" I.D. X .135" LG 2
	16 17838G1 BUSHING (NYLINER), .374" O.D. X .313" I.D. X .312" LG 2
	17 10387G3 COTTER PIN, .094" X .75" 2
	1 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 9) 1
	2 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 10) 1
	3 612411 BRAKE SHOE, LEADING 1
	4 612412 BRAKE SHOE, TRAILING 1
	5 612413 DUST COVER 1
	6 612415 BRAKE SPRING, TOP 1
	7 612414 BRAKE SPRING, BOTTOM 1
	8 612416 SHOE CLAMP 2
	9 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	10 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	11
	12
	13 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	14 15126G1 LOCK NUT, 5/16" - 24 8
	15
	16 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 17, 18) 2
	17 20947G1 BRAKE DRUM 1
	18 19862G2 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	19
	20
	21 21809G1 FLAT WASHER, INNER WHEEL RIM, 1.31" O.D. X .85" I.D. 2
	22 21830G1 FLAT WASHER - BRAKE DRUM, 1.5" O.D. X .76" I.D. 2
	23 613172 CASTELLATED HEX NUT, 3/4" - 16 2
	24 10387G1 COTTER PIN, .125" X 1.50" LG 2
	25 652248 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	26 652249 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	1 652854 CAB, ROPS KIT 1
	2 652855 CAB, UTILITY KIT 1
	3 652856 CAB, BALL CAGE KIT 1
	1 614015 8 VOLT BATTERY - T890 9
	2 612626 8 VOLT BATTERY - T875 9
	3 614381 8 VOLT BATTERY - T890, HYDROLINK 9
	4 614382 8 VOLT BATTERY - T875, HYDROLINK 9
	5 612867 BATTERY RETAINER 1
	6 631156 TERMINAL PROTECTOR 17
	7 616229 BATTERY HOLD DOWN WELDMENT 1
	8 00702G2 HEX NUT, 5/16" - 18 18
	9
	10 01101G01 TIE DOWN BOLT 2
	11 70386G01 TIE DOWN BOLT 2
	12 11027G1 FLANGED LOCK NUT, 5/16" - 18 5
	13 11841G1 BATTERY HOLD DOWN ANGLE 1
	14 01087G01 BATTERY HOLD DOWN ROD 1
	15
	16
	17 11098G6 LOCK NUT, 5/16" - 18 1
	18 00559G8 FLAT WASHER, 5/16" 5
	19 00438G6 HEX HEAD BOLT, 5/16" - 18 X 5/8" LG 1
	20 73218G02 BATTERY RETAINER ANGLE 1
	21
	22
	23
	24 652254G03 FRONT BATTERY RACK 1
	25 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	26 00559G8 FLAT WASHER, 5/16" 4
	27 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 5
	28 11098G6 LOCK NUT, 5/16" - 18 2
	29
	30 652572G03 REAR BATTERY RACK 1
	31 00565G8 LOCK WASHER, 5/16" 3
	32
	33 615352 POLYPROPYLENE CLAMP 2
	34 624372 HYDROLINK, SNAKE (SHORT) 1
	35 624371 HYDROLINK, SNAKE (LONG) 1
	1 651698G01 FRONT GRILLE ASSEMBLY WITH LIGHTS (INCLUDES ITEMS 3 - 5) 1
	2 651698G03 FRONT GRILLE ASSEMBLY WITH LED LIGHTS (INCLUDES ITEMS 3 - 4, 6) 1
	3 648564 FRONT GRILLE 1
	4 651437 LENS COVER 1
	5 651411G01 HEADLIGHT 1
	6 651411G03 LED HEADLIGHT 1
	7 619100 HEADLIGHT 1
	8 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 9
	9 71781G02 VINYL TAPE (FOR VEHICLES WITHOUT TURN SIGNAL LIGHTS) 1
	10 619102 TURN SIGNAL BULB 1
	11 654465 JUMPER HARNESS, LED HEADLIGHT 1
	12 17867G1 TURN SIGNAL SWITCH ASSEMBLY 1
	13 20965G3 STEERING COLUMN COVER 1
	14 31539G1 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED) 2
	15
	16 75711G01 JUMPER PLUG (TAILLIGHT) 1
	17
	18 32860G01 HORN 1
	19 32739G3 TAILLIGHT 1
	20
	21 613271 REVERSE BUZZER 1
	22 01041G01 ALUMINUM RIVET, 5/32" 2
	23 31539G01 NYLON CLAMP, 15.5" LG 1
	24
	25 21320G4 15AMP CIRCUIT BREAKER, 24V (ELECTRIC BED LIFT OPTION) 1
	26 01041G01 ALUMINUM RIVET, 5/32" 2
	1 652987G01 GAUGE PANEL (KEY, FUEL/SOC) 1
	2 652987G02 GAUGE PANEL (KEY, FUEL/SOC, 12V OUTLET) 1
	3 652987G03 GAUGE PANEL (KEY, 12V OUTLET, USB, FUEL/SOC) 1
	4 608290 SELF TAPPING SCREW, #10 - 16 X 3/4" LG 2
	5 627035 PLUG 4
	6 602184 CLIP 2
	7 20271G10 HOLE PLUG, DIA 1.125" 1
	8
	9 71055G01 ALUMINUM RIVET, 3/16" X 1" LG 2
	10 637067 12V POWER OUTLET LABEL (CE VEHICLES) 1
	11 71078G01 12V POWER OUTLET 1
	12
	13 631656 STATE OF CHARGE METER 1
	14 639384 USB PORT HOUSING ASSEMBLY (INCLUDES ITEMS 15 - 16) 1
	15 639383 USB PORT HOUSING 1
	16 639382 USB PORT LID 1
	17 638233 USB ELECTRONICS 1
	18 17618G1 NYLON CLAMP, 8" LG 1
	19 651897G01 HORN SWITCH 1
	20
	21 611283 KEYSWITCH 1
	22 611282 KEY SET (COMMON) 1
	23 609682 KEYSWITCH 1
	24 609693 KEY SET (UNIQUE) 1
	25
	26 651897G04 TRUCK BED SWITCH 1
	27 651897G02 HEADLIGHT SWITCH (ON/OFF) 1
	28 651897G03 HEADLIGHT SWITCH (HI/LOW BEAM/OFF) 1
	1 633745 BRACKET 1
	2 633950 RUN/TOW SWITCH LABEL 1
	3 650304G01 TOGGLE SWITCH (INCLUDES HARDWARE) 1
	4 71055G01 ALUMINUM RIVET, 3/16" X 1" LG 2
	5
	6 620133 HOUR METER 1
	7 74696G01 RETAINER CLIP 1
	8
	9
	10 618916 STROBE LIGHT KIT (INCLUDES ITEMS 11 - 20) 1
	11 638496 STROBE LIGHT ASSEMBLY (INCLUDES ITEMS 12 - 13) 1
	12 639425 STROBE LIGHT 1
	13 17064G1 FEMALE PUSH ON TERMINALS 2
	14 00979G01 SOCKET HEAD SCREW, 10 - 24 X 7/8" LG 3
	15 00559G5 FLAT WASHER, #10 3
	16 14390G10 LOCK NUT, #10 - 24 3
	17 656405 STROBE LIGHT HARNESS 1
	18 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 16
	19 614901 SELF STRIPPING WIRE SPLICE (NOT ILLUSTRATED) 1
	20 35212G05 FUSE (NOT ILLUSTRATED) 1
	21
	22 656410 ACCESSORY LIGHTS KIT (NOT ILLUSTRATED) 1
	23 629631 DUAL SET LED LIGHTS KIT (NOT ILLUSTRATED) 1
	1 652030 CONTROL HARNESS 1
	2 640264 ON-BOARD CHARGER HARNESS 1
	3 31539G1 NYLON CLAMP, 15.5" LG 4
	4
	5 73063G01 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 6 - 14) 1
	6 602594 CHARGER WIRE HARNESS WITH FUSE 1
	7 73051G29 CHARGING RECEPTACLE 1
	8 25978G25 18 GA WIRE (RED) 1
	9 * RECEPTACLE COVER 1
	10 * FEMALE CONNECTOR 2
	11 * INSULATOR SLEEVE 1
	12 * BRASS SCREW, #10 - 32 X 1/2" LG 2
	13 * PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	14 * LOCK NUT, #6 - 32 3
	15 71055G02 ALUMINUM RIVET, 3/16" 4
	16
	17 639412 RECEPTACLE COVER PLATE (CE VEHICLES) 1
	18 14601G13 ALUMINUM RIVET, 5/32" X 9/16" (CE VEHICLES) 4
	19 638478 AC RECEPTACLE (CE VEHICLES) 1
	20 639167 RECEPTACLE BRACKET (CE VEHICLES) 1
	21 00379G4 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1/2" LG (CE VEHICLES) 4
	22 14390G10 LOCK NUT, #10 - 24 (CE VEHICLES) 4
	1 610536 ON-BOARD CHARGER RECEPTACLE 1
	2 71055G02 RIVET, 3/16" 4
	3
	4 633778 DC-DC CONVERTER (72V) (INCLUDES ITEM 6) 1
	5 23726G11 SPACER 2
	6 * LOCK NUT, 1/4" - 20 2
	7
	8 634270G03 4 GA BATTERY WIRE, 15" LG 6
	9 634270G04 4 GA BATTERY WIRE, 22" LG 1
	10 634210G08 4 GA BATTERY WIRE, 60" LG 1
	11 634210G09 4 GA BATTERY WIRE, 38" LG 1
	12 634270G01 4 GA BATTERY WIRE, 6" LG 1
	13
	14 31539G1 NYLON CLAMP, 15.5" LG 2
	15
	16 649890 FUSE BLOCK MOUNTING PLATE 1
	17 613373 PAN HEAD TORX TAPPING SCREW, M4.8 - 1.6 X 22MM LG 3
	18 35212G01 FUSE, 15A 3
	19 630034 FUSE PANEL 1
	20 635806 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 1" LG 2
	21
	22 614472 HAND PUMP 1
	23 614521 REGULATED SUPPLY HOSE, 20FT LG 1
	1 652979 ELECTRONIC SPEED CONTROL ASSEMBLY, 72V (INCLUDES ITEMS 2 - 13) 1
	2 652398 CONTROLLER, 350A 1
	3 606262 HEX HEAD BOLT, M8 - 1.25 X 16MM LG 1
	4 606272 LOCK WASHER, 8MM 1
	5 634270G05 4 AWG BATTERY WIRE, 18" 1
	6 635406 CONTROLLER BRACKET 1
	7 00797G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	8 00642G7 FLAT WASHER, 5/16" 4
	9 11027G2 FLANGED LOCK NUT, 1/4" - 20 6
	10 12914G1 FASTON TAB 2
	11 621330 SOLENOID 1
	12 22281G3 TRIM (BLACK), 1.5" 1
	13 32372G8 TRIM (VINYL), 4" 1
	14
	15 00922G3 FLAT WASHER, 7/16" 2
	16 00734G1 LOCK NUT, 7/16" - 14 2
	17 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	18 31539G1 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED) 1
	19
	20 00414G7 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 1
	21 00559G7 FLAT WASHER, 1/4" 1
	22 11027G2 LOCK NUT, 1/4" - 20 1
	23
	24 635407 CONTROLLER COVER 1
	25 627579 HEX HEAD BOLT, M10 - 1.5 X 35MM LG 1
	26 635363 U-NUT (BARREL), M10 X 1.5 1
	27
	28
	29 606421 HEX HEAD BOLT, M6 - 1 X 30MM LG 2
	30 635402 HEX INSERT NUT, M6 X 1 2
	31 601476 LOCK NUT, M6 - 1 2
	32 606262 HEX HEAD BOLT, M8 - 1.25 X 16MM LG 4
	33 606272 LOCK WASHER, 8MM 4
	34
	35 16816G2 RATCHET RIVET, .25" X .887" 1
	36 16816G5 RATCHET RIVET, .187" X .550" 2
	1 652823 FRONT AXLE 1
	2 70990G03 LEAF SPRING 2
	3 70930G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70802G01 SPINDLE ASSEMBLY 1
	5 632925 FLANGED BUSHING, O.D 35MM X I.D 25MM 1
	6 632926 BEARING, O.D 28MM 1
	7 25146G1 GREASE SEAL 1
	8 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	9 35886G01 WHEEL HUB 1
	10
	11 12093G1 SLOTTED NUT, #1 - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091G2 SPINDLE CAP 1
	14 70754G01 THRUST WASHER (SS), 1.3" 1
	15
	16 70931G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 13 AND 17) 1
	17 70803G01 SPINDLE ASSEMBLY 1
	18
	19 00560G3 FLAT WASHER, 1/2" 2
	20 70745G01 KING PIN TUBE, 4.36" LG 1
	21 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 1
	22 14390G6 LOCK NUT, 1/2" - 13 1
	23 652258 SPRING PLATE 2
	24 00734G1 LOCK NUT, 7/16" - 14 6
	25 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 6
	26 10435G1 SHOCK ABSORBER WASHER 4
	27 10194G1 RUBBER SHOCK ABSORBER BUSHING 4
	28 00532G6 HEX NUT, 1/4" - 20 2
	29 76419G01 SHOCK ABSORBER 1
	30 10044G01 VINYL CAP 2
	1 70964G01 STEERING BOX ASSEMBLY (INCLUDES ITEMS 2 - 23) 1
	2 70965G01 STEERING RACK COVER AND BEARING 1
	3
	4 * JAM NUT, 1/2" - 20 1
	5 70750G01 RETAINING RING (EXTERNAL) 1
	6 15112G1 BALL BEARING, O.D 1.65" X I.D .78" 1
	7 70603G01 PINION 1
	8 70751G01 RETAINING RING (INTERNAL) 1
	9 70638G01 SEAL (PINION) 1
	10 70604G01 STEERING RACK 1
	11 * SET SCREW, #10 - 32 X .25" LG 1
	12 70590G01 RACK LOADER 1
	13 70666G01 COMPRESSION SPRING 1
	14 70645G01 GASKET (RACK LOADER COVER) 1
	15 652259 COVER (RACK LOADER) 1
	16 71102G01 HEX WASHER HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	17 10389G3 GREASE FITTING (STRAIGHT) 1
	18 74694G01 ROD END (INNER) 1
	19 70961G01 RACK BOOT 1
	20 12416G2 NYLON CLAMP, 10" 1
	21 11391G8 HOSE CLAMP, 1.81" 1
	22
	23 70695G01 TIE ROD END (OUTER) (INCLUDES ITEMS 24 - 25) 1
	24 50641G1 GROMMET 1
	25 50209G2 HEX SLOTTED NUT, 7/16" - 20 1
	26 10387G2 COTTER PIN, 3/32" X 1" 1
	1 00464G8 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	2 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3.5" LG 1
	3 70667G02 SPACER, O.D, 1" X I.D .46" X 1.2" LG 2
	4 70667G04 SPACER, O.D 1" X I.D .46" X .69" LG 1
	5 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	6 00560G2 FLAT WASHER, 7/16" 7
	7 00734G1 LOCK NUT, 7/16" - 14 3
	8 00532G7 HEX NUT, 1/4" - 20 1
	9 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	10 00879G1 LOCK WASHER, 3/8" 4
	11
	12 70758G05 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 13 - 25) 1
	13 70610G03 STEERING COLUMN 1
	14 28569G01 STEERING COLUMN BUSHING 1
	15 01022G01 HEX WASHER HEAD BOLT, #6 - 20 X 5/16" LG 1
	16 70607G01 STEERING SHAFT 1
	17 15112G1 BALL BEARING, O.D 1.65" X I.D .78" 1
	18 70887G01 WAVE WASHER 1
	19
	20 70580G01 INTERMEDIATE SHAFT 1
	21 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG 1
	22 00565G8 LOCK WASHER, 5/16" 2
	23
	24 70751G01 RETAINING RING (INTERNAL) 1
	25 70888G01 RETAINING RING (EXTERNAL) 1
	26
	27 602980 STEERING WHEEL (PREMIUM) 1
	28 602979 STEERING WHEEL 1
	29 71147G01 STEERING WHEEL COVER 1
	30 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG 1
	31 00565G8 LOCK WASHER, 5/16" 1
	32 14390G2 LOCK NUT, 5/8" - 18 1
	33
	34
	35
	36 70876G02 TIE ROD ASSEMBLY, 26.44" LG (INCLUDES ITEMS 37 - 41) 1
	37 70897G02 THREADED ROD (24" LG) 1
	38 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	39 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	40 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	41 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	42 00734G1 LOCK NUT, 7/16" - 14 2
	43
	44 652801 SCORECARD HOLDER 1
	1 615557 MOTOR, 72V 1
	2 601327 LOCK WASHER, 6MM 6
	3 629597 GASKET 1
	4 629596 COVER 1
	5 601327 LOCK WASHER, 6MM 3
	6 616716 HEX HEAD BOLT, M6 - 1 X 16MM LG 3
	7 605741 HEX HEAD BOLT, M6 - 1 X 25MM LG 6
	8 630761 LOOP CLAMP 1
	9 614252 SPEED SENSOR KIT (INCLUDES ITEMS 10 - 11) 1
	10 612741 SPEED SENSOR 1
	11 614253 PAN HEAD TORX SCREW, M6 - 1 X 12MM LG 1
	12
	13
	14 635137G01 MOTOR WIRE (U), 2AWG, 44" 1
	15 635137G02 MOTOR WIRE (V), 2AWG, 41" 1
	16 635137G03 MOTOR WIRE (W), 2AWG, 37" 1
	1 633600 REAR AXLE WITH LSD, 16.99:1 (INCLUDES ITEMS 5 - 42) 1
	2 633599 REAR AXLE, 16.99:1 (INCLUDES ITEMS 4, 7 - 42) 1
	3
	4 601082 DIFFERENTIAL ASSEMBLY 1
	5 614059 LSD CARRIER WITH CC CLUTCH 1
	6
	7 15118G1 HEX HEAD BOLT, 3/8" - 16 X 2.125" LG 4
	8 15558G1 HEX HEAD BOLT, 5/16" - 18 X .75" LG 10
	9 17473G1 BEARING ASSEMBLY 2
	10 23519G2 BALL BEARING SINGLE LIP SEAL 1
	11 23520G1 BALL BEARING 1
	12 23530G1 RETAINER RING 1
	13 24628G1 O-RING SEAL 1
	14 601084 LOCK NUT, 3/8" - 24 4
	15
	16
	17 608811 END CAP 2
	18 611788 BALL BEARING 2
	19 612064 OIL SEAL 2
	20 612824 GASKET 1
	21 617608 AXLE SHAFT (DRIVER SIDE) 1
	22 617609 AXLE SHAFT (PASSENGER SIDE) 1
	23 620327 INPUT GEAR 1
	24 620328 OIL SEAL 1
	25 620335 HEX HEAD BOLT, 3/8" - 24 X 1.25" LG 4
	26
	27
	28 620340 BALL BEARING 1
	29 620345 O-RING, 18MM 2
	30 620347 RUBBER PLUG 1
	31 620348 DIFFERENTIAL COVER PLATE 1
	32 620349 INTERMEDIATE GEAR ASSEMBLY 1
	33 620350 DRIVE GEAR 1
	34 620355 BALL BEARING 1
	35 620358 O-RING, 18MM 2
	36 620359 RETAINING RING 6
	37
	38
	39 620329 INPUT GEARS KIT (NOT ILLUSTRATED) 1
	40 620361 INTERNAL GEARS KIT (NOT ILLUSTRATED) 1
	41 620362 BALL BEARING KIT (NOT ILLUSTRATED) 1
	42 620363 DIFFERENTIAL COVER ASSEMBLY KIT (NOT ILLUSTRATED) 1
	1 76418G01 SHOCK ABSORBER 1
	2 10435G1 SHOCK ABSORBER WASHER, I.D. .406" X O.D. 1.25" 4
	3 10194G1 RUBBER BUSHING 4
	4 00532G6 HEX NUT, 3/8" - 24 2
	5 10044G01 VINYL CAP 1
	6 627738 HEAVY DUTY LEAF SPRING, 600 LBS 2
	7 605445 BUSHING, 49 MM 2
	8 652708G03 LIFT BRACKET 1
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 4
	11 00430G12 HEX HEAD BOLT, 3/8" - 16 X 5 1/2" LG 4
	12
	13 70289G02 SPLIT SPACER (STEEL), I.D .376" X O.D 1" X 1" LG 2
	14 624030 FLANGED BUSHING 4
	15 652252G03 SHACKLE BRACKET 1
	16 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG 2
	17 11098G5 LOCK NUT, 3/8" - 16 2
	18
	19 652713G103 MOUNTING PLATE (DRIVER SIDE) 1
	20 652713G203 MOUNTING PLATE (PASSENGER SIDE) 1
	21 70492G01 RUBBER BUMPER 1
	22
	23
	24 608654 SPLIT LOCK WASHER, M10 1
	25 00974G01 HEX NUT, M10 X 1.0 1
	26 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG 1
	27 12262G1 LOCK NUT, 3/8" - 16 1
	28 00643G1 FLAT WASHER, 3/8" 1
	1 641897G00** SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 4) 1 641897G0001 OYSTER 641897G0002 STONE BEIGE 641897G0006 BLACK 641897G0004 GRAY
	2 644820G01 VINYL SEAT BACK COVER 1 644820G01 OYSTER 644820G02 STONE BEIGE 644820G06 BLACK 644820G04 GRAY
	3 605529 SEAT BACK COVER 1
	4 644268 SEAT BACK HIP BASE 1
	5 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 2
	6 00664G7 LOCK WASHER, 1/4" 2
	7 617533 PUSH RIVET 4
	8
	9
	10
	11 629269G15** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 12 - 20) 1 629269G1501 OYSTER 629269G1502 STONE BEIGE 629269G1506 BLACK 629269G1504 GRAY
	12 644819G0* VINY SEAT BOTTOM COVER 1 644819G01 OYSTER 644819G02 STONE BEIGE 644819G06 BLACK 644819G04 GRAY
	13 00720G08 FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1" LG 6
	14 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	15 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	16 617645 HIP RESTRAINT (DRIVER SIDE) 1
	17 71610G01 SEAT HINGE 2
	18 644351 SEAT BOTTOM WOOD ASSEMBLY 1
	19 602551 SEAT BOTTOM COVER 1
	20 16816G2 RATCHET RIVET, .25" X .887" (NOT ILLUSTRATED) 4
	1 74971G01 SEAT BACK SUPPORT PLATE 1
	2 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	3 00642G8 FLAT WASHER, 5/16" 2
	4 11098G6 LOCK NUT, 5/16" - 18 1
	5 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 1
	6
	7 71263G01 ACCESS COVER 1
	8 18436G1 DRIVE RIVET, 3/16" 3
	9
	10 652243G03 SEAT BACK SUPPORT BRACKET 1
	11 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1.25" LG 2
	12 11098G5 LOCK NUT, 3/8" - 16 1
	13 00643G1 FLAT WASHER, 3/8" 1
	14
	15 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17) 1 71274G01 WHITE 71274G02 BLACK 71274G03 TAN 71274G04 GRAY 71274G05 OYSTER 71274G07 BROWN
	16 18144G** VINYL SEAT BACK COVER 1 18144G2 WHITE 18144G3 BLACK 18144G4 TAN 18144G5 GRAY 18144G6 OYSTER 18144G8 BROWN
	17 74889G01 PLASTIC SEAT BACK COVER (BLACK) 1
	18 652444G03 BED BUMPER BRACKET 2
	19 605056 HEX HEAD BOLT, 1/4" - 20 X 1" LG 2
	20 00664G7 LOCK WASHER, 1/4" 2
	21
	22
	23 629269G01** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 35) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GRAY 629269G0105 WHITE 629269G0106 BLACK 629269G0107 BROWN
	24 71602G** VINYL SEAT BOTTOM COVER 1 71602G01 WHITE 71602G02 GRAY 71602G03 OYSTER 71602G04 TAN 71602G06 BLACK 71602G07 BROWN
	25 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	26 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	27 71610G01 SEAT HINGE 2
	28 00720G08 FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1" LG. 6
	29 645492 SEAT BOTTOM 1
	30 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	31 617645 HIP RESTRAINT (DRIVER SIDE) 1
	32 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	33 23222G1 FLAT STAPLE (NOT ILLUSTRATED) AR
	34 17074G1 RUBBER PAD 2
	35 23223G1 FLAT STAPLE (NOT ILLUSTRATED) AR
	1 641897G00** SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 4) 1 641897G0001 OYSTER 641897G0002 STONE BEIGE 641897G0006 BLACK 641897G0004 GRAY
	2 644820G01 VINYL SEAT BACK COVER 1 644820G01 OYSTER 644820G02 STONE BEIGE 644820G06 BLACK 644820G04 GRAY
	3 605529 SEAT BACK COVER 1
	4 644268 SEAT BACK HIP BASE 1
	5 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	6 00664G7 LOCK WASHER, 1/4" 4
	7 617533 PUSH RIVET 4
	8
	9
	10
	11 629269G18** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 12 - 22) 1 629269G1801 OYSTER 629269G1802 STONE BEIGE 629269G1806 BLACK 629269G1804 GRAY
	12 644819G0* VINY SEAT BOTTOM COVER 1 644819G01 OYSTER 644819G02 STONE BEIGE 644819G06 BLACK 644819G04 GRAY
	13 00720G08 FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1" LG 6
	14 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	15 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	16 617645 HIP RESTRAINT (DRIVER SIDE) 1
	17 71610G01 SEAT HINGE 2
	18 651765 SEAT BOTTOM WOOD ASSEMBLY 1
	19 602551 SEAT BOTTOM COVER 1
	20 16816G2 RATCHET RIVET, .25 X .887 4
	21
	22 637082 FRONT SEAT BRACKET ASSEMBLY (CE VEHICLES) (INCLUDES ITEMS 23, 24) 1
	23 635659 FRONT SEAT BRACKET 1
	24 635958 QUARTER TURN SCREW ASSEMBLY 2
	25 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 2
	1 635660 SEAT LATCH REAR BRACKET 1
	2 10570G12 RIVET, .257 X .556 2
	3 635654 QUATER TURN CLIP-ON RECEPTACLE 2
	4
	5
	6 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 7, 8) 1 71274G01 WHITE 71274G02 BLACK 71274G03 TAN 71274G04 GRAY 71274G05 OYSTER 71274G07 BROWN
	7 18144G** VINYL SEAT BACK COVER 1 18144G2 WHITE 18144G3 BLACK 18144G4 TAN 18144G5 GRAY 18144G6 OYSTER 18144G8 BROWN
	8 74889G01 PLASTIC SEAT BACK COVER (BLACK) 1
	9 605056 HEX HEAD BOLT, 1/4" - 20 X 1" LG 2
	10 00664G7 LOCK WASHER, 1/4" 2
	11
	12
	13 629269G14** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 14 - 24) 1 629269G1401 OYSTER 629269G1403 TAN 629269G1404 GRAY 629269G1405 WHITE 629269G1406 BLACK 629269G1407 BROWN
	14 71602G** VINYL SEAT BOTTOM COVER 1 71602G01 WHITE 71602G02 GRAY 71602G03 OYSTER 71602G04 TAN 71602G06 BLACK 71602G07 BROWN
	15 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	16
	17 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	18 71610G01 SEAT HINGE 2
	19 00720G08 FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1" LG. 6
	20 645485 SEAT BOTTOM 1
	21 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	22 617645 HIP RESTRAINT (DRIVER SIDE) 1
	23 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 10
	24 17074G1 RUBBER PAD 2
	1 XXXXXX SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) 1 617895 GRAY 617897 BROWN 621026 OYSTER 621027 TAN 621036 BLACK
	2 XXXXXX SEAT BOTTOM VINYL 617892 GRAY 617893 BROWN 615646 OYSTER 615647 TAN 615648 BLACK
	3 645820 SEAT BOTTOM 1
	4 617401 SEAT BOTTOM FOAM 1
	5
	6
	7 627157 DECK BOARD ASSEMBLY 1
	8
	9 71274G0* BACK REST ASSEMBLY (INCLUDES ITEMS 10 - 14) 1 71274G04 GRAY 71274G07 BROWN 71274G05 OYSTER 71274G03 TAN 71274G02 BLACK
	10 18144G* SEAT BACK COVER 18144G2 BLACK 18144G3 TAN 18144G4 GRAY 18144G6 OYSTER 18144G8 BROWN
	11 644269 SEAT BACK BASE 1
	12 25433G4 SEAT BACK FOAM 1
	13 74489G01 SEAT BACK COVER 1
	14 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	15
	16 619756 RUBBER BUMPER 2
	17 616671 FLAT WASHER, 8MM 2
	18 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 5/8" LG 2
	1 627804 SEAT BACK WELDMENT 1
	2 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	3 00664G7 LOCK WASHER, 1/4" 4
	4 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	5 14390G4 LOCK NUT, 1/4" - 20 8
	6
	7
	8 638060 SWELL LATCH 2
	9 637994 SWING DECK BOARD FILLER 1
	10 640577 RUBBER PAD 6
	11 00793G2 FLAT WASHER (SS), 1/4" 2
	12 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	13 640259 SEAT FRAME 1
	14 01110G01 FLAT WASHER, 1/4" 4
	1 627783 FLIP SEAT ARMREST 2
	2 630673 CARRIAGE BOLT, 3/8" - 16 X 2.25" LG 4
	3 630643 LOCK NUT, 3/8" - 16 6
	4 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 2
	5 00560G1 FLAT WASHER, 3/8" 4
	6
	7
	8 627797 SEAT FRAME BRACKET 2
	9 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 2
	10 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	11
	12 628552 FOOTREST WELDMENT 1
	13 00463G4 FLANGED HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	14 00560G2 FLAT WASHER, 7/16" 4
	15 00734G1 LOCK NUT, 7/16" - 14 2
	16
	17 311398 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG 2
	18 00560G3 FLAT WASHER, 3/8" 4
	19 14390G6 LOCK NUT, 1/2" - 13 2
	20 624030 FLANGE BUSHING 4
	21
	22 643451 FOOT REST HANDLE ASSEMBLY (INCLUDES ITEMS 23 - 27) 1
	23 646777 FOOT REST HANDLE WELDMENT 1
	24 643468 KNOB, 1/2 - 13 1
	25 651665 REAR FACING SEAT AND DECK WARNING LABEL 1
	26 00428G4 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG 1
	27 11098G5 LOCK NUT, 3/8" - 16 1
	1 649869 TRUCK BED ASSEMBLY, 40" (PLASTIC) (INCLUDES ITEMS 2 - 15) 1
	2 649871 BED, 40" 1
	3 649872 TAILGATE, 40" 1
	4 651108 LOWER STIFFENER 1
	5 16705G2 PAN HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 5/8" LG 12
	6 651107 UPPER STIFFENER 1
	7 645082 TAILGATE LATCH 2
	8 654661 PHILLIPS HEAD SCREW, 1/4" - 20 X 2.75" LG 4
	9 14390G4 LOCK NUT, 1/4" - 20 4
	10 651635 TAILGATE CABLE ASSEMBLY 2
	11 651110 TAILGATE BRACKET 2
	12 73460G01 SHOULDER BOLT, .875" DIA X 3/4" LG 4
	13
	14 652226 FLAT HEAD SCREW, 1/4" - 20 X 5/8" LG 6
	15 651109 PIVOT PIN 2
	1 71571G01 CLEVIS PIN, .5" DIA X 5.25" LG 2
	2 00571G5 FLAT WASHER, 1/2" 2
	3 71570G01 BUSHING (ACETAL), 2.3" LG 2
	4 624030 FLANGED BUSHING, .93" LG 4
	5 21683G1 COTTER PIN, .320" X 2.969" 2
	6 71537G02 GAS SPRING 1
	7 602904 BED TETHER CABLE ASSEMBLY 1
	8 14443G12 CLEVIS PIN, .5" DIA X 2.22" LG 1
	9 21683G1 COTTER PIN, .320" X 2.969" 1
	10 71569G02 GAS SPRING CHANNEL 1
	11 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 6
	12 00642G7 FLAT WASHER, 1/4" 6
	13 14443G10 CLEVIS PIN, .5" DIA X 3" LG 1
	14 21683G1 COTTER PIN, .320" X 2.969" 1
	15
	16
	17
	18 651708 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 19 - 26) 1
	19 647965 LATCH 1
	20 652440G03 LATCH RETAINER BRACKET 1
	21 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 4
	22 71704G01 HANDLE GRIP 2
	23 652442G03 LATCH KEEPER PLATE 2
	24 71538G01 TORSION SPRING 1
	25 70113G01 ADJUSTABLE RUBBER BUMPER 2
	26 11027G1 LOCK NUT, 5/16" - 18 2
	1 71571G01 CLEVIS PIN, .5" DIA X 5.25" LG 2
	2 00571G5 FLAT WASHER, 1/2" 2
	3 71570G01 BUSHING (ACETAL), 2.3" LG 2
	4 624030 FLANGED BUSHING, .93" LG 4
	5 21683G1 COTTER PIN, .320" X 2.969" 2
	6 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 8
	7 00642G7 FLAT WASHER, 1/4" 8
	8 71547G02 CHANNEL OUTRIGGER 1
	9
	10
	11
	12 653323 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 13 - 21) 1
	13 27612G04 ELECTRIC ACTUATOR 1
	14 27613G01 SPACER, .75" O.D. X .5" I.D. 2
	15 14443G10 CLEVIS PIN, .5" X 3" LG 1
	16 14443G11 CLEVIS PIN, .5" X 1.92" LG 1
	17 21683G1 COTTER PIN, .320" X 2.969" 2
	18 653362 ELECTRIC DUMP HARNESS 1
	19 17618G1 NYLON CLAMP, 8" LG 7
	20 21320G04 CIRCUIT BREAKER, 15A 24V 1
	21 01041G01 RIVET (ALUMINUM), 5/23" DIA 2
	1 652838 MESH NET FOR PLASTIC BED (INCLUDES MOUNTING HARDWARE) 1
	2
	3 652349 D-RING KIT FOR PLASTIC BED (INCLUDES 4 AND 5) 1
	4 650566 D-RING (PLASTIC BED) 4
	5 73296G01 HEX HEAD BOLT, M8 - 1.5 X 16MM LG 4
	1 652510 TOOL HOLDER KIT (PLASTIC BED) (INCLUDES ITEMS 2 - 3) 1
	2 652657 BED DIVIDER 1
	3 651732 LONG HANDLER TOOL HOLDER 1
	1 653275 FLAT TRUCK BED ASSEMBLY (INCLUDES ITEMS 2 - 19) 1
	2 647761 BED FRAME 1
	3 649424 FRONT PANEL ASSEMBLY 1
	4 648142 CORNER EXTRUSION 2
	5 648754 SIDE PANEL EXTRUSION CAP 2
	6 650187 PAN HEAD PHILLIPS SCREW, M8 - 1.25 X 12MM LG 4
	7 648829 BED SPACER (ALUMINUM) 4
	8 650116 ROUND HEAD TORX SCREW, 3/8" - 16 X 1 1/2" LG 4
	9 20835G1 FLAT WASHER, .62" O.D. X .385" I.D. 2
	10 11027G5 FLANGED LOCK NUT, 3/8" - 16 8
	11 648778 ROUND HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 4
	12 650167 ROUND HEAD TORX SCREW, 5/16" - 18 X 3/4" LG 4
	13 655642 SQUARE NUT, 5/16" - 18 4
	14 70113G01 ADJUSTABLE BUMPER (RUBBER) 2
	15 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	16 647976 BED MOUNT (ALUMINUM) 6
	17 649153 HEX HEAD BOLT, 3/8" X 16 X 4" LG 6
	18 00560G1 FLAT WASHER, 3/8" 6
	19 11098G5 LOCK NUT, 3/8" - 16 6
	1 71537G02 GAS SPRING 1
	2 602904 BED TETHER CABLE ASSEMBLY 1
	3 14443G12 CLEVIS PIN, .5" X 2.22" LG 1
	4 21683G1 COTTER PIN, .320" X 2.969" 4
	5 14443G13 CLEVIS PIN, .5" X 3.5" LG 3
	6 624030 FLANGED BUSHING, .93" LG 4
	7
	8
	9
	10 653279G01 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 11 - 16) 1
	11 652437 ALUMINUM BED LATCH 1
	12 71704G01 HANDLE GRIP 2
	13 650239 LATCH CLAMP BRACKET 2
	14 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 4
	15 30177G1 BRAKE SPRING 1
	16 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X .75" LG 1
	1 14443G13 CLEVIS PIN, .5" X 3.5" LG 2
	2 624030 FLANGED BUSHING, .93" LG 4
	3 21683G1 COTTER PIN, .320" X 2.969" 2
	4
	5
	6
	7 653323 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 8 - 14) 1
	8 27612G04 ELECTRIC ACTUATOR, 48V (1000) 1
	9 27613G01 SPACER, .75" O.D. X .5" I.D. 2
	10 14443G10 CLEVIS PIN, .5" X 3" LG 1
	11 14443G11 CLEVIS PIN, .5" X 1.92" LG 1
	12 21683G1 COTTER PIN, .320" X 2.969" 2
	13 653362 ELECTRIC DUMP HARNESS 1
	14 17618G1 NYLON CLAMP, 8" LG 7
	1 649005 TRUCK BED ASSEMBLY (ALUMINUM) (INCLUDES ITEMS 2 - 34) 1
	2 649424 FRONT PANEL ASSEMBLY 1
	3 648142 CORNER EXTRUSION 2
	4 648829 BED SPACER (ALUMINUM) 4
	5 650116 ROUND HEAD TORX SCREW, 3/8" - 16 X 1 1/2" LG 4
	6 650167 ROUND HEAD TORX SCREW, 5/16" - 18 X 3/4" LG 12
	7 655642 SQUARE NUT, 5/16" - 18 12
	8 648778 ROUND HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 14
	9 1027G5 FLANGED LOCK NUT, 3/8" - 16 18
	10 648754 CORNER EXTRUSION CAP 2
	11 650187 PAN HEAD PHILLIPS SCREW, M8 - 1.25 X 12MM LG 8
	12 648858 SIDE PANEL ASSEMBLY (DRIVER SIDE) 1
	13 648861 SIDE PANEL ASSEMBLY (PASSENGER SIDE) 1
	14 648862 TAILGATE ASSEMBLY 1
	15 647761 BED FRAME 1
	16 649219 POST EXTRUSION 2
	17 649003 FOAM TAPE (BLACK) 2
	18 648745G01 TAILGATE BRACKET (DRIVER SIDE) 1
	19 648745G02 TAILGATE BRACKET (PASSENGER SIDE) 1
	20 648814 ROUND HEAD TORX SCREW, 3/8" - 16 X 3 1/4" LG 2
	21 00560G1 FLAT WASHER, 3/8" 8
	22 649091 PLAIN FLANGE BEARING 4
	23 648809 TAILGATE BUSHING 2
	24 652781 TAILGATE LATCH ASSEMBLY 2
	25 00740G4 TRUSS HEAD PHILLIPS SCREW, #10 - 32 X 1/2" LG 4
	26 00734G5 LOCK NUT #10 - 32 4
	27 650188 TAILGATE LATCH BRACKET 2
	28 650178 EXTRUSION POST CAP 2
	29 00614G4 PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1/2" LG 4
	30 70113G01 ADJUSTABLE BUMPER (RUBBER) 2
	31 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	32 647976 BED MOUNT (ALUMINUM) 6
	33 649153 HEX HEAD BOLT, 3/8" X 16 X 4" LG 6
	34 11098G5 LOCK NUT, 3/8" - 16 6
	1 71537G02 GAS SPRING 1
	2 602904 BED TETHER CABLE ASSEMBLY 1
	3 14443G12 CLEVIS PIN, .5" X 2.22" LG 1
	4 21683G1 COTTER PIN, .320" X 2.969" 4
	5 14443G13 CLEVIS PIN, .5" X 3.5" LG 3
	6 624030 FLANGED BUSHING, .93" LG 4
	7
	8
	9
	10 653279G01 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 11 - 16) 1
	11 652437 ALUMINUM BED LATCH 1
	12 71704G01 HANDLE GRIP 2
	13 650239 LATCH CLAMP BRACKET 2
	14 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 4
	15 30177G1 BRAKE SPRING 1
	16 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X .75" LG 1
	1 14443G13 CLEVIS PIN, .5" X 3.5" LG 2
	2 624030 FLANGED BUSHING, .93" LG 4
	3 21683G1 COTTER PIN, .320" X 2.969" 2
	4
	5
	6
	7 653323 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 8 - 14) 1
	8 27612G04 ELECTRIC ACTUATOR, 48V (1000) 1
	9 27613G01 SPACER, .75" O.D. X .5" I.D. 2
	10 14443G10 CLEVIS PIN, .5" X 3" LG 1
	11 14443G11 CLEVIS PIN, .5" X 1.92" LG 1
	12 21683G1 COTTER PIN, .320" X 2.969" 2
	13 653362 ELECTRIC DUMP HARNESS 1
	14 17618G1 NYLON CLAMP, 8" LG 7
	1 650970 HOOP RACK KIT (INCLUDES ITEMS 2 - 8) 1
	2 650766 ALUMINUM BED HOOP 2
	3 651561 SERRATED FLANGED BOLT, 3/8" - 16 X 2" LG 8
	4 12262G1 FLANGED LOCK NUT, 3/8" - 16 8
	5 650931 HOOK RACK TIE BAR 2
	6 650950 HOOK RACK TIE BAR BRACKET 4
	7 652310 ROUND HEAD TORX BOLT, 5/16" - 18 X 2" LG 16
	8 11027G1 FLANGED LOCK NUT, 5/16" - 18 16
	9
	10
	11 650921 LADDER TIE DOWN AND HOOK KIT (INCLUDES ITEMS 12 - 16) 1
	12 651379 HOOK 4
	13 652310 ROUND HEAD TORX BOLT, 5/16" - 18 X 2" LG 8
	14 11027G1 FLANGED LOCK NUT, 5/16" - 18 8
	15 651338 EYE BOLT, 5/16" - 18 X 5" LG 4
	16 00642G8 FLAT WASHER, 5/16" 4
	1 625675 TOOL HOLDER KIT (INCLUDES ITEMS 2 - 6) 1
	2 651886 BED BAR 2
	3 651561 SERRATED FLANGED BOLT, 3/8" - 16 X 2" LG 4
	4 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	5 652697 END CAP, 1" 1 1/2" 2
	6 652615 QUICK FIST KIT (INCLUDES ITEMS 7 - 10) 1
	7 652590 QUICK FIST CLAMP (ORIGINAL) 2
	8 646404 QUICK FIST CLAMP (MINI) 2
	9 648271 PAN HEAD TORX SCREW, #8 - 15 X 1" LG 4
	10 00559G4 FLAT WASHER, #8 4
	11
	12
	13 652347 L-TRACK D-LOOP KIT (NOT ILLUSTRATED) (INCLUDES ITEM 14) 1
	14 652346 L-TRACK D-LOOP 4
	1 652674 ALUMINUM BED DIVIDER KIT (INCLUDES ITEMS 2 - 5) 1
	2 652673 BED DIVIDER 1
	3 652677 BED DIVIDER BRACKET 2
	4 800385 HEX HEAD FLANGED BOLT, 3/8" - 16 X 3/4" LG 8
	5 12262G1 FLANGED LOCK NUT, 3/8" - 16 8
	1 651917G01 CANOPY TOP KIT (BLACK) (INCLUDES ITEMS 4, 7 - 22) 1
	2 651917G02 CANPOPY TOP KIT (TAN) (INCLUDES ITEMS 5, 7 - 22) 1
	3 651917G03 CANOPY TOP KIT (BEIGE) (INCLUDES ITEMS 6, 7 - 22) 1
	4 625292 CANOPY TOP (BLACK) 1
	5 625290 CANOPY TOP (TAN) 1
	6 625291 CANOPY TOP (BEIGE) 1
	7 654452 STRUT SET (INCLUDES ITEMS 8 - 10) 1
	8 647565 REAR STRUT 1
	9 648270 FRONT STRUT 1
	10 652328 HARDWARE KIT (INCLUDES ITEMS 11 - 22) 1
	11 652324 FLAT WASHER, O.D .692" X I.D .349" 8
	12 652326 HEX HEAD BOLT, 1/4" - 20 X 2.75" LG 4
	13 652319 LOCK NUT, 1/4 - 20 4
	14 625301 SPACER, .74" LG 4
	15 634810 FLAT WASHER, 5/16" 4
	16 634808 FLAT WASHER, 5/16" 4
	17 652315 LOCK WASHER, O.D .692" X I.D .349" 4
	18 652311 ROUND HEAD TORX SCREW (BLACK), 5/16" - 18 X 3" LG 4
	19 634807 SPACER, .5" LG 2
	20 652313 HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	21 652317 LOCK NUT, 5/16" - 18 X .34" LG 4
	22 634810 FLAT WASHER, 5/16" 4
	23
	24 653594 MESH NET KIT 1
	1 651916G01 BESTOP KIT (BLACK) (INCLUDES ITEMS 2 - 3) 1
	2 655556 SOFT TOP KIT 1
	3 651871 UTILITY STRUT SET (INCLUDES ITEMS 4 - 8) 1
	4 651715G01 REAR STRUT (DRIVER SIDE) 1
	5 651715G02 REAR STRUT (PASSENGER SIDE) 1
	6 651857 BRACE 1
	7 648270 FRONT STRUT 1
	8 652843 HARDWARE KIT (INCLUDES ITEMS 9 - 16) 1
	9 652311 ROUND HEAD TORX SCREW, 5/16" - 18 X 3" LG 8
	10 634810 FLAT WASHER, 5/16" 12
	11 654587 HEX NUT, 5/16" 4
	12 652313 HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	13 652317 LOCK NUT, 5/16" - 18 8
	14 634808 FLAT WASHER, 5/16" 4
	15 634807 SPACER, O.D .328 X I.D .75 2
	16 652315 LOCK WASHER, 5/16" 4
	17
	18
	19 601379 REAR VIEW MIRROR KIT (NOT ILLUSTRATED) 1
	1 652344G01 TOP ENCLOSURE (WHITE), 54" 1
	2 652344G02 TOP ENCLOSURE (BLACK), 54" 1
	3 652344G03 TOP ENCLOSURE (TAN), 54" 1
	4 652845G01 TOP ENCLOSURE (BLACK), 86" 1
	5 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 6 - 8) 1
	6 19496G1 REAR VIEW MIRROR 1
	7 19502G2 SUPPORT BRACKET 1
	8 19527G1 PAN HEAD SCREW (SS), #8 - 32 X 5/8" LG 1
	9
	10 649825 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 11 - 17, 25) 1
	11 613136 SASH 2
	12 649836 SEAL 1
	13 649849 SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 14 - 17) 1
	14 * WINDSHIELD 1
	15 603201 LOWER LATCH 2
	16 603198 UPPER LATCH 2
	17 604115 GROMMET 2
	18
	19
	20 649883 FULL WINDSHIELD KIT (INCLUDES ITEMS 21 - 25) 1
	21 * FLAT WINDSHIELD 1
	22 649885 SASH 1
	23 649836 SEAL 1
	24
	25 607014 WINDSHIELD HARDWARE KIT (INCLUDES ITEMS 26 - 27) 1
	26 604116 GROMMET 2
	27 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25 MM LG 2
	1 12091G2 SPINDLE CAP 2
	2 74175G01 DUST CAP 2
	3
	4
	5 608912 WHEEL COVER 4
	1 652263 WHEEL AND TIRE ASSEMBLY (KENDA) (INCLUDES ITEMS 2 - 4) 1
	2 652986 TIRE, 20 X 8 - 10, 6PLY 1
	3 643934 WHEEL, 10 X 6 1
	4 643948 VALVE STEM 1
	5 14723G1 LUG NUT, 1/2" - 20 4
	6
	7
	8 652392 WHEEL AND TIRE ASSEMBLY (KENDA) (INCLUDES ITEMS 9 - 11) 1
	9 652992 TIRE, 205/65 - 10, 6PLY 1
	10 643934 WHEEL, 10 X 6 1
	11 643948 VALVE STEM 1
	12 14723G1 LUG NUT, 1/2" - 20 4
	13
	14
	15 608914 WHEEL AND TIRE ASSEMBLY, TERRA TRAC (INCLUDES ITEMS 16 - 18 ) 1
	16 606141 TIRE, 22 X 11 X 10 1
	17 604927 WHEEL, 10 X 7 1
	18 604915 VALVE STEM 1
	19 601353 WHEEL CAP (ALLOY) 1
	20 605310 LUG NUT (CHROME), 1/2" - 20 X 1.88" LG 4
	21 650164 O-RING 1
	22
	23
	24 607252 WHEEL AND TIRE ASSEMBLY, TERRA TRAC (INCLUDES ITEMS 25 - 27) 1
	25 606142 TIRE, 23 X 10.5 X 12 1
	26 606149 WHEEL 1
	27 604915 VALVE STEM 1
	28 614272 WHEEL CAP 1
	29 606925 LUG NUT, 1/2" - 20 X 1.5" LG 4
	30
	31 644592 WHEEL AND TIRE ASSEMBLY, BK X (INCLUDES ITEMS 32 - 34) 1
	32 629713 TIRE, 23 X 10.5 - 12 1
	33 631041 WHEEL, 12 X 7 1
	34 11657G2 VALVE STEM 1
	35 630268 CENTER CAP 1
	36 14723G1 LUG NUT, 1/2" - 20 4



	655820_REAR SUSPENSION.pdf
	1 76418G01 SHOCK ABSORBER 1
	2 10435G1 SHOCK ABSORBER WASHER, I.D. .406" X O.D. 1.25" 4
	3 10194G1 RUBBER BUSHING 4
	4 00532G6 HEX NUT, 3/8" - 24 2
	5 10044G01 VINYL CAP 1
	6 627738 HEAVY DUTY LEAF SPRING, 600 LBS 2
	7 605445 BUSHING, 49 MM 2
	8 652708G03 LIFT BRACKET 1
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 4
	11 00430G12 HEX HEAD BOLT, 3/8" - 16 X 5 1/2" LG 4
	12 624030 FLANGED BUSHING 2
	13 70289G02 SPLIT SPACER (STEEL), I.D .376" X O.D. 1" X 1" LG 2
	14 624030 FLANGED BUSHING 4
	15 652252G03 SHACKLE BRACKET 1
	16 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG 2
	17 11098G5 LOCK NUT, 3/8" - 16 2
	18
	19 652713G103 MOUNTING PLATE (DRIVER SIDE) 1
	20 652713G203 MOUNTING PLATE (PASSENGER SIDE) 1
	21 70492G01 RUBBER BUMPER 1
	22
	23
	24 608654 SPLIT LOCK WASHER, M10 1
	25 00974G01 HEX NUT, M10 X 1.0 1
	26 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG 1
	27 12262G1 LOCK NUT, 3/8" - 16 1
	28 00643G1 FLAT WASHER, 3/8" 1

	655820_FRONT SUSPENSION AND STEERING.pdf
	1 652823 FRONT AXLE 1
	2 70990G03 LEAF SPRING 2
	3 70930G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70802G01 SPINDLE ASSEMBLY 1
	5 632925 FLANGED BUSHING, O.D 35MM X I.D 25MM 1
	6 632926 BEARING, O.D 28MM 1
	7 25146G1 GREASE SEAL 1
	8 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	9 35886G01 WHEEL HUB 1
	10
	11 12093G1 SLOTTED NUT, #1 - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091G2 SPINDLE CAP 1
	14 70754G01 THRUST WASHER (SS), 1.3" 1
	15
	16 70931G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 13 AND 17) 1
	17 70803G01 SPINDLE ASSEMBLY 1
	18
	19 00560G3 FLAT WASHER, 1/2" 2
	20 70745G01 KING PIN TUBE, 4.36" LG 1
	21 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 1
	22 14390G6 LOCK NUT, 1/2" - 13 1
	23 652258 SPRING PLATE 2
	24 00734G1 LOCK NUT, 7/16" - 14 6
	25 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 6
	26 10435G1 SHOCK ABSORBER WASHER 4
	27 10194G1 RUBBER SHOCK ABSORBER BUSHING 4
	28 00532G6 HEX NUT, 1/4" - 20 2
	29 76419G01 SHOCK ABSORBER 1
	30 10044G01 VINYL CAP 2
	1 70964G01 STEERING BOX ASSEMBLY (INCLUDES ITEMS 2 - 23) 1
	2 70965G01 STEERING RACK COVER AND BEARING 1
	3
	4 * JAM NUT, 1/2" - 20 1
	5 70750G01 RETAINING RING (EXTERNAL) 1
	6 15112G1 BALL BEARING, O.D 1.65" X I.D .78" 1
	7 70603G01 PINION 1
	8 70751G01 RETAINING RING (INTERNAL) 1
	9 70638G01 SEAL (PINION) 1
	10 70604G01 STEERING RACK 1
	11 * SET SCREW, #10 - 32 X .25" LG 1
	12 70590G01 RACK LOADER 1
	13 70666G01 COMPRESSION SPRING 1
	14 70645G01 GASKET (RACK LOADER COVER) 1
	15 652259 COVER (RACK LOADER) 1
	16 71102G01 HEX WASHER HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	17 10389G3 GREASE FITTING (STRAIGHT) 1
	18 74694G01 ROD END (INNER) 1
	19 70961G01 RACK BOOT 1
	20 12416G2 NYLON CLAMP, 10" 1
	21 11391G8 HOSE CLAMP, 1.81" 1
	22
	23 70695G01 TIE ROD END (OUTER) (INCLUDES ITEMS 24 - 25) 1
	24 50641G1 GROMMET 1
	25 50209G2 HEX SLOTTED NUT, 7/16" - 20 1
	26 10387G2 COTTER PIN, 3/32" X 1" 1
	1 00464G8 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	2 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3.5" LG 1
	3 70667G02 SPACER, O.D, 1" X I.D .46" X 1.2" LG 2
	4 70667G04 SPACER, O.D 1" X I.D .46" X .69" LG 1
	5 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	6 00560G2 FLAT WASHER, 7/16" 7
	7 00734G1 LOCK NUT, 7/16" - 14 3
	8 00532G7 HEX NUT, 1/4" - 20 1
	9 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	10 00879G1 LOCK WASHER, 3/8" 4
	11
	12 70758G05 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 13 - 25) 1
	13 70610G03 STEERING COLUMN 1
	14 28569G01 STEERING COLUMN BUSHING 1
	15 01022G01 HEX WASHER HEAD BOLT, #6 - 20 X 5/16" LG 1
	16 70607G01 STEERING SHAFT 1
	17 15112G1 BALL BEARING, O.D 1.65" X I.D .78" 1
	18 70887G01 WAVE WASHER 1
	19
	20 70580G01 INTERMEDIATE SHAFT 1
	21 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG 1
	22 00565G8 LOCK WASHER, 5/16" 2
	23
	24 70751G01 RETAINING RING (INTERNAL) 1
	25 70888G01 RETAINING RING (EXTERNAL) 1
	26
	27 602980 STEERING WHEEL (PREMIUM) 1
	28 602979 STEERING WHEEL 1
	29 71147G01 STEERING WHEEL COVER 1
	30 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG 1
	31 00565G8 LOCK WASHER, 5/16" 1
	32 14390G2 LOCK NUT, 5/8" - 18 1
	33
	34
	35
	36 70876G02 TIE ROD ASSEMBLY, 26.44" LG (INCLUDES ITEMS 37 - 41) 1
	37 70897G02 THREADED ROD (24" LG) 1
	38 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	39 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	40 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	41 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	42 00734G1 LOCK NUT, 7/16" - 14 2
	43
	44 652801 SCORECARD HOLDER 1

	653820.pdf
	1 649869 TRUCK BED ASSEMBLY, 40" (PLASTIC) (INCLUDES ITEMS 2 - 15) 1
	2 649871 BED, 40" 1
	3 649872 TAILGATE, 40" 1
	4 651108 LOWER STIFFENER 1
	5 16705G2 PAN HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 5/8" LG 12
	6 651107 UPPER STIFFENER 1
	7 645082 TAILGATE LATCH 2
	8 654661 PHILLIPS HEAD SCREW, 1/4" - 20 X 2.75" LG 4
	9 14390G4 LOCK NUT, 1/4" - 20 4
	10 651635 TAILGATE CABLE ASSEMBLY 2
	11 651110 TAILGATE BRACKET 2
	12 73460G01 SHOULDER BOLT, .875" DIA X 3/4" LG 4
	13
	14 652226 FLAT HEAD SCREW, 1/4" - 20 X 5/8" LG 6
	15 651109 PIVOT PIN 2
	1 71571G01 CLEVIS PIN, .5" DIA X 5.25" LG 2
	2 00571G5 FLAT WASHER, 1/2" 2
	3 71570G01 BUSHING (ACETAL), 2.3" LG 2
	4 624030 FLANGED BUSHING, .93" LG 4
	5 21683G1 COTTER PIN, .320" X 2.969" 2
	6 71537G02 GAS SPRING 1
	7 602904 BED TETHER CABLE ASSEMBLY 1
	8 14443G12 CLEVIS PIN, .5" DIA X 2.22" LG 1
	9 21683G1 COTTER PIN, .320" X 2.969" 1
	10 71569G02 GAS SPRING CHANNEL 1
	11 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 6
	12 00642G7 FLAT WASHER, 1/4" 6
	13 14443G10 CLEVIS PIN, .5" DIA X 3" LG 1
	14 21683G1 COTTER PIN, .320" X 2.969" 1
	15
	16
	17
	18 651708 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 19 - 26) 1
	19 647965 LATCH 1
	20 652440G03 LATCH RETAINER BRACKET 1
	21 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 4
	22 71704G01 HANDLE GRIP 2
	23 652442G03 LATCH KEEPER PLATE 2
	24 71538G01 TORSION SPRING 1
	25 70113G01 ADJUSTABLE RUBBER BUMPER 2
	26 11027G1 LOCK NUT, 5/16" - 18 2
	1 71571G01 CLEVIS PIN, .5" DIA X 5.25" LG 2
	2 00571G5 FLAT WASHER, 1/2" 2
	3 71570G01 BUSHING (ACETAL), 2.3" LG 2
	4 624030 FLANGED BUSHING, .93" LG 4
	5 21683G1 COTTER PIN, .320" X 2.969" 2
	6 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 8
	7 00642G7 FLAT WASHER, 1/4" 8
	8 71547G02 CHANNEL OUTRIGGER 1
	9
	10
	11
	12 653323 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 13 - 21) 1
	13 27612G04 ELECTRIC ACTUATOR 1
	14 27613G01 SPACER, .75" O.D. X .5" I.D. 2
	15 14443G10 CLEVIS PIN, .5" X 3" LG 1
	16 14443G11 CLEVIS PIN, .5" X 1.92" LG 1
	17 21683G1 COTTER PIN, .320" X 2.969" 2
	18 653362 ELECTRIC DUMP HARNESS 1
	19 17618G1 NYLON CLAMP, 8" LG 7
	20 21320G04 CIRCUIT BREAKER, 15A, 24V 1
	21 01041G01 ALUMINUM RIVET, 5/23" DIA 2
	1 652838 MESH NET KIT FOR PLASTIC BED (INCLUDES MOUNTING HARDWARE) 1
	2
	3 652349 D-RING KIT FOR PLASTIC BED (INCLUDES 4 AND 5) 1
	4 650566 D-RING (PLASTIC BED) 4
	5 73296G01 HEX HEAD BOLT, M8 - 1.5 X 16MM LG 4
	1 652510 TOOL HOLDER KIT (PLASTIC BED) (INCLUDES ITEMS 2 - 3) 1
	2 652657 BED DIVIDER 1
	3 651732 LONG HANDLER TOOL HOLDER 1
	1 653275 FLAT TRUCK BED ASSEMBLY (INCLUDES ITEMS 2 - 19) 1
	2 647761 BED FRAME 1
	3 649424 FRONT PANEL ASSEMBLY 1
	4 648142 CORNER EXTRUSION 2
	5 648754 CORNER EXTRUSION CAP 2
	6 650187 PAN HEAD PHILLIPS SCREW, M8 - 1.25 X 12MM LG 4
	7 648829 BED SPACER (ALUMINUM) 4
	8 650116 ROUND HEAD TORX SCREW, 3/8" - 16 X 1 1/2" LG 4
	9 20835G1 FLAT WASHER, .62" O.D. X .385" I.D. 2
	10 11027G5 FLANGED LOCK NUT, 3/8" - 16 8
	11 648778 ROUND HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 4
	12 650167 ROUND HEAD TORX SCREW, 5/16" - 18 X 3/4" LG 4
	13 655642 SQUARE NUT, 5/16" - 18 4
	14 70113G01 ADJUSTABLE BUMPER (RUBBER) 2
	15 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	16 647976 BED MOUNT (ALUMINUM) 6
	17 649153 HEX HEAD BOLT, 3/8" X 16 X 4" LG 6
	18 00560G1 FLAT WASHER, 3/8" 6
	19 11098G5 LOCK NUT, 3/8" - 16 6
	1 71537G02 GAS SPRING 1
	2 602904 BED TETHER CABLE ASSEMBLY 1
	3 14443G12 CLEVIS PIN, .5" X 2.22" LG 1
	4 21683G1 COTTER PIN, .320" X 2.969" 4
	5 14443G13 CLEVIS PIN, .5" X 3.5" LG 3
	6 624030 FLANGED BUSHING, .93" LG 4
	7
	8
	9
	10 653279G01 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 11 - 16) 1
	11 652437 ALUMINUM BED LATCH 1
	12 71704G01 HANDLE GRIP 2
	13 650239 LATCH CLAMP BRACKET 2
	14 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 4
	15 30177G1 BRAKE SPRING 1
	16 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X .75" LG 1
	1 14443G13 CLEVIS PIN, .5" X 3.5" LG 2
	2 624030 FLANGED BUSHING, .93" LG 4
	3 21683G1 COTTER PIN, .320" X 2.969" 2
	4
	5
	6
	7 653323 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 8 - 16) 1
	8 27612G04 ELECTRIC ACTUATOR, 48V (1000) 1
	9 27613G01 SPACER, .75" O.D. X .5" I.D. 2
	10 14443G10 CLEVIS PIN, .5" X 3" LG 1
	11 14443G11 CLEVIS PIN, .5" X 1.92" LG 1
	12 21683G1 COTTER PIN, .320" X 2.969" 2
	13 653362 ELECTRIC DUMP HARNESS 1
	14 17618G1 NYLON CLAMP, 8" LG 7
	15 21320G04 CIRCUIT BREAKER, 15A, 24V 1
	16 01041G01 ALUMINUM RIVET, 5/23" DIA 2
	1 649005 TRUCK BED ASSEMBLY (ALUMINUM) (INCLUDES ITEMS 2 - 34) 1
	2 649424 FRONT PANEL ASSEMBLY 1
	3 648142 CORNER EXTRUSION 2
	4 648829 BED SPACER (ALUMINUM) 4
	5 650116 ROUND HEAD TORX SCREW, 3/8" - 16 X 1 1/2" LG 4
	6 650167 ROUND HEAD TORX SCREW, 5/16" - 18 X 3/4" LG 12
	7 655642 SQUARE NUT, 5/16" - 18 12
	8 648778 ROUND HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 14
	9 1027G5 FLANGED LOCK NUT, 3/8" - 16 18
	10 648754 CORNER EXTRUSION CAP 2
	11 650187 PAN HEAD PHILLIPS SCREW, M8 - 1.25 X 12MM LG 8
	12 648858 SIDE PANEL ASSEMBLY (DRIVER SIDE) 1
	13 648861 SIDE PANEL ASSEMBLY (PASSENGER SIDE) 1
	14 648862 TAILGATE ASSEMBLY 1
	15 647761 BED FRAME 1
	16 649219 POST EXTRUSION 2
	17 649003 FOAM TAPE (BLACK) 2
	18 648745G01 TAILGATE BRACKET (DRIVER SIDE) 1
	19 648745G02 TAILGATE BRACKET (PASSENGER SIDE) 1
	20 648814 ROUND HEAD TORX SCREW, 3/8" - 16 X 3 1/4" LG 2
	21 00560G1 FLAT WASHER, 3/8" 8
	22 649091 PLAIN FLANGE BEARING 4
	23 648809 TAILGATE BUSHING 2
	24 652781 TAILGATE LATCH ASSEMBLY 2
	25 00740G4 TRUSS HEAD PHILLIPS SCREW, #10 - 32 X 1/2" LG 4
	26 00734G5 LOCK NUT #10 - 32 4
	27 650188 TAILGATE LATCH BRACKET 2
	28 650178 EXTRUSION POST CAP 2
	29 00614G4 PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1/2" LG 4
	30 70113G01 ADJUSTABLE BUMPER (RUBBER) 2
	31 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	32 647976 BED MOUNT (ALUMINUM) 6
	33 649153 HEX HEAD BOLT, 3/8" X 16 X 4" LG 6
	34 11098G5 LOCK NUT, 3/8" - 16 6
	1 71537G02 GAS SPRING 1
	2 602904 BED TETHER CABLE ASSEMBLY 1
	3 14443G12 CLEVIS PIN, .5" X 2.22" LG 1
	4 21683G1 COTTER PIN, .320" X 2.969" 4
	5 14443G13 CLEVIS PIN, .5" X 3.5" LG 3
	6 624030 FLANGED BUSHING, .93" LG 4
	7
	8
	9
	10 653279G01 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 11 - 16) 1
	11 652437 ALUMINUM BED LATCH 1
	12 71704G01 HANDLE GRIP 2
	13 650239 LATCH CLAMP BRACKET 2
	14 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 4
	15 30177G1 BRAKE SPRING 1
	16 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X .75" LG 1
	1 14443G13 CLEVIS PIN, .5" X 3.5" LG 2
	2 624030 FLANGED BUSHING, .93" LG 4
	3 21683G1 COTTER PIN, .320" X 2.969" 2
	4
	5
	6
	7 653323 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 8 - 16) 1
	8 27612G04 ELECTRIC ACTUATOR, 48V (1000) 1
	9 27613G01 SPACER, .75" O.D. X .5" I.D. 2
	10 14443G10 CLEVIS PIN, .5" X 3" LG 1
	11 14443G11 CLEVIS PIN, .5" X 1.92" LG 1
	12 21683G1 COTTER PIN, .320" X 2.969" 2
	13 653362 ELECTRIC DUMP HARNESS 1
	14 17618G1 NYLON CLAMP, 8" LG 7
	15 21320G04 CIRCUIT BREAKER, 15A, 24V 1
	16 01041G01 ALUMINUM RIVET, 5/23" DIA 2
	1 650970 HOOP RACK KIT (INCLUDES ITEMS 2 - 8) 1
	2 650766 ALUMINUM BED HOOP 2
	3 651561 SERRATED FLANGED BOLT, 3/8" - 16 X 2" LG 8
	4 12262G1 FLANGED LOCK NUT, 3/8" - 16 8
	5 650931 HOOK RACK TIE BAR 2
	6 650950 HOOK RACK TIE BAR BRACKET 4
	7 652310 ROUND HEAD TORX BOLT, 5/16" - 18 X 2" LG 16
	8 11027G1 FLANGED LOCK NUT, 5/16" - 18 16
	9
	10
	11 650921 LADDER TIE DOWN AND HOOK KIT (INCLUDES ITEMS 12 - 16) 1
	12 651379 HOOK 4
	13 652310 ROUND HEAD TORX BOLT, 5/16" - 18 X 2" LG 8
	14 11027G1 FLANGED LOCK NUT, 5/16" - 18 8
	15 651338 EYE BOLT, 5/16" - 18 X 5" LG 4
	16 00642G8 FLAT WASHER, 5/16" 4
	1 625675 TOOL HOLDER KIT (INCLUDES ITEMS 2 - 6) 1
	2 651886 BED BAR 2
	3 651561 SERRATED FLANGED BOLT, 3/8" - 16 X 2" LG 4
	4 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	5 652697 END CAP, 1" 1 1/2" 2
	6 652615 QUICK FIST KIT (INCLUDES ITEMS 7 - 10) 1
	7 652590 QUICK FIST CLAMP (ORIGINAL) 2
	8 646404 QUICK FIST CLAMP (MINI) 2
	9 648271 PAN HEAD TORX SCREW, #8 - 15 X 1" LG 4
	10 00559G4 FLAT WASHER, #8 4
	11
	12
	13 652347 L-TRACK D-LOOP KIT (NOT ILLUSTRATED) (INCLUDES ITEM 14) 1
	14 652346 L-TRACK D-LOOP 4
	1 652674 ALUMINUM BED DIVIDER KIT (INCLUDES ITEMS 2 - 5) 1
	2 652673 BED DIVIDER 1
	3 652677 BED DIVIDER BRACKET 2
	4 800385 HEX HEAD FLANGED BOLT, 3/8" - 16 X 3/4" LG 8
	5 12262G1 FLANGED LOCK NUT, 3/8" - 16 8

	653820_15_SEATING.pdf
	1 XXXXXX SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) 1 617895 GRAY 617897 BROWN 621026 OYSTER 621027 TAN 621036 BLACK
	2 XXXXXX SEAT BOTTOM VINYL 617892 GRAY 617893 BROWN 615646 OYSTER 615647 TAN 615648 BLACK
	3 645820 SEAT BOTTOM 1
	4 617401 SEAT BOTTOM FOAM 1
	5
	6
	7 627157 DECK BOARD ASSEMBLY 1
	8
	9 71274G0* BACK REST ASSEMBLY (INCLUDES ITEMS 10 - 14) 1 71274G04 GRAY 71274G07 BROWN 71274G05 OYSTER 71274G03 TAN 71274G02 BLACK
	10 18144G* SEAT BACK COVER 18144G2 BLACK 18144G3 TAN 18144G4 GRAY 18144G6 OYSTER 18144G8 BROWN
	11 644269 SEAT BACK BASE 1
	12 25433G4 SEAT BACK FOAM 1
	13 74489G01 SEAT BACK COVER 1
	14 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	15
	16 619756 RUBBER BUMPER 2
	17 616671 FLAT WASHER, 8MM 2
	18 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 5/8" LG 2
	1 627804 SEAT BACK WELDMENT 1
	2 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	3 00664G7 LOCK WASHER, 1/4" 4
	4 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	5 14390G4 LOCK NUT, 1/4" - 20 8
	6
	7
	8 638060 SWELL LATCH 2
	9 637994 SWING DECK BOARD FILLER 1
	10 640577 RUBBER PAD 6
	11 00793G2 FLAT WASHER (SS), 1/4" 2
	12 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	13 640259 SEAT FRAME 1
	14 01110G01 FLAT WASHER, 1/4" 4
	1 627783 FLIP SEAT ARMREST 2
	2 630673 CARRIAGE BOLT, 3/8" - 16 X 2.25" LG 4
	3 630643 LOCK NUT, 3/8" - 16 6
	4 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 2
	5 00560G1 FLAT WASHER, 3/8" 4
	6
	7
	8 627797 SEAT FRAME BRACKET 2
	9 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 2
	10 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	11
	12 628552 FOOTREST WELDMENT 1
	13 00463G4 FLANGED HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	14 00560G2 FLAT WASHER, 7/16" 4
	15 00734G1 LOCK NUT, 7/16" - 14 2
	16
	17 311398 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG 2
	18 00560G3 FLAT WASHER, 3/8" 4
	19 14390G6 LOCK NUT, 1/2" - 13 2
	20 624030 FLANGE BUSHING 4
	21
	22 643451 FOOT REST HANDLE ASSEMBLY (INCLUDES ITEMS 23 - 27) 1
	23 646777 FOOT REST HANDLE WELDMENT 1
	24 643468 KNOB, 1/2 - 13 1
	25 651665 REAR FACING SEAT AND DECK WARNING LABEL 1
	26 00428G4 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG 1
	27 11098G5 LOCK NUT, 3/8" - 16 1

	655820_FRONT SUSPENSION AND STEERING.pdf
	1 652823 FRONT AXLE 1
	2 70990G03 LEAF SPRING 2
	3 70930G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70802G01 SPINDLE ASSEMBLY 1
	5 632925 FLANGED BUSHING, O.D 35MM X I.D 25MM 1
	6 632926 BEARING, O.D 28MM 1
	7 25146G1 GREASE SEAL 1
	8 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	9 35886G01 WHEEL HUB 1
	10
	11 12093G1 SLOTTED NUT, #1 - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091G2 SPINDLE CAP 1
	14 70754G01 THRUST WASHER (SS), 1.3" 1
	15
	16 70931G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 13 AND 17) 1
	17 70803G01 SPINDLE ASSEMBLY 1
	18
	19 00560G3 FLAT WASHER, 1/2" 2
	20 70745G01 KING PIN TUBE, 4.36" LG 1
	21 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 1
	22 14390G6 LOCK NUT, 1/2" - 13 1
	23 652258 SPRING PLATE 2
	24 00734G1 LOCK NUT, 7/16" - 14 6
	25 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 6
	26 10435G1 SHOCK ABSORBER WASHER 4
	27 10194G1 RUBBER SHOCK ABSORBER BUSHING 4
	28 00532G6 HEX NUT, 1/4" - 20 2
	29 76419G01 SHOCK ABSORBER 1
	30 10044G01 VINYL CAP 2
	1 70964G01 STEERING BOX ASSEMBLY (INCLUDES ITEMS 2 - 23) 1
	2 70965G01 STEERING RACK COVER AND BEARING 1
	3
	4 * JAM NUT, 1/2" - 20 1
	5 70750G01 RETAINING RING (EXTERNAL) 1
	6 15112G1 BALL BEARING, O.D 1.65" X I.D .78" 1
	7 70603G01 PINION 1
	8 70751G01 RETAINING RING (INTERNAL) 1
	9 70638G01 SEAL (PINION) 1
	10 70604G01 STEERING RACK 1
	11 * SET SCREW, #10 - 32 X .25" LG 1
	12 70590G01 RACK LOADER 1
	13 70666G01 COMPRESSION SPRING 1
	14 70645G01 GASKET (RACK LOADER COVER) 1
	15 652259 COVER (RACK LOADER) 1
	16 71102G01 HEX WASHER HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	17 10389G3 GREASE FITTING (STRAIGHT) 1
	18 74694G01 ROD END (INNER) 1
	19 70961G01 RACK BOOT 1
	20 12416G2 NYLON CLAMP, 10" 1
	21 11391G8 HOSE CLAMP, 1.81" 1
	22
	23 70695G01 TIE ROD END (OUTER) (INCLUDES ITEMS 24 - 25) 1
	24 50641G1 GROMMET 1
	25 50209G2 HEX SLOTTED NUT, 7/16" - 20 1
	26 10387G2 COTTER PIN, 3/32" X 1" 1
	1 00464G8 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	2 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3.5" LG 1
	3 70667G02 SPACER, O.D, 1" X I.D .46" X 1.2" LG 2
	4 70667G04 SPACER, O.D 1" X I.D .46" X .69" LG 1
	5 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	6 00560G2 FLAT WASHER, 7/16" 7
	7 00734G1 LOCK NUT, 7/16" - 14 3
	8 00532G7 HEX NUT, 1/4" - 20 1
	9 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	10 00879G1 LOCK WASHER, 3/8" 4
	11
	12 70758G05 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 13 - 25) 1
	13 70610G03 STEERING COLUMN 1
	14 28569G01 STEERING COLUMN BUSHING 1
	15 01022G01 HEX WASHER HEAD BOLT, #6 - 20 X 5/16" LG 1
	16 70607G01 STEERING SHAFT 1
	17 15112G1 BALL BEARING, O.D 1.65" X I.D .78" 1
	18 70887G01 WAVE WASHER 1
	19
	20 70580G01 INTERMEDIATE SHAFT 1
	21 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG 1
	22 00565G8 LOCK WASHER, 5/16" 2
	23
	24 70751G01 RETAINING RING (INTERNAL) 1
	25 70888G01 RETAINING RING (EXTERNAL) 1
	26
	27 602980 STEERING WHEEL (PREMIUM) 1
	28 602979 STEERING WHEEL 1
	29 71147G01 STEERING WHEEL COVER 1
	30 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG 1
	31 00565G8 LOCK WASHER, 5/16" 1
	32 14390G2 LOCK NUT, 5/8" - 18 1
	33
	34
	35
	36 70876G02 TIE ROD ASSEMBLY, 26.44" LG (INCLUDES ITEMS 37 - 41) 1
	37 70897G02 THREADED ROD (24" LG) 1
	38 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	39 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	40 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	41 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	42 00734G1 LOCK NUT, 7/16" - 14 2
	43
	44 652801 SCORECARD HOLDER 1

	655820_ELECTRICAL.pdf
	1 614015 8 VOLT BATTERY - T890 9
	2 612626 8 VOLT BATTERY - T875 9
	3 614381 8 VOLT BATTERY - T890, HYDROLINK 9
	4 614382 8 VOLT BATTERY - T875, HYDROLINK 9
	5 612867 BATTERY RETAINER 1
	6 631156 TERMINAL PROTECTOR 17
	7 616229 BATTERY HOLD DOWN WELDMENT 1
	8 00702G2 HEX NUT, 5/16" - 18 18
	9
	10 01101G01 TIE DOWN BOLT 2
	11 70386G01 TIE DOWN BOLT 2
	12 11027G1 FLANGED LOCK NUT, 5/16" - 18 5
	13 11841G1 BATTERY HOLD DOWN ANGLE 1
	14 01087G01 BATTERY HOLD DOWN ROD 1
	15
	16
	17 11098G6 LOCK NUT, 5/16" - 18 1
	18 00559G8 FLAT WASHER, 5/16" 5
	19 00438G6 HEX HEAD BOLT, 5/16" - 18 X 5/8" LG 1
	20 73218G02 BATTERY RETAINER ANGLE 1
	21
	22
	23
	24 652254G03 FRONT BATTERY RACK 1
	25 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	26 00559G8 FLAT WASHER, 5/16" 4
	27 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 5
	28 11098G6 LOCK NUT, 5/16" - 18 2
	29
	30 652572G03 REAR BATTERY RACK 1
	31 00565G8 LOCK WASHER, 5/16" 3
	32
	33 615352 POLYPROPYLENE CLAMP 2
	34 624372 HYDROLINK, SNAKE (SHORT) 1
	35 624371 HYDROLINK, SNAKE (LONG) 1
	1 651698G01 FRONT GRILLE ASSEMBLY WITH LIGHTS (INCLUDES ITEMS 3 - 5) 1
	2 651698G03 FRONT GRILLE ASSEMBLY WITH LED LIGHTS (INCLUDES ITEMS 3 - 4, 6) 1
	3 648564 FRONT GRILLE 1
	4 651437 LENS COVER 1
	5 651411G01 HEADLIGHT 1
	6 651411G03 LED HEADLIGHT 1
	7 619100 HEADLIGHT 1
	8 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 9
	9 71781G02 VINYL TAPE (FOR VEHICLES WITHOUT TURN SIGNAL LIGHTS) 1
	10 619102 TURN SIGNAL BULB 1
	11 654465 JUMPER HARNESS, LED HEADLIGHT 1
	12 17867G1 TURN SIGNAL SWITCH ASSEMBLY 1
	13 20965G3 STEERING COLUMN COVER 1
	14 31539G1 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED) 2
	15
	16 75711G01 JUMPER PLUG (TAILLIGHT) 1
	17
	18 32860G01 HORN 1
	19 32739G3 TAILLIGHT 1
	20
	21 613271 REVERSE BUZZER 1
	22 01041G01 ALUMINUM RIVET, 5/32" 2
	23 31539G01 NYLON CLAMP, 15.5" LG 1
	24
	25 21320G4 15AMP CIRCUIT BREAKER, 24V (ELECTRIC BED LIFT OPTION) 1
	26 01041G01 ALUMINUM RIVET, 5/32" 2
	1 652987G01 GAUGE PANEL (KEY, FUEL/SOC) 1
	2 652987G02 GAUGE PANEL (KEY, FUEL/SOC, 12V OUTLET) 1
	3 652987G03 GAUGE PANEL (KEY, 12V OUTLET, USB, FUEL/SOC) 1
	4 608290 SELF TAPPING SCREW, #10 - 16 X 3/4" LG 2
	5 627035 PLUG 4
	6 602184 CLIP 2
	7 20271G10 HOLE PLUG, DIA 1.125" 1
	8
	9 71055G01 ALUMINUM RIVET, 3/16" X 1" LG 2
	10 637067 12V POWER OUTLET LABEL (CE VEHICLES) 1
	11 71078G01 12V POWER OUTLET 1
	12
	13 631656 STATE OF CHARGE METER 1
	14 639384 USB PORT HOUSING ASSEMBLY (INCLUDES ITEMS 15 - 16) 1
	15 639383 USB PORT HOUSING 1
	16 639382 USB PORT LID 1
	17 638233 USB ELECTRONICS 1
	18 17618G1 NYLON CLAMP, 8" LG 1
	19 651897G01 HORN SWITCH 1
	20
	21 611283 KEYSWITCH 1
	22 611282 KEY SET (COMMON) 1
	23 609682 KEYSWITCH 1
	24 609693 KEY SET (UNIQUE) 1
	25
	26 651897G04 TRUCK BED SWITCH 1
	27 651897G02 HEADLIGHT SWITCH (ON/OFF) 1
	28 651897G03 HEADLIGHT SWITCH (HI/LOW BEAM/OFF) 1
	1 633745 BRACKET 1
	2 633950 RUN/TOW SWITCH LABEL 1
	3 650304G01 TOGGLE SWITCH (INCLUDES HARDWARE) 1
	4 71055G01 ALUMINUM RIVET, 3/16" X 1" LG 2
	5
	6 620133 HOUR METER 1
	7 74696G01 RETAINER CLIP 1
	8
	9
	10 618916 STROBE LIGHT KIT (INCLUDES ITEMS 11 - 20) 1
	11 638496 STROBE LIGHT ASSEMBLY (INCLUDES ITEMS 12 - 13) 1
	12 639425 STROBE LIGHT 1
	13 17064G1 FEMALE PUSH ON TERMINALS 2
	14 00979G01 SOCKET HEAD SCREW, 10 - 24 X 7/8" LG 3
	15 00559G5 FLAT WASHER, #10 3
	16 14390G10 LOCK NUT, #10 - 24 3
	17 656405 STROBE LIGHT HARNESS 1
	18 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 16
	19 614901 SELF STRIPPING WIRE SPLICE (NOT ILLUSTRATED) 1
	20 35212G05 FUSE (NOT ILLUSTRATED) 1
	21
	22 656410 ACCESSORY LIGHTS KIT (NOT ILLUSTRATED) 1
	23 629631 DUAL SET LED LIGHTS KIT (NOT ILLUSTRATED) 1
	1 652030 CONTROL HARNESS 1
	2 640264 ON-BOARD CHARGER HARNESS 1
	3 31539G1 NYLON CLAMP, 15.5" LG 4
	4
	5 73063G01 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 6 - 14) 1
	6 602594 CHARGER WIRE HARNESS WITH FUSE 1
	7 73051G29 CHARGING RECEPTACLE 1
	8 25978G25 18 GA WIRE (RED) 1
	9 * RECEPTACLE COVER 1
	10 * FEMALE CONNECTOR 2
	11 * INSULATOR SLEEVE 1
	12 * BRASS SCREW, #10 - 32 X 1/2" LG 2
	13 * PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	14 * LOCK NUT, #6 - 32 3
	15 71055G02 ALUMINUM RIVET, 3/16" 4
	16
	17 639412 RECEPTACLE COVER PLATE (CE VEHICLES) 1
	18 14601G13 ALUMINUM RIVET, 5/32" X 9/16" (CE VEHICLES) 4
	19 638478 AC RECEPTACLE (CE VEHICLES) 1
	20 639167 RECEPTACLE BRACKET (CE VEHICLES) 1
	21 00379G4 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1/2" LG (CE VEHICLES) 4
	22 14390G10 LOCK NUT, #10 - 24 (CE VEHICLES) 4
	1 610536 ON-BOARD CHARGER RECEPTACLE 1
	2 71055G02 RIVET, 3/16" 4
	3
	4 633778 DC-DC CONVERTER (72V) (INCLUDES ITEM 6) 1
	5 23726G11 SPACER 2
	6 * LOCK NUT, 1/4" - 20 2
	7
	8 634270G03 4 GA BATTERY WIRE, 15" LG 6
	9 634270G04 4 GA BATTERY WIRE, 22" LG 1
	10 634210G08 4 GA BATTERY WIRE, 60" LG 1
	11 634210G09 4 GA BATTERY WIRE, 38" LG 1
	12 634270G01 4 GA BATTERY WIRE, 6" LG 1
	13
	14 31539G1 NYLON CLAMP, 15.5" LG 2
	15
	16 649890 FUSE BLOCK MOUNTING PLATE 1
	17 613373 PAN HEAD TORX TAPPING SCREW, M4.8 - 1.6 X 22MM LG 3
	18 35212G01 FUSE, 15A 3
	19 630034 FUSE PANEL 1
	20 635806 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 1" LG 2
	21
	22 614472 HAND PUMP 1
	23 614521 REGULATED SUPPLY HOSE, 20FT LG 1

	655820.pdf
	1 640261 72V ON-BOARD BATTERY CHARGER 1
	2
	3 00414G6 HEX HEAD BOLT, 1/2" - 20 X 3/4" LG 4
	4 11027G2 FLANGED LOCK NUT, 1/2" - 20 4
	5
	6
	7 634567 72V BATTERY CHARGER, 1000W 1
	8 645743 72V BATTERY CHARGER, 1500W 1
	9
	10 652503 ON-BOARD CHARGER, 5 METER DC CORD 1

	655820_Front Cover.pdf
	ISSUED AUGUST 2016
	SERVICE PARTS MANUAL
	HAULER Pro X
	655820-E
	REVISED MARCH 2017


	655820_WHEELSANDTIRES.pdf
	1 74175G01 DUST CAP 2
	2
	3
	4
	5 608912 WHEEL COVER 4
	1 652263 WHEEL AND TIRE ASSEMBLY (KENDA) (INCLUDES ITEMS 2 - 4) 1
	2 652986 TIRE, 20 X 8 - 10, 6PLY 1
	3 643934 WHEEL, 10 X 6 1
	4 643948 VALVE STEM 1
	5 14723G1 LUG NUT, 1/2" - 20 4
	6
	7
	8 652392 WHEEL AND TIRE ASSEMBLY (KENDA) (INCLUDES ITEMS 9 - 11) 1
	9 652992 TIRE, 205/65 - 10, 6PLY 1
	10 643934 WHEEL, 10 X 6 1
	11 643948 VALVE STEM 1
	12 14723G1 LUG NUT, 1/2" - 20 4
	13
	14
	15 608914 WHEEL AND TIRE ASSEMBLY, TERRA TRAC (INCLUDES ITEMS 16 - 18 ) 1
	16 606141 TIRE, 22 X 11 X 10 1
	17 604927 WHEEL, 10 X 7 1
	18 604915 VALVE STEM 1
	19 601353 WHEEL CAP (ALLOY) 1
	20 605310 CHROME LUG NUT, 1/2" - 20 X 1.88" LG 4
	21 650164 O-RING 1
	22
	23
	24 607252 WHEEL AND TIRE ASSEMBLY, TERRA TRAC (INCLUDES ITEMS 25 - 27) 1
	25 606142 TIRE, 23 X 10.5 X 12 1
	26 606149 WHEEL 1
	27 604915 VALVE STEM 1
	28 614272 WHEEL CAP 1
	29 605310 CHROME LUG NUT, 1/2" - 20 X 1.88" LG 4
	30
	31 644592 WHEEL AND TIRE ASSEMBLY, BK X (INCLUDES ITEMS 32 - 34) 1
	32 629713 TIRE, 23 X 10.5 - 12 1
	33 631041 WHEEL, 12 X 7 1
	34 11657G2 VALVE STEM 1
	35 630268 CENTER CAP 1
	36 14723G1 LUG NUT, 1/2" - 20 4

	655820_Front Cover.pdf
	ISSUED AUGUST 2016
	SERVICE PARTS MANUAL
	HAULER Pro X
	655820-G
	REVISED MAY 2017


	655820_TRUCK BED.pdf
	1 666929G02 REFRESHER DROP IN WITH COUNTER KIT (INCLUDES ITEMS 3, 5 - 12) 1
	2 666929G04 REFRESHER DROP IN WITH COUNTER, ICEBOX KIT (INCLUDES ITEMS 3 - 12) 1
	3 667938 ROUND WASHER HEAD BOLT, M6 - 1 X 16MM LG 3
	4 666955 REFRESHER DROP IN, ICE BIN 1
	5 667253 REAR COUNTER ASSEMBLY (INCLUDES ITEMS 6 - 11) 1
	6 667258 REAR COUNTER 1
	7 666231 SHELF MOUNT PLATE 1
	8 666966 HINGE, 27" LG 1
	9 667271 BUMPER PAD 3
	10 667798 PHILLIPS HEAD SCREW (SS), #10 X .5" LG 9
	11 662020 RIVET, 3/16" X 7/16" LG 6
	12 666939 REFRESHER DROP IN ASSEMBLY (INCLUDES ITEMS 13 - 30) 1
	13 666953 TRAY 2
	14 666952 DIVIDER 2
	15 666951 LATCH PLATE 2
	16 666960 LABEL 2
	17 71055G01 RIVET, 3/16" DIA 4
	18 667938 ROUND WASHER HEAD BOLT, M6 - 1 X 16MM LG 14
	19 666940 REFRESHER DROP IN TUB ASSEMBLY (INCLUDES ITEMS 20 - 22) 1
	20 663588 DROP IN COOLER 1
	21 666941 REFRESHER DROP IN DRAIN 2
	22 668951 REFRESHER DROP IN SPIN WELD 2
	23 666931 REFRESHER DROP IN CLOSEOUT ASSEMBLY (INCLUDES ITEMS 24 - 29) 1
	24 665961 COVER PLATE 1
	25 666093 DOOR 2
	26 666966 HINGE, 27" LG 2
	27 666962 CAM LATCH 2
	28 662020 RIVET, 3/16" X 7/16" LG 24
	29 653275 FLAT TRUCK BED ASSEMBLY (INCLUDES ITEMS 2 - 19) 1
	30 647761 BED FRAME 1
	31 664662 FRONT PANEL ASSEMBLY 1
	32 648142 CORNER EXTRUSION 2
	33 657300 CORNER EXTRUSION CAP 2
	34
	35 648829 BED SPACER (ALUMINUM) 4
	36 650116 ROUND HEAD TORX SCREW, 3/8" - 16 X 1 1/2" LG 4
	37 20835G1 FLAT WASHER, .62" O.D. X .385" I.D. 2
	38 11027G5 FLANGED LOCK NUT, 3/8" - 16 8
	39 648778 ROUND HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 4
	40 650167 ROUND HEAD TORX SCREW, 5/16" - 18 X 3/4" LG 4
	41 655642 SQUARE NUT, 5/16" - 18 4
	42 70113G01 ADJUSTABLE BUMPER (RUBBER) 2
	43 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	44 647976 BED MOUNT (ALUMINUM) 6
	45 649153 HEX HEAD BOLT, 3/8" X 16 X 4" LG 6
	46 00560G1 FLAT WASHER, 3/8" 6
	47 11098G5 LOCK NUT, 3/8" - 16 6
	29 676505 ROUND BUMPON 5/16" O.D. X 5/46" 8
	30 666933 DRY GOODS DROP IN ASSEMBLY (INCLUDES ITEMS 31 - 41) 1
	31 665973 DRY GOODS DROP IN 1
	32 665975 DRY GOODS DROP IN DOOR 2
	33 667097 SPRING HINGE 2
	34 662020 RIVET, 3/16" X 7/16" LG 16
	35 672857 BALL LATCH 2
	36 674061 COVER PLATE 2
	37 674068 HEX HEAD BOLT, #4 - 40 X .4375" LG 4
	38 674813 ACORN NUT #4 - 40 4
	39 676505 ROUND BUMPON, 5/16" O.D. X 5/46" 4
	40 71045G01 RIVET, 5/23" DIA 4
	41 676565 REFRESHER DROP IN LID 2
	1 649869 TRUCK BED ASSEMBLY, 40" (PLASTIC) (INCLUDES ITEMS 2 - 15) 1
	2 649871 BED, 40" 1
	3 649872 TAILGATE, 40" 1
	4 651108 LOWER STIFFENER 1
	5 663506 PAN HEAD PHILLIPS SCREW, 1/4" - 20 X 5/8" LG 12
	6 651107 UPPER STIFFENER 1
	7 663143 TAILGATE LATCH 2
	8 663718 PAN HEAD PHILLIPS HEAD SCREW, 1/4" - 20 X 3" LG 4
	9 663527 LOCK NUT, 1/4" - 20 4
	10 651635 TAILGATE CABLE ASSEMBLY 2
	11 651110 TAILGATE BRACKET 2
	12 73460G01 SHOULDER BOLT, .875" DIA X 3/4" LG 4
	13
	14 663506 PAN HEAD PHILLIPS SCREW, 1/4" - 20 X 5/8" LG 6
	15 651109 PIVOT PIN 2
	1 71571G01 CLEVIS PIN, .5" DIA X 5.25" LG 2
	2 00571G5 FLAT WASHER, 1/2" 2
	3 71570G01 BUSHING (ACETAL), 2.3" LG 2
	4 624030 FLANGED BUSHING, .93" LG 4
	5 21683G1 COTTER PIN, .320" X 2.969" 2
	6 71537G02 GAS SPRING 1
	7 602904 BED TETHER CABLE ASSEMBLY 1
	8 14443G12 CLEVIS PIN, .5" DIA X 2.22" LG 1
	9 21683G1 COTTER PIN, .320" X 2.969" 1
	10 71569G02 GAS SPRING CHANNEL 1
	11 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 6
	12 00642G7 FLAT WASHER, 1/4" 6
	13 14443G10 CLEVIS PIN, .5" DIA X 3" LG 1
	14 21683G1 COTTER PIN, .320" X 2.969" 1
	15 658171 LATCH BED PLATE 1
	16 71055G01 RIVET (ALUMINIUM), 3/16" X .985" LG 2
	17
	18 651708 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 19 - 26) 1
	19 647965 LATCH 1
	20 652440G03 LATCH RETAINER BRACKET 1
	21 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 4
	22 71704G01 HANDLE GRIP 2
	23 657267 RETAINER BRACKET 2
	24 71538G01 TORSION SPRING 1
	25 70113G01 ADJUSTABLE RUBBER BUMPER 2
	26 11027G1 LOCK NUT, 5/16" - 18 2
	1 71571G01 CLEVIS PIN, .5" DIA X 5.25" LG 2
	2 00571G5 FLAT WASHER, 1/2" 2
	3 71570G01 BUSHING (ACETAL), 2.3" LG 2
	4 624030 FLANGED BUSHING, .93" LG 4
	5 21683G1 COTTER PIN, .320" X 2.969" 2
	6 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG 8
	7 00642G7 FLAT WASHER, 1/4" 8
	8 71547G02 CHANNEL OUTRIGGER 1
	9
	10
	11
	12 653323 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 13 - 21) 1
	13 27612G04 ELECTRIC ACTUATOR 1
	14 27613G01 SPACER, .75" O.D. X .5" I.D. 2
	15 14443G10 CLEVIS PIN, .5" X 3" LG 1
	16 14443G11 CLEVIS PIN, .5" X 1.92" LG 1
	17 21683G1 COTTER PIN, .320" X 2.969" 2
	18 653362 ELECTRIC DUMP HARNESS 1
	19 17618G1 NYLON CLAMP, 8" LG 7
	20 21320G04 CIRCUIT BREAKER, 15A, 24V 1
	21 01041G01 ALUMINUM RIVET, 5/23" DIA 2
	1 652838 MESH NET KIT FOR PLASTIC BED (INCLUDES MOUNTING HARDWARE) 1
	2
	3 652349 D-RING KIT FOR PLASTIC BED (INCLUDES 4 AND 5) 1
	4 650566 D-RING (PLASTIC BED) 4
	5 73296G01 HEX HEAD BOLT, M8 - 1.5 X 16MM LG 4
	1 652510 TOOL HOLDER KIT (PLASTIC BED) (INCLUDES ITEMS 2 - 6) 1
	2 652657 BED DIVIDER 1
	3 651732 LONG HANDLER TOOL HOLDER 1
	4 00416G6 HEX HEAD BOLT, 1/4” - 20 X 2 3/4” LG 4
	5 14390G4 LOCK NUT, 1/4” - 20 4
	6 16705G2 PAN HEAD PHILLIPS SCREW (SS), 1/4” - 20 X 5/8” LG 1
	1 71537G02 GAS SPRING 1
	2 602904 BED TETHER CABLE ASSEMBLY 1
	3 14443G12 CLEVIS PIN, .5" X 2.22" LG 1
	4 21683G1 COTTER PIN, .320" X 2.969" 4
	5 14443G13 CLEVIS PIN, .5" X 3.5" LG 3
	6 624030 FLANGED BUSHING, .93" LG 4
	7
	8
	9
	10 653279G01 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 11 - 17) 1
	11 658739 ALUMINUM BED LATCH 1
	12 71704G01 HANDLE GRIP 2
	13 650239 LATCH CLAMP BRACKET 2
	14 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	15 30177G1 BRAKE SPRING 1
	16 00715G2 HEX WASHER HEAD BOLT, 5/16" - 18 X .8" LG 1
	17 634005 RUBBER BUSHING 4
	1 14443G13 CLEVIS PIN, .5" X 3.5" LG 2
	2 624030 FLANGED BUSHING, .93" LG 4
	3 21683G1 COTTER PIN, .320" X 2.969" 2
	4
	5
	6
	7 653323 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 8 - 16) 1
	8 27612G04 ELECTRIC ACTUATOR, 48V (1000) 1
	9 27613G01 SPACER, .75" O.D. X .5" I.D. 2
	10 14443G10 CLEVIS PIN, .5" X 3" LG 1
	11 14443G11 CLEVIS PIN, .5" X 1.92" LG 1
	12 21683G1 COTTER PIN, .320" X 2.969" 2
	13 653362 ELECTRIC DUMP HARNESS 1
	14 17618G1 NYLON CLAMP, 8" LG 7
	15 21320G04 CIRCUIT BREAKER, 15A, 24V 1
	16 01041G01 ALUMINUM RIVET, 5/23" DIA 2
	1 649005 TRUCK BED ASSEMBLY (ALUMINUM) (INCLUDES ITEMS 2 - 35, 38 - 46) 1
	2 664662 FRONT PANEL ASSEMBLY 1
	3 648142 CORNER EXTRUSION 2
	4 648829 BED SPACER (ALUMINUM) 4
	5 650116 ROUND HEAD TORX SCREW, 3/8" - 16 X 1 1/2" LG 4
	6 650167 ROUND HEAD TORX SCREW, 5/16" - 18 X 3/4" LG 10
	7 655642 SQUARE NUT, 5/16" - 18 12
	8 648778 ROUND HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 12
	9 11027G5 FLANGED LOCK NUT, 3/8" - 16 16
	10 657300 CORNER EXTRUSION CAP 2
	11
	12 664655 SIDE PANEL ASSEMBLY (DRIVER SIDE) 1
	13 664656 SIDE PANEL ASSEMBLY (PASSENGER SIDE) 1
	14
	15 647761 BED FRAME 1
	16 649219 POST EXTRUSION 2
	17
	18
	19
	20 648814 ROUND HEAD TORX SCREW, 3/8" - 16 X 3 1/4" LG 2
	21 00560G1 FLAT WASHER, 3/8" 8
	22 649091 PLAIN FLANGE BEARING 4
	23 648809 TAILGATE BUSHING 2
	24
	25
	26
	27 658878 TAILGATE LATCH BRACKET 2
	28 657301 EXTRUSION POST CAP 2
	29
	30 70113G01 ADJUSTABLE BUMPER (RUBBER) 2
	31 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	32 647976 BED MOUNT (ALUMINUM) 6
	33 649153 HEX HEAD BOLT, 3/8" X 16 X 4" LG 6
	34 11098G5 LOCK NUT, 3/8" - 16 6
	35 648988 ROUND HEAD TORX SCREW, 5/16" - 18 X 1 1/4" LG 2
	36
	37 660552 TAILGATE ASSEMBLY (ALUMINIUM) (INCLUDES ITEMS 38 - 46) 1
	38 659203 TAILGATE ASSEMBLY 1
	39 659417 FOAM TAPE (BLACK) 2
	40 658708G01 TAILGATE BRACKET (DRIVER SIDE) 1
	41 658708G02 TAILGATE BRACKET (PASSENGER SIDE) 1
	42 800296 TRUSS HEAD PHILLIPS SCREW, #10 - 24 X 3/4" LG 4
	43 14390G10 LOCK NUT, #10 - 24 4
	44 658929 STOP LATCH (SHIM) 2
	45 652781 TAILGATE LATCH ASSEMBLY 2
	46 659541 FLAT HEAD TAPPING SCREW, #10 - 24 X 3/4" LG 8
	1 71537G02 GAS SPRING 1
	2 602904 BED TETHER CABLE ASSEMBLY 1
	3 14443G12 CLEVIS PIN, .5" X 2.22" LG 1
	4 21683G1 COTTER PIN, .320" X 2.969" 4
	5 14443G13 CLEVIS PIN, .5" X 3.5" LG 3
	6 624030 FLANGED BUSHING, .93" LG 4
	7
	8
	9
	10 653279G01 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 11 - 17) 1
	11 658739 ALUMINUM BED LATCH 1
	12 71704G01 HANDLE GRIP 2
	13 650239 LATCH CLAMP BRACKET 2
	14 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	15 30177G1 BRAKE SPRING 1
	16 00715G2 HEX WASHER HEAD BOLT, 5/16" - 18 X .8" LG 1
	17 634005 RUBBER BUSHING 4
	1 14443G13 CLEVIS PIN, .5" X 3.5" LG 2
	2 624030 FLANGED BUSHING, .93" LG 4
	3 21683G1 COTTER PIN, .320" X 2.969" 2
	4
	5
	6
	7 653323 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 8 - 16) 1
	8 27612G04 ELECTRIC ACTUATOR, 48V (1000) 1
	9 27613G01 SPACER, .75" O.D. X .5" I.D. 2
	10 14443G10 CLEVIS PIN, .5" X 3" LG 1
	11 14443G11 CLEVIS PIN, .5" X 1.92" LG 1
	12 21683G1 COTTER PIN, .320" X 2.969" 2
	13 653362 ELECTRIC DUMP HARNESS 1
	14 17618G1 NYLON CLAMP, 8" LG 7
	15 21320G04 CIRCUIT BREAKER, 15A, 24V 1
	16 01041G01 ALUMINUM RIVET, 5/23" DIA 2
	1 658573 HOOP RACK KIT (INCLUDES ITEMS 2 - 9) 1
	2 650766 ALUMINUM BED HOOP 2
	3 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 8
	4 12262G1 FLANGED LOCK NUT, 3/8" - 16 8
	5 650931 HOOK RACK TIE BAR 2
	6 650950 HOOK RACK TIE BAR BRACKET 4
	7 652310 ROUND HEAD TORX BOLT, 5/16" - 18 X 2" LG 16
	8 11027G1 FLANGED LOCK NUT, 5/16" - 18 16
	9 00560G1 FLAT WASHER, 3/8" 8
	10
	11 650921 LADDER TIE DOWN AND HOOK KIT (INCLUDES ITEMS 12 - 16) 1
	12 651379 HOOK 4
	13 652310 ROUND HEAD TORX BOLT, 5/16" - 18 X 2" LG 8
	14 11027G1 FLANGED LOCK NUT, 5/16" - 18 8
	15 651338 EYE BOLT, 5/16" - 18 X 5" LG 4
	16 00642G8 FLAT WASHER, 5/16" 4
	1 658536 TOOL HOLDER KIT (INCLUDES ITEMS 2 - 7) 1
	2 658535 BED BAR 2
	3 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	4 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	5 00560G1 FLAT WASHER, 3/8" 4
	6 652697 END CAP, 1" 1 1/2" 2
	7 652615 QUICK FIST KIT (INCLUDES ITEMS 8 - 11) 1
	8 652590 QUICK FIST CLAMP (ORIGINAL) 2
	9 646404 QUICK FIST CLAMP (MINI) 2
	10 648271 PAN HEAD TORX SCREW, #8 - 15 X 1" LG 4
	11 00559G4 FLAT WASHER, #8 4
	12
	13
	14 652347 L-TRACK D-LOOP KIT (NOT ILLUSTRATED) (INCLUDES ITEM 15) 1
	15 652346 L-TRACK D-LOOP 4
	1 652674 ALUMINUM BED DIVIDER KIT (INCLUDES ITEMS 2 - 6) 1
	2 652673 BED DIVIDER 1
	3 652677 BED DIVIDER BRACKET 2
	4 00426G8 HEX HEAD FLANGED BOLT, 3/8" - 16 X 1" LG 8
	5 00560G1 FLAT WASHER, 3/8" 8
	6 12262G1 FLANGED LOCK NUT, 3/8" - 16 8

	655820.pdf
	1 651213G01 BRAKE PEDAL ASSEMBLY (WITHOUT LIGHT) (INCLUDES ITEMS 2 - 9) 1
	2 652253G03 PARK BRAKE PEDAL WELDMENT 1
	3 651207G0003 BRAKE PEDAL WELDMENT (WITHOUT LIGHTS) 1
	4 70681G01 TORSION SPRING 2
	5 70682G01 PIVOT PIN, .314" DIA X 5.25" LG 1
	6 658825 PUSH NUT, 5/16” - 24 2
	7 70257G01 BRAKE PAD 1
	8 70256G01 PARK BRAKE PAD 1
	9 16409G1 OVAL RIVET, .375" X .468" LG 9
	10
	11 651213G02 BRAKE PEDAL ASSEMBLY (WITH LIGHT) (INCLUDES ITEMS 2, 4 - 9, 12 - 29) 1
	12 651207G0103 BRAKE PEDAL (WITH LIGHTS) 1
	13 652820 BRAKE PEDAL PLATE 1
	14 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X .875" LG 4
	15 00739G1 WELL NUT (RUBBER), #10 - 24 2
	16 27137G01 CONICAL SPRING 2
	17 652355 BRAKE PEDAL SPACER 2
	18 00642G8 FLAT WASHER, 5/16” 2
	19 00559G5 FLAT WASHER, #10 2
	20 14390G10 LOCK NUT, #10 - 24 2
	21 10606G8 MICRO SWITCH 1
	22 14628G1 FASTON TAB 2
	23 13514G1 PAN HEAD PHILLIPS SCREW WITH INTERNAL TOOTH LOCK WASHER, #6 - 32 X .22" LG 2
	24 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1.25" LG 2
	25 00559G3 FLAT WASHER, #6 4
	26 00565G3 LOCK WASHER, #6 2
	27 00525G5 LOCK NUT, #6 - 32 2
	28 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	29 17618G1 NYLON CLAMP, 8" LG 2
	1 651204G04 COMPENSATOR ASSEMBLY (2 WHEEL DRUM BRAKES) (INCLUDES ITEM 2 - 14) 1
	2 651072 BRAKE DRUM EQUALIZER 1
	3 651070 BRAKE DRUM YOKE 1
	4 612557 COMPENSATOR LINK ROD, 10.5" LG 1
	5 15121G1 FLAT WASHER, 3/8" 2
	6 17979G1 BUSHING, .464" I.D. X 1" O.D. X 2" LG 1
	7 23061G2 TUBE, .315" I.D. X .44" O.D. X 3.66" LG 1
	8 23463G1 COMPRESSION SPRING, 1.28" DIA X 4.06" LG 1
	9 00532G4 HEX NUT, 5/16" - 24 2
	10 629486 SPHERICAL HEX NUT, 5/16"- 24 1
	11 11098G9 HEX LOCK NUT, 5/16" - 24 1
	12 28083G01 COMPENSATOR BUMPER, .56" DIA 2
	13 624700 BRAKE CABLE, 47.31" LG 1
	14 624698 BRAKE CABLE, 57.81" LG 1
	15 00643G1 FLAT WASHER, 3/8” 1
	16 11098G5 LOCK NUT, 3/8” - 16 1
	17 10386G3 CLEVIS PIN, .313" X .84" LG 2
	18 10387G3 COTTER PIN, .094" X .75" 2
	19
	20 70582G01 SHOULDER BOLT, .495 DIA X 3/8" - 16 THREAD X 3.406" LG 1
	21 70581G01 BUSHING (ACETAL), .51" I.D. X .795" O.D. X .75" LG 2
	22 70676G01 TORSION SPRING, 1.34" DIA 1
	23 01111G01 RETAINING RING, .8" O.D. X .39" I.D. X .42" LG 4
	24
	25 10386G3 CLEVIS PIN, .313" X .84" LG 2
	26 10387G3 COTTER PIN, .094" X .75" 2
	27
	28 12416G2 WEDGE CLAMP (NYLON), 11.8" LG (NOT ILLUSTRATED) 5
	1 70080G02 HILL BRAKE CATCH BRACKET 1
	2 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	3 14390G4 LOCK NUT, 1/4" - 20 2
	4 70587G01 PARK BRAKE CAM 1
	5 10097G6 FLANGED BEARING .502 O.D. X .378 I.D. X .380 LG 2
	6 14134G4 SPACER, .76" O.D. X .405" I.D. X 1.25" LG 1
	7 71215G01 SQUARE HEAD SET SCREW WITH PATCH LOCK, 1/4" - 20 X .5" LG 2
	8
	9
	10 70113G01 ADJUSTABLE RUBBER BUMPER 1
	11 11027G1 FLANGED LOCK NUT, 5/16" - 18 1
	12 70098G01 KICK-OFF CAM PIVOT 1
	13 70601G01 KICK-OFF LINKAGE ROD 1
	14 00559G8 FLAT WASHER, 1/4" - 20 2
	15 20835G1 WASHER, .62" O.D. X .39" I.D. X .135" LG 2
	16 17838G1 BUSHING (NYLINER), .374" O.D. X .313" I.D. X .312" LG 2
	17 10387G3 COTTER PIN, .094" X .75" 2
	1 651204G03 COMPENSATOR ASSEMBLY (4 WHEEL DRUM BRAKES) (INCLUDES ITEM 2 - 12) 1
	2 651072 BRAKE DRUM EQUALIZER 1
	3 661816 YOKE WELDMENT 1
	4 661536 COMPENSATOR LINK ROD, 6.91" LG 2
	5 00532G4 HEX NUT, 5/16" - 24 4
	6 629486 SPHERICAL HEX NUT, 5/16"- 24 2
	7 11098G9 HEX LOCK NUT, 5/16" - 24 2
	8 28083G01 COMPENSATOR BUMPER, .56" DIA 4
	9 624698 FRONT BRAKE CABLE, 57.81" LG (DRIVER SIDE) 1
	10 624700 FRONT BRAKE CABLE, 47.31" LG (DRIVER SIDE) 1
	11 652751 REAR BRAKE CABLE, 98'' LG (PASSENGER SIDE) 1
	12 652752 REAR BRAKE CABLE, 103'' LG (PASSENGER SIDE) 1
	13 624711 EQUILIZER AND BRAKE CABLE ASSEMBLY INCLUDES ITEMS (2, 8 - 10) 1
	14
	15 00643G1 FLAT WASHER, 3/8” 1
	16 11098G5 LOCK NUT, 3/8” - 16 1
	17 10386G3 CLEVIS PIN, .313" X .84" LG 2
	18 10387G3 COTTER PIN, .094" X .75" 2
	19
	20 70582G01 SHOULDER BOLT, .495 DIA X 3/8" - 16 THREAD X 3.406" LG 1
	21 70581G01 BUSHING (ACETAL), .51" I.D. X .795" O.D. X .75" LG 2
	22 70676G01 TORSION SPRING 1.34" DIA 1
	23 01111G01 RETAINING RING, .8" O.D. X .39" I.D. X .42" LG 8
	24
	25 10386G3 CLEVIS PIN, .313" X .84" LG 2
	26 10387G3 COTTER PIN, .094" X .75" 2
	27
	28 12416G2 WEDGE CLAMP (NYLON), 11.8" LG (NOT ILLUSTRATED) 5
	29 660369 DOUBLE TUBE CLAMP, 1'' (NOT ILLUSTRATED) 1
	30 70200G01 TRUSS HEAD TORX SCREW, 3/8'' - 16 X 3/4'' LG (NOT ILLUSTRATED) 1
	1 651213G03 BRAKE PEDAL ASSEMBLY (WITHOUT LIIGHT) (4 WHEEL DRUM BRAKES) (INCLUDES ITEMS 2 - 10) 1
	2 660528G03 PARK BRAKE PEDAL WELDMENT 1
	3 651207G0003 BRAKE PEDAL WELDMENT (WITHOUT LIGHTS) 1
	4 70681G01 TORSION SPRING 2
	5 70682G01 PIVOT PIN, .314" DIA X 5.25" LG 1
	6 658825 PUSH NUT, 5/16” - 24 2
	7 70257G01 BRAKE PAD 1
	8 665987 PARK BRAKE PAD 1
	9 16409G1 OVAL RIVET, .375" X .468" LG 9
	10 665556 DECAL (MULTI LATCH PLATE) 1
	11 651213G04 BRAKE PEDAL ASSEMBLY (WITH LIIGHT) (4 WHEEL DRUM BRAKES) (INCLUDES ITEMS 2, 4 - 10, 12 - 29) 1
	12 651207G0103 BRAKE PEDAL (WITH LIGHTS) 1
	13 652820 BRAKE PEDAL PLATE 1
	14 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X .875" LG 4
	15 00739G1 WELL NUT (RUBBER), #10 - 24 2
	16 27137G01 CONICAL SPRING 2
	17 652355 BRAKE PEDAL SPACER 2
	18 00642G8 FLAT WASHER, 5/16” 2
	19 00559G5 FLAT WASHER, #10 2
	20 14390G10 LOCK NUT, #10 - 24 2
	21 10606G8 MICRO SWITCH 1
	22 14628G1 FASTON TAB 2
	23 13514G1 PAN HEAD PHILLIPS SCREW WITH INTERNAL TOOTH LOCK WASHER, #6 - 32 X .22" LG 2
	24 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1.25" LG 2
	25 00559G3 FLAT WASHER, #6 4
	26 00565G3 LOCK WASHER, #6 2
	27 00525G5 LOCK NUT, #6 - 32 2
	28 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	29 17618G1 WIRE TIE 2
	1 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 9) 1
	2 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 10) 1
	3 612411 BRAKE SHOE, LEADING 1
	4 612412 BRAKE SHOE, TRAILING 1
	5 612413 DUST COVER 1
	6 612415 BRAKE SPRING, TOP 1
	7 612414 BRAKE SPRING, BOTTOM 1
	8 612416 SHOE CLAMP 2
	9 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	10 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	11
	12
	13 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	14 15126G1 LOCK NUT, 5/16" - 24 8
	15
	16 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 17, 18) 2
	17 20947G1 BRAKE DRUM 1
	18 19862G2 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	19
	20
	21 21809G1 FLAT WASHER, INNER WHEEL RIM, 1.31" O.D. X .85" I.D. 2
	22 21830G1 FLAT WASHER - BRAKE DRUM, 1.5" O.D. X .76" I.D. 2
	23 613172 CASTELLATED HEX NUT, 3/4" - 16 2
	24 10387G1 COTTER PIN, .125" X 1.50" LG 2
	25 652248 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	26 652249 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	1 651149 ROTOR AND HUB ASSEMBLY (INCLUDES ITEM 2 - 6) 1
	2 647507 HUB 1
	3 647215 DISC, 7.2" 1
	4 51141G1 BEARING RACE 2
	5 19862G2 WHEEL HUB BOLT, 1/2" - 20 X 1.718" LG 4
	6 651143 BUTTON HEAD SOCKET SCREW, 1/4” - 28 X .75" LG 6
	7 12093G1 HEX NUT (SLOTTED), #1 - 14 1
	8 11750G2 ROLLER BEARING 2
	9 25146G1 GREASE SEAL 1
	10 00798G8 COTTER PIN, 5/32” X 1 3/4” 1
	11
	12 12091G2 SPINDLE CAP 1
	1 25146G1 SEAL 1
	2 10389G3 GREASE FITTING 1
	3 11750G2 ROLLER BEARING 2
	4 12093G1 SLOTTED HEX NUT, 1'' - 14 1
	5 15126G1 LOCK NUT, 5/16" - 24 4
	6 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 4
	7
	8 652164 DRUM AND HUB ASSEMBLY (INCLUDES ITEMS 9 - 11) 1
	9 19862G2 WHEEL HUB BOLT, 1/2 - 20 X 1.718'' LG 4
	10 51141G1 RACE BEARING 2
	11 647535 HUB 1
	12
	13
	14 00798G8 COTTER PIN, 5/32'' X 1-3/4'' LG 1
	15 648617G01 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	16 648617G02 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	17
	18
	19
	20 20938G1 BRAKE ASSEMBLY, LH (INCLUDES ITEMS 22, 24 - 40) 1
	21 20938G2 BRAKE ASSEMBLY, RH (INCLUDES ITEMS 23 - 40) 1
	22 22519G1 BACKING PLATE, LH 1
	23 22518G1 BACKING PLATE, RH 1
	24 22516G1 ADJUSTER ASSEMBLY (INCLUDES ITEM 25) 1
	25 22520G1 ADJUSTER BODY (INCLUDES ITEMS 26 - 27) 1
	26 17287G1 ADJUSTER BOLT 1
	27 17289G1 PISTON ANCHOR 2
	28 00664G7 LOCK WASHER, 1/4" (SS) 2
	29 13632G1 HEX NUT, 6MM 2
	30 17294G1 ADJUSTING BOLT CAP 1
	31 22512G1 ACTUATING LEVER 1
	32 22513G1 LEVER PIN 1
	33 22514G1 'U' CLIP 1
	34 22515G1 SLIDING BLOCK 1
	35 22511G1 DUST COVER 1
	36 17292G1 TENSION PIN 2
	37 17291G1 SPRING CLAMP 2
	38 23398G1 BRAKE SHOE SET (INCLUDES ITEM 39) 1
	39 23355G1 BRAKE SHOE 2
	40 17290G1 BRAKE SPRING 2
	1 73793G01 MASTER CYLINDER 1
	2 649216 MASTER CYLINDER MOUNTING BRACKET 1
	3 00439G1 HEX HEAD BOLT, 5/16" - 18 X 1 1/8" LG. 2
	4 800697 FLANGED HEX LOCK NUT, 5/16" - 18 2
	5
	6
	7 649149 MASTER CYLINDER COVER 1
	8 01038G01 HEX WASHER HEAD SWAGEFORM SCREW, 1/4" - 20 X .70" LG 2
	9 649068 BELL CRANK 1
	10 654555 STIFFENER BRACKET 1
	11 13437G3 FLANGED HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	12
	13 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	14
	15
	16 14443G3 CLEVIS PIN, .311" X .998" LG 2
	17 17838G1 BUSHING (NYLINER), .374" O.D. X .313" I.D. X .312" LG 2
	18 70581G02 BUSHING (ACETAL), .51" I.D. X .795" O.D. X .75" LG 2
	19 01040G01 HEX HEAD BOLT, 1/2" - 13 X 5" LG 1
	20 00560G3 FLAT WASHER (SS), 1/2” 1
	21 00551G1 HEX NUT, 1/2" - 13 1
	22
	23 620274 SWITCH (STOP LIGHT), 1.47" DIA 1
	24 600401 ADAPTER, .56" X 1.05" LG 1
	25 600479 WASHER (PRESSURE SEAL), M8 1
	26 654461 HARNESS (HYDRAULIC BRAKE) (NOT ILLUSTRATED) 1
	27 651077 PUSH ROD ASSEMBLY (INCLUDES ITEMS 28 - 30) 1
	28 21508G1 CLEVIS YOKE 1
	29 00544G6 HEX JAM NUT, 3/8" - 24 1
	30 651076 PUSH ROD, 3/8" - 24 X 3.21" LG 1
	31 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 3
	32 00560G2 FLAT WASHER, 7/16" 3
	33 00734G1 LOCK NUT, 7/16" - 14 3
	1 651144 HYDRAULIC BRAKE PEDAL ASSEMBLY (INCLUDES ITEM 2 - 3) 1
	2 640478 PEDAL GRIP, 3.75" X 3.06" 1
	3 649865 BRAKE PEDAL 1
	4 70581G02 BUSHING (ACETAL), .51" I.D. X .795" O.D. X .75" LG 2
	5 635177 SOCKET HEAD SHOULDER BOLT, 1/2" X 2", 3/8" - 16 X .5" LG 1
	6 00643G1 FLAT WASHER, 1.015" O.D. X .421" I.D. X .071" LG 2
	7 11098G5 LOCK NUT, 3/8" - 16 1
	8
	9 649072 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 10 - 12) 1
	10 21508G1 CLEVIS YOKE 2
	11 00544G6 HEX JAM NUT, 3/8" - 24 2
	12 649071 LINKAGE ROD, 3/8" - 24 X 6.18" LG 1
	13 14443G3 CLEVIS PIN, .311" X .998" LG 1
	14 17838G1 BUSHING (NYLINER), .374" O.D. X .313" I.D. X .312" LG 1
	15 10387G3 COTTER PIN, 3/32" X 3/4" 1
	16
	17 616459 BANJO BOLT, M10 - 1 X 20MM LG 1
	18 613293 CRUSH WASHER, M10 2
	19 74875G01 WIRE RETAINER, .34" DIA 2
	20 649248 BRAKE LINE (FRONT) 1
	21 01038G01 HEX WASHER HEAD SWAGEFORM SCREW, 1/4" - 20 X .70" LG 1
	22
	23
	24
	25 75683G01 BANJO BOLT, 3/8" - 24 X .88" LG 1
	26 75684G01 GASKET (COPPER), .391" I.D. X .625" O.D. X .062" LG 2
	27 648521 BRAKE LINE (REAR) 1
	28 00414G5 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 1
	29 00550G1 HEX NUT WITH INTERNAL LOCK, 1/4" X 20 1
	30 12416G2 WEDGE CLAMP (NYLON), 11.8" LG 10
	31
	32 670873 BRAKE CALIPER ASSEMBLY (INCLUDES ITEMS 34 - 37) 1
	33
	34 670867 BRAKE PAD 2
	35 670862 CALIPER 1
	36 658896 CALIPER PLATE 1
	37 659244 BRAKE CALIPER PLATE SPACER 1

	655820_FRONT SUSPENSION AND STEERING.pdf
	1 633795 FRONT AXLE 1
	2 70990G03 LEAF SPRING 2
	3 70930G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70802G01 SPINDLE ASSEMBLY 1
	5 632925 FLANGED BUSHING, O.D 35MM X I.D 25MM 1
	6 632926 BEARING, O.D 28MM 1
	7 25146G1 GREASE SEAL 1
	8 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	9 35886G01 WHEEL HUB 1
	10
	11 12093G1 SLOTTED NUT, #1 - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091G2 SPINDLE CAP 1
	14 70754G01 THRUST WASHER (SS), 1.3" 1
	15
	16 70931G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 13 AND 17) 1
	17 70803G01 SPINDLE ASSEMBLY 1
	18
	19 00560G3 FLAT WASHER, 1/2" 2
	20 70745G01 KING PIN TUBE, 4.36" LG 1
	21 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 1
	22 14390G6 LOCK NUT, 1/2" - 13 1
	23 652258 SPRING PLATE 2
	24 00734G1 LOCK NUT, 7/16" - 14 6
	25 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 6
	26 10435G1 SHOCK ABSORBER WASHER 4
	27 10194G1 RUBBER SHOCK ABSORBER BUSHING 4
	28 00532G6 HEX NUT, 1/4" - 20 2
	29 76419G01 SHOCK ABSORBER 1
	30 10044G01 VINYL CAP 2
	31 664447G02 FRONT AXLE, P-COAT 1
	32 664447G03 FRONT AXLE, E-COAT 1
	33 664447G04 FRONT AXLE, E-COAT/P-COAT 1
	1 70964G01 STEERING BOX ASSEMBLY (INCLUDES ITEMS 2 - 23) 1
	2 70965G01 STEERING RACK COVER AND BEARING 1
	3
	4 * JAM NUT, 1/2" - 20 1
	5 70750G01 RETAINING RING (EXTERNAL) 1
	6 15112G1 BALL BEARING, O.D 1.65" X I.D .78" 1
	7 70603G01 PINION 1
	8 70751G01 RETAINING RING (INTERNAL) 1
	9 70638G01 SEAL (PINION) 1
	10 70604G01 STEERING RACK 1
	11 * SET SCREW, #10 - 32 X .25" LG 1
	12 70590G01 RACK LOADER 1
	13 70666G01 COMPRESSION SPRING 1
	14 70645G01 GASKET (RACK LOADER COVER) 1
	15 652259 COVER (RACK LOADER) 1
	16 71102G01 HEX WASHER HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	17 10389G3 GREASE FITTING (STRAIGHT) 1
	18 74694G01 ROD END (INNER) 1
	19 70961G01 RACK BOOT 1
	20 12416G2 NYLON CLAMP, 10" 1
	21 11391G8 HOSE CLAMP, 1.81" 1
	22
	23 70695G01 TIE ROD END (OUTER) (INCLUDES ITEMS 24 - 25) 1
	24 50641G1 GROMMET 1
	25 50209G2 HEX SLOTTED NUT, 7/16" - 20 1
	26 10387G2 COTTER PIN, 3/32" X 1" 1
	1 00464G8 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	2 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3.5" LG 1
	3 70667G02 SPACER, O.D, 1" X I.D .46" X 1.2" LG 2
	4 70667G04 SPACER, O.D 1" X I.D .46" X .69" LG 1
	5 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	6 00560G2 FLAT WASHER, 7/16" 7
	7 00734G1 LOCK NUT, 7/16" - 14 3
	8 00532G7 HEX NUT, 1/4" - 20 1
	9 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	10 00879G1 LOCK WASHER, 3/8" 4
	11
	12 70758G05 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 13 - 25) 1
	13 70610G03 STEERING COLUMN 1
	14 28569G01 STEERING COLUMN BUSHING 1
	15 01022G01 HEX WASHER HEAD BOLT, #6 - 20 X 5/16" LG 1
	16 70607G01 STEERING SHAFT 1
	17 15112G1 BALL BEARING, O.D 1.65" X I.D .78" 1
	18 70887G01 WAVE WASHER 1
	19
	20 70580G01 INTERMEDIATE SHAFT 1
	21 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG 1
	22 00565G8 LOCK WASHER, 5/16" 2
	23
	24 70751G01 RETAINING RING (INTERNAL) 1
	25 70888G01 RETAINING RING (EXTERNAL) 1
	26
	27 602980 STEERING WHEEL (PREMIUM) 1
	28 602979 STEERING WHEEL 1
	29 71147G01 STEERING WHEEL COVER 1
	30 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG 1
	31 00565G8 LOCK WASHER, 5/16" 1
	32 14390G2 LOCK NUT, 5/8" - 18 1
	33
	34
	35
	36 70876G02 TIE ROD ASSEMBLY, 26.44" LG (INCLUDES ITEMS 37 - 41) 1
	37 70897G02 THREADED ROD (24" LG) 1
	38 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	39 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	40 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	41 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	42 00734G1 LOCK NUT, 7/16" - 14 2
	43
	44 652801 SCORECARD HOLDER 1

	655820_Front Cover.pdf
	ISSUED AUGUST 2016
	SERVICE PARTS MANUAL
	HAULER Pro X
	655820-W
	REVISED JANUARY 2019


	655820_Front Cover.pdf
	ISSUED AUGUST 2016
	SERVICE PARTS MANUAL
	HAULER Pro X
	655820-AA
	REVISED MAY 2019


	655820-BRAKES-Pedal.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT LIGHTS) (INCLUDES ITEMS 3 - 12) 1
	2 70690G02 BRAKE PEDAL ASSEMBLY (WITH LIGHTS) (INCLUDES ITEMS 3, 5 - 30) 1
	3 652253G03 PARK BRAKE PEDAL 1
	4 652251G03 BRAKE PEDAL (WITHOUT LIGHTS) 1
	5 70681G01 TORSION SPRING 2
	6 70682G01 PIVOT PIN 1
	7 658825 PUSH NUT, 5/16” - 24 2
	8
	9 70257G01 SERVICE BRAKE PAD 1
	10 16409G1 OVAL RIVET, .375" X .468" LG 6
	11 70256G01 PARK BRAKE PEDAL PAD 1
	12 16409G1 OVAL RIVET, .375" X .468" LG 3
	13 652820 SERVICE BRAKE PEDAL PLATE 1
	14 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X .875" LG, GRADE 5 4
	15 00739G1 RUBBER WELL NUT, #10 - 24 2
	16 652355 BRAKE PEDAL SPACER 2
	17 27137G01 CONICAL SPRING 2
	18 14390G10 LOCK NUT, #10 - 24 2
	19 10606G8 MICRO SWITCH 1
	20 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1 1/4" LG 1
	21 00559G5 FLAT WASHER, #10 2
	22 00559G3 FLAT WASHER, #6 2
	23 00565G3 LOCK WASHER, #6 1
	24 00525G5 LOCK NUT, #6 - 32 1
	25 13514G1 LIMIT SWITCH SCREW, #6 - 32 X .22" LG 1
	26 00642G8 FLAT WASHER, 5/16” 2
	27 14628G1 FASTON TAB 1
	28 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	29 17618G1 WIRE TIE 2
	30 652791G03 BRAKE PEDAL (WITH LIGHTS) 1
	1 654666 COMPENSATOR ASSEMBLY (2 WHEEL DRUM BRAKES) (INCLUDES ITEM 2 - 14) 1
	2 28082G01 BRAKE DRUM EQUALIZER 1
	3 * BRAKE DRUM YOKE 1
	4 612557 COMPENSATOR LINK ROD, 10.5" LG 1
	5 15121G1 FLAT WASHER, 3/8" 2
	6 17979G1 BUSHING, .464" I.D. X 1" O.D. X 2" LG 1
	7 23061G2 TUBE, .315" I.D. X .44" O.D. X 3.66" LG 1
	8 23463G1 COMPRESSION SPRING, 1.28" DIA X 4.06" LG 1
	9 00532G4 HEX NUT, 5/16" - 24 2
	10 629486 SPHERICAL HEX NUT, 5/16"- 24 1
	11 11098G9 HEX LOCK NUT, 5/16" - 24 1
	12 28083G01 COMPENSATOR BUMPER, .56" DIA 2
	13 624697 BRAKE CABLE, 48.06" LG 1
	14 624698 BRAKE CABLE, 57.81" LG 1
	15 00643G1 FLAT WASHER, 3/8” 1
	16 11098G5 LOCK NUT, 3/8” - 16 1
	17 10386G3 CLEVIS PIN, .313" X .84" LG 1
	18 10387G3 COTTER PIN, .094" X .75" 1
	19 651070 BRAKE DRUM YOKE 1
	20 70582G01 SHOULDER BOLT, .495 DIA X 3/8" - 16 THREAD X 3.406" LG 1
	21 70581G01 BUSHING (ACETAL), .51" I.D. X .795" O.D. X .75" LG 2
	22 70676G01 TORSION SPRING, 1.34" DIA 1
	23 01111G01 RETAINING RING, .8" O.D. X .39" I.D. X .42" LG 4
	24
	25 10386G3 CLEVIS PIN, .313" X .84" LG 2
	26 10387G3 COTTER PIN, .094" X .75" 2
	27
	28 12416G2 WEDGE CLAMP (NYLON), 11.8" LG (NOT ILLUSTRATED) 5
	1 70080G02 HILL BRAKE CATCH BRACKET 1
	2 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	3 14390G4 LOCK NUT, 1/4" - 20 2
	4 70587G01 PARK BRAKE CAM 1
	5 10097G6 FLANGED BEARING .502 O.D. X .378 I.D. X .380 LG 2
	6 14134G4 SPACER, .76" O.D. X .405" I.D. X 1.25" LG 1
	7 71215G01 SQUARE HEAD SET SCREW WITH PATCH LOCK, 1/4" - 20 X .5" LG 2
	8
	9
	10 70113G01 ADJUSTABLE RUBBER BUMPER 1
	11 11027G1 FLANGED LOCK NUT, 5/16" - 18 1
	12 70098G01 KICK-OFF CAM PIVOT 1
	13 70601G01 KICK-OFF LINKAGE ROD 1
	14 00559G8 FLAT WASHER, 1/4" - 20 2
	15 20835G1 WASHER, .62" O.D. X .39" I.D. X .135" LG 2
	16 17838G1 BUSHING (NYLINER), .374" O.D. X .313" I.D. X .312" LG 2
	17 10387G3 COTTER PIN, .094" X .75" 2
	1 651204G01 COMPENSATOR ASSEMBLY (4 WHEEL DRUM BRAKES) (INCLUDES ITEM 2 - 12) 1
	2 28082G01 BRAKE DRUM EQUALIZER 1
	3 661816 YOKE WELDMENT 1
	4 661536 COMPENSATOR LINK ROD, 6.91" LG 2
	5 00532G4 HEX NUT, 5/16" - 24 4
	6 629486 SPHERICAL HEX NUT, 5/16"- 24 2
	7 11098G9 HEX LOCK NUT, 5/16" - 24 2
	8 28083G01 COMPENSATOR BUMPER, .56" DIA 4
	9 624698 FRONT BRAKE CABLE, 57.81" LG (DRIVER SIDE) 1
	10 624697 FRONT BRAKE CABLE, 48.06" LG (DRIVER SIDE) 1
	11 652751 REAR BRAKE CABLE, 98'' LG (PASSENGER SIDE) 1
	12 652752 REAR BRAKE CABLE, 103'' LG (PASSENGER SIDE) 1
	13 624711 EQUILIZER AND BRAKE CABLE ASSEMBLY INCLUDES ITEMS (2, 8 - 10) 1
	14
	15 00643G1 FLAT WASHER, 3/8” 1
	16 11098G5 LOCK NUT, 3/8” - 16 1
	17 10386G3 CLEVIS PIN, .313" X .84" LG 2
	18 10387G3 COTTER PIN, .094" X .75" 2
	19
	20 70582G01 SHOULDER BOLT, .495 DIA X 3/8" - 16 THREAD X 3.406" LG 1
	21 70581G01 BUSHING (ACETAL), .51" I.D. X .795" O.D. X .75" LG 2
	22 70676G01 TORSION SPRING 1.34" DIA 1
	23 01111G01 RETAINING RING, .8" O.D. X .39" I.D. X .42" LG 8
	24
	25 10386G3 CLEVIS PIN, .313" X .84" LG 2
	26 10387G3 COTTER PIN, .094" X .75" 2
	27
	28 12416G2 WEDGE CLAMP (NYLON), 11.8" LG (NOT ILLUSTRATED) 5
	29 660369 DOUBLE TUBE CLAMP, 1'' (NOT ILLUSTRATED) 1
	30 70200G01 TRUSS HEAD TORX SCREW, 3/8'' - 16 X 3/4'' LG (NOT ILLUSTRATED) 1
	1 651213G03 BRAKE PEDAL ASSEMBLY (WITHOUT LIIGHT) (4 WHEEL DRUM BRAKES) (INCLUDES ITEMS 2 - 10) 1
	2 660528G03 PARK BRAKE PEDAL WELDMENT 1
	3 651207G0003 BRAKE PEDAL WELDMENT (WITHOUT LIGHTS) 1
	4 70681G01 TORSION SPRING 2
	5 70682G01 PIVOT PIN, .314" DIA X 5.25" LG 1
	6 658825 PUSH NUT, 5/16” - 24 2
	7 70257G01 BRAKE PAD 1
	8 665987 PARK BRAKE PAD 1
	9 16409G1 OVAL RIVET, .375" X .468" LG 9
	10 665556 DECAL (MULTI LATCH PLATE) 1
	11 651213G04 BRAKE PEDAL ASSEMBLY (WITH LIIGHT) (4 WHEEL DRUM BRAKES) (INCLUDES ITEMS 2, 4 - 10, 12 - 29) 1
	12 651207G0103 BRAKE PEDAL (WITH LIGHTS) 1
	13 652820 BRAKE PEDAL PLATE 1
	14 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X .875" LG 4
	15 00739G1 WELL NUT (RUBBER), #10 - 24 2
	16 27137G01 CONICAL SPRING 2
	17 652355 BRAKE PEDAL SPACER 2
	18 00642G8 FLAT WASHER, 5/16” 2
	19 00559G5 FLAT WASHER, #10 2
	20 14390G10 LOCK NUT, #10 - 24 2
	21 10606G8 MICRO SWITCH 1
	22 14628G1 FASTON TAB 2
	23 13514G1 PAN HEAD PHILLIPS SCREW WITH INTERNAL TOOTH LOCK WASHER, #6 - 32 X .22" LG 2
	24 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1.25" LG 2
	25 00559G3 FLAT WASHER, #6 4
	26 00565G3 LOCK WASHER, #6 2
	27 00525G5 LOCK NUT, #6 - 32 2
	28 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	29 17618G1 NYLON CLAMP, 8" LG 2

	655820_MOTOR.pdf
	1 681071 MOTOR, 72V 1
	2 601327 LOCK WASHER, 6MM 6
	3 00915G1 BONDED SEAL WASHER, 1/4" I.D 3
	4 616716 HEX HEAD BOLT, M6 - 1 X 16MM LG 3
	5 605741 HEX HEAD BOLT, M6 - 1 X 25MM LG 6
	6 630761 LOOP CLAMP 1
	7 614252 SPEED SENSOR KIT (INCLUDES ITEMS 10 - 11) 1
	8 612741 SPEED SENSOR 1
	9 614253 PAN HEAD TORX SCREW, M6 - 1 X 12MM LG 1
	10
	11
	12 635137G01 MOTOR WIRE (U), 2AWG, 44" 1
	13 635137G02 MOTOR WIRE (V), 2AWG, 41" 1
	14 635137G03 MOTOR WIRE (W), 2AWG, 37" 1
	15
	16 668275 END CAP 1

	655820_Front Cover.pdf
	ISSUED AUGUST 2016
	SERVICE PARTS MANUAL
	HAULER Pro X
	655820-AC
	REVISED SEPTEMBER 2019


	655820_ELECTRICAL_April 2020.pdf
	1 653459 E-BRAKE SWITCH BRACKET 1
	2 653470 E-BRAKE RELEASE SWITCH LABEL 1
	3 650304G02 TOGGLE SWITCH (INCLUDES HARDWARE) 1
	4 71055G01 ALUMINUM RIVET, 3/16" X 1" LG 2
	5 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 12
	6 656944 FERRITE CLAMP, 5MM I.D. (NOT ILLUSTRATED) 1
	7
	8 16816G5 RATCHET RIVET, .187" X .550" 1
	9
	10 655562 KEY ON WALKAWAY HARNESS (NOT ILLUSTRATED) 1
	11 652201 BRAKE HARNESS (NOT ILLUSTRATED) 1
	1 614015 8 VOLT BATTERY - T890 9
	2 612626 8 VOLT BATTERY - T875 9
	3 614381 8 VOLT BATTERY - T890, HYDROLINK 9
	4 614382 8 VOLT BATTERY - T875, HYDROLINK 9
	5 612867 BATTERY RETAINER 1
	6 631156 TERMINAL PROTECTOR 17
	7 616229 BATTERY HOLD DOWN WELDMENT 1
	8 00702G2 HEX NUT, 5/16" - 18 18
	9
	10 01101G01 TIE DOWN BOLT 2
	11 70386G01 TIE DOWN BOLT 2
	12 11027G1 FLANGED LOCK NUT, 5/16" - 18 5
	13 11841G1 BATTERY HOLD DOWN ANGLE 1
	14 01087G01 BATTERY HOLD DOWN ROD 1
	15
	16
	17 11098G6 LOCK NUT, 5/16" - 18 1
	18 00559G8 FLAT WASHER, 5/16" 5
	19 00438G6 HEX HEAD BOLT, 5/16" - 18 X 5/8" LG 1
	20 73218G02 BATTERY RETAINER ANGLE 1
	21
	22
	23
	24 652254G03 FRONT BATTERY RACK 1
	25 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	26 00559G8 FLAT WASHER, 5/16" 4
	27 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 5
	28 11098G6 LOCK NUT, 5/16" - 18 2
	29
	30 652572G03 REAR BATTERY RACK 1
	31 00565G8 LOCK WASHER, 5/16" 3
	32
	33 615352 POLYPROPYLENE CLAMP 2
	34 624372 HYDROLINK, SNAKE (SHORT) 1
	35 624371 HYDROLINK, SNAKE (LONG) 1
	1 651698G01 FRONT GRILLE ASSEMBLY WITH LIGHTS (INCLUDES ITEMS 3 - 5) 1
	2 651698G03 FRONT GRILLE ASSEMBLY WITH LED LIGHTS (INCLUDES ITEMS 3 - 4, 6) 1
	3 648564 FRONT GRILLE 1
	4 651437 LENS COVER 1
	5 651411G01 HEADLIGHT 1
	6 651411G03 LED HEADLIGHT 1
	7 619100 HEADLIGHT 1
	8 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 9
	9 71781G02 VINYL TAPE (FOR VEHICLES WITHOUT TURN SIGNAL LIGHTS) 1
	10 619102 TURN SIGNAL BULB 1
	11 670038 JUMPER HARNESS, HI/LOW LED HEADLIGHT (FOR VEHICLES MANUFACTURED BEFORE OCTOBER 14, 2018) 1
	12 677730 JUMPER HARNESS, HI/LOW LED HEADLIGHT (FOR VEHICLES MANUFACTURED AFTER OCTOBER 14, 2018) 1
	13 20965G3 STEERING COLUMN COVER 1
	14 31539G1 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED) 2
	15
	16 664780 TURN SIGNAL LIGHTS JUMPER HARNESS 1
	17
	18 32860G01 HORN 1
	19 32739G3 TAILLIGHT 1
	20
	21 613271 REVERSE BUZZER 1
	22 01041G01 ALUMINUM RIVET, 5/32" 2
	23 31539G01 NYLON CLAMP, 15.5" LG 1
	24
	25 21320G4 15AMP CIRCUIT BREAKER, 24V (ELECTRIC BED LIFT OPTION) 1
	26 01041G01 ALUMINUM RIVET, 5/32" 2
	27 664706 HORN JUMPER HARNESS 1
	28 615236 TURN SIGNAL SWITCH ASSEMBLY WITH HORN 1
	1 662083G01 GAUGE PANEL (KEY, FUEL/STATE OF CHARGE FUEL METER) 1
	2 662083G02 GAUGE PANEL (KEY, FUEL/STATE OF CHARGE FUEL METER, 12V OUTLET) 1
	3 662083G03 GAUGE PANEL (KEY, FUEL/STATE OF CHARGE FUEL METER, 12V OUTLET, USB) 1
	4 649803 PAN HEAD TORX SCREW, M6 - 2.65 X 25MM LG 2
	5 627035 PLUG 4
	6 602184 CLIP 2
	7 20271G10 HOLE PLUG, DIA 1.125" 1
	8
	9 71055G01 ALUMINUM RIVET, 3/16" X 1" LG 2
	10 637067 12V POWER OUTLET LABEL (CE VEHICLES) 1
	11 71078G01 12V POWER OUTLET 1
	12 33623G02 PLASTIC RIVET 2
	13 612314 STATE OF CHARGE METER 1
	14 639384 USB PORT HOUSING ASSEMBLY (INCLUDES ITEMS 15 - 16) 1
	15 639383 USB PORT HOUSING 1
	16 639382 USB PORT LID 1
	17 10001356 USB ELECTRONICS 1
	18 17618G1 NYLON CLAMP, 8" LG 1
	19 651897G01 HORN SWITCH 1
	20
	21 611283 KEYSWITCH 1
	22 611282 KEY SET (COMMON) 1
	23 609682 KEYSWITCH 1
	24 609693 KEY SET (UNIQUE) 1
	25
	26 651897G04 TRUCK BED SWITCH 1
	27 651897G02 HEADLIGHT SWITCH, 2 - POSITION (ON/OFF) 1
	28 651897G03 HEADLIGHT SWITCH, 3 - POSITION (HI/LOW) 1
	1 633745 BRACKET 1
	2 633950 RUN/TOW SWITCH LABEL 1
	3 650304G01 TOGGLE SWITCH (INCLUDES HARDWARE) 1
	4 71055G01 ALUMINUM RIVET, 3/16" X 1" LG 2
	5
	6 620133 HOUR METER 1
	7 74696G01 RETAINER CLIP 1
	8
	9
	10 618916 STROBE LIGHT KIT (INCLUDES ITEMS 11 - 20) 1
	11 638496 STROBE LIGHT ASSEMBLY (INCLUDES ITEMS 12 - 13) 1
	12 639425 STROBE LIGHT 1
	13 17064G1 FEMALE PUSH ON TERMINALS 2
	14 00979G01 SOCKET HEAD SCREW, 10 - 24 X 7/8" LG 3
	15 00559G5 FLAT WASHER, #10 3
	16 14390G10 LOCK NUT, #10 - 24 3
	17 656405 STROBE LIGHT HARNESS 1
	18 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 16
	19 614901 SELF STRIPPING WIRE SPLICE (NOT ILLUSTRATED) 1
	20 35212G05 FUSE (NOT ILLUSTRATED) 1
	21
	22 656410 ACCESSORY LIGHTS KIT (NOT ILLUSTRATED) 1
	23 629631 DUAL SET LED LIGHTS KIT (NOT ILLUSTRATED) 1
	1 671774 CONTROL HARNESS 1
	2 640264 ON-BOARD CHARGER HARNESS 1
	3 31539G1 NYLON CLAMP, 15.5" LG 4
	4
	5 73063G01 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 6 - 14) 1
	6 602594 CHARGER WIRE HARNESS WITH FUSE 1
	7 663285 CHARGING RECEPTACLE 1
	8 25978G25 18 GA WIRE (RED) 1
	9 * RECEPTACLE COVER 1
	10 * FEMALE CONNECTOR 2
	11 * INSULATOR SLEEVE 1
	12 * BRASS SCREW, #10 - 32 X 1/2" LG 2
	13 * PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	14 * LOCK NUT, #6 - 32 3
	15 71055G02 ALUMINUM RIVET, 3/16" 4
	16
	17 639412 RECEPTACLE COVER PLATE (CE VEHICLES) 1
	18 14601G13 ALUMINUM RIVET, 5/32" X 9/16" (CE VEHICLES) 4
	19 638478 AC RECEPTACLE (CE VEHICLES) 1
	20 639167 RECEPTACLE BRACKET (CE VEHICLES) 1
	21 00379G4 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1/2" LG (CE VEHICLES) 4
	22 14390G10 LOCK NUT, #10 - 24 (CE VEHICLES) 4
	1 610536 ON-BOARD CHARGER RECEPTACLE 1
	2 71055G02 RIVET, 3/16" 4
	3
	4 633778 DC-DC CONVERTER (72V) (INCLUDES ITEM 6) 1
	5 23726G11 SPACER 2
	6 * LOCK NUT, 1/4" - 20 2
	7
	8 634270G03 4 GA BATTERY WIRE, 15" LG 6
	9 634270G04 4 GA BATTERY WIRE, 22" LG 1
	10 634210G08 4 GA BATTERY WIRE, 60" LG 1
	11 634210G09 4 GA BATTERY WIRE, 38" LG 1
	12 634270G01 4 GA BATTERY WIRE, 6" LG 1
	13
	14 31539G1 NYLON CLAMP, 15.5" LG 2
	15
	16 649890 FUSE BLOCK MOUNTING PLATE 1
	17 613373 PAN HEAD TORX TAPPING SCREW, M4.8 - 1.6 X 22MM LG 3
	18 35212G01 FUSE, 15A 3
	19 630034 FUSE PANEL 1
	20 635806 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 1" LG 2
	21
	22 676122 TROJAN HAND PUMP KIT 1
	23 614521 REGULATED SUPPLY HOSE, 20FT LG 1




